CUSHMAN'

LET'S WORK®

Electric Powered Vehicle
Service Parts Manual

624956-BH

ISSUED NOVEMBER 2011 REVISED FEBRUARY 2020






SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE

SHUTTLE 2
SHUTTLE 4

SHUTTLE 6

STARTING MODEL YEAR 2012

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e et e e e \%
ACCELERATOR PEDAL ASSEMBLY . . ..\ttt ettt e e e e e e A-1
BATTERY CHARGER. . . ..ottt e e B-1
BODY - HAULER ...ttt e e e e e e e c-1
BRAKES . .ttt D-1
ELECTRICAL SYSTEM ...ttt ettt et e F-1
ELECTRONIC SPEED CONTROL . . .\ vto ettt e et ettt et G-1
FRONT SUSPENSION - STEERING. . . ..ottt ettt e e e e e e e e e e e e H-5
MOTOR & oottt e et e e et e e e e e e J-1
REAR AXLE ..\ttt K-1
REAR SUSPENSION . ..ttt ettt e e e e e e e e e e e L-1
SEATING .« ettt M-1
TRUCKBED. . . oottt et e e e e e e N-1
WEATHER PROTECTION . ..ottt e e et e e e e e e e e e e e e P-1
WHEELS AND TIRES . . . oottt ettt et e e e e e e e e e e e e e R-1

Service Parts Manual Page iii



N[O =)




This manual is divided into several sections:

* GENERAL INFORMATION
* |[LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Page v



Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below, replace the last ** or XX with the two
digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
01 NO PAINT 53 MOSSY OAK NEW BREAK UP - DIPPED
02 SPECIAL COLOR 54 MOSSY OAK OBSESSION - DIPPED
05 JACOBSEN ORANGE 55 REALTREE ADVANTAGE MAX 4 - DIPPED
06 LIGHT GOLD PEARL 56 REALTREE HARDWOOD BROWN - DIPPED
07 SILVER PEARL METALIC 57 REALTREE AP HOT PINK - DIPPED
11 BLACK 58 BLACK / SILVER MARBLE - DIPPED
12 EMERALD GREEN PEARL 59 RED / SILVER MARBLE - DIPPED
13 CLOUD GRAY 60 HOT PINK / SILVER MARBLE - DIPPED
14 VIPER BLUE METALLIC 61 REALTREE AP
19 PATRIOT BLUE PEARL 62 REALTREE MAX 4
20 INFERNO RED METALLIC 63 MOSSY OAK BREAKUP
23 ADVANTAGE CLASSIC CAMO 64 MOSSY OAK TREESTAND
24 NATURAL 65 REALTREE APG
25 VIVID NEW HOLLAND BLUE 66 REALTREE MAX 1
26 STEEL BLUE PEARL 67 REALTREE AP PINK
27 BRIGHT SILVER METALLIC 68 REALTREE AP - DIPPED
29 PRIMER ONLY 69 MONSTER GREEN
30 HD ADVANTAGE CAMO 74 BARLEY GOLD
31 METALLIC CHARCOAL 75 OASIS GREEN
32 LIGHT ALMOND PEARL 76 JAVA BROWN
33 TIMBERLINE GREEN 79 JACOBSEN ORANGE 172

34 DEEP MOLTEN RED
35 SAFETY YELLOW

36 IVORY

37 FOREST GREEN

38 BRIGHT WHITE

39 FLAME RED

40 BLACK

41 ELECTRIC BLUE

42 PLATINUM

43 BURGUNDY

44 ALMOND

45 BLACK

46 FLAME RED

47 BURLINGTON GREEN
48 BLACK

49 FLAME RED

50 RECON GREEN

51 SUNBURST ORANGE
52 BRITISH RACING GREEN

Page vii



0 PEDAL BOX ASSEMBLY Includes Items 2 - 37

sl

Q
D

To Direction
Selector
Harness

Page A-1




Page A-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 [3333G07 | PEDAL BOX ASSEMBLY

(INCLUDES ITEMS 2 = 37)...ccouirreieiiisnneseeeessssesesessssseesseeesssseessesesssee 1
2 PEDAL BOX AND COVER (SEAL AND BEARING)..........ccoovvveermrereennanne 1
3 INDUCTIVE THROTTLE SENSOR........ocviviermmriiiiineseesnneeseossseneens 1
4 SELF THREADING NUT, 3/16"......viuieeeeeieeeeeeeeeee e 2
5
6 PLUNGER SLEEVE.........cccoooimiiiiinniiirsieeieisssesseisssessiissssssessessee 1
7 PLUNGER ......corviiiraeiiiiaseeeisisssse s 1
8 PLUNGER CAM......oooriiiimmiireimimiiesessessesssessesesseesseessss e 1
9 ACCELERATOR ROD .....oooumuiiiiimmierissiiesesssessessessssisssss s 1
10
11 LOCK NUT, 5/16 = 24 ...ttt 1
12 | 10385G4 YOKE (ADJUSTABLE)........cccrvvveemmienniaeeassinssssessssesssssessssseesseeessee 1
13 SPRING RETAINER, 3/8" .......courivuummieriemmsesessisssssissessessssssesessessenes 1
14 COMPRESSION SPRING ... 1
15 ACCELERATOR ROD BUSHING .......cocoimiriiimieiiinieneeeenneeeeeseeneenns 1
16
17 SPRING RETAINER, L1/2".....oocirieiurmieriemmesesesssssssssssessesessss s 1
18 MICRO SWITCH ..o 1
19 SCREW, #4 - 20 X 5/8" LG ...oveeeveeeeeeeeeeeeeeeeee e 2
20 WIRING HARNESS (PEDAL BOX ASSEMBLY).......cccoovvvvvirrnreiennrerienns 1
21
22 | po684Ge SCREW, #8 - 32 X 3/4" LG ...cvvveeermireriiiosesiesseessesesesssesesess s 2
23 ACCELERATOR PEDAL BRACKET .......ciriviimmieiiiinienieaessessecesseneeons 1
24 SCREW, #8 = 16 X 1/2" LG ..ecouumrveeeimieriesessessssssesissesseessssesssseeesene 4
25
26 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 27 - 29)......... 1
27 | 652824 ACCELERATOR PEDAL .......cciiiimmrreiaeininneeeeessssesseseessssseeseeeess 1
28 ACCELERATOR PEDAL PAD ........coovvveemmireeeeminsessiessesiesssseseesaniees 1
29 OVAL RIVET 3/16" X 7/16" LG w..ccvvormmrviermieriesnsesessessesiessessessessees 6
30
31

Page A-3



.?sku=73333G07
.?sku=25853G01
.?sku=25854G01
.?sku=00983G01
.?sku=25857G01
.?sku=28443G01
.?sku=28444G01
.?sku=73332G01
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=25861G02
.?sku=01050G01
.?sku=25879G06
.?sku=00684G6
.?sku=652241G03
.?sku=01051G01
.?sku=25799G03
.?sku=27512G01
.?sku=16409G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [L7838G] BUSHING .....oovvoeieiereeeeeieseressesss s 3
33 PEDAL PIVOT PIN ...cooviotimieiiomeeeiseseeiessesssssssesssssses s 1
34 PUSHNUT, 9/32" 1D ..ottt 1
35 CLEVIS PIN, 5/16" X 13/16" LG ....oooouuurrreeeerinrseseeessereesssessseseesseessonns 1
36 TEFLON WASHER, 5/16" .......cvvveeumeieiiaiieneionenseseeisssesiesseseesesesseeeons 1
37 COTTER PIN, 3/32" X 3/4" LG ...ccvvoermieeiernnesisssscesessenseseeessseeseseeeee 1
38
39 BOLT, 5/16 - 18 X 13/16" LG....oveveeeeeeeeeeeeeeeeeeeee e, 4
40 PEDAL PIVOT COVER .....oucviiiimiieiiimineesesseesessssssesss s ssseseesesseeonns 1

Page A-4


.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00715G2
.?sku=70135G01

ACCELERATOR

Notes:

Page A-5 Service Parts Manual



ACCELERATOR

Notes:

Service Parts Manual Page A-6



° 48V BATTERY CHARGER WITH 10’ DC CORD includes ltem 2 - 3

e 48V BATTERY CHARGER WITH 10’ DC CORD includes Item 7, 12 -13
o 48V BATTERY CHARGER WITH 18 DC CORD includes Item 10, 12 -13

Page B-1




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 603869 48V BATTERY CHARGER WITH 10’ DC CORD (INCLUDES ITEMS 2 - 3) .. 1
2 48V DC CABLE ASSEMBLY ....oooviiiiiiiiiiieisieieieseeeie s 1
3 AC POWER CORD (NOT SHOWN).......oouiteiireieiiceeieiescesiesessiee s 1
4
5
6 48V BATTERY CHARGER WITH 10’ DC CORD

(INCLUDES ITEMS 7, 12 - 13) oot 1
7 48V DC CABLE ASSEMBLY, 10" ....iiuiuiiiiieirieieesenecisieiseseeseseeeseeeesseenes 1
8
9 48V BATTERY CHARGER WITH 18’ DC CORD

(INCLUDES ITEMS 10, 12 - 13) .ouoiureieieeineseineseessssesseessssesssessssessssesnenens 1
10 600463G04 48V DC CABLE ASSEMBLY, 18’ ...t 1
11
12 48V BATTERY CHARGER ....cocviiiiiiiiiieiniteiet it 1
13 AC CORD (NOT SHOWN) w..coviiiiiiiiniiiieieise st ssnsenns 1
14
15 649420 48V BATTERY CHARGER, 3 METER CORD ......coooitniiiiieineeineeee e, 1

Page B-2


.?sku=600463G02
.?sku=600463G02
.?sku=600462G01
.?sku=600462G01
.?sku=600341G03
.?sku=600463G02
.?sku=600463G02
.?sku=600341G04
.?sku=600340G02
.?sku=600462G01
.?sku=600462G01
.?sku=649420

BATTERY CHARGER

Notes:

Page B-3 Service Parts Manual



BATTERY CHARGER

Notes:

Service Parts Manual Page B-4



Page C-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 6)......ccuevennnnnns 1
2 DEFLECTOR (PASSENGER SIDE).......ceueiiiiieieieieieieiee e, 1
3 DEFLECTOR (DRIVER SIDE).......cooiiiiiiiiniesieieiseieie s 1
4 00614G3 PAN HEAD PHILLIPS SCREW, #8 - 15 X 3/8" LG......covvevvereieiereineans 4
5 INSTRUMENT PANEL INSERT (FOUR CUP) ....cooovviiiiniieieieireieeeens 1
6 71152G01 INSTRUMENT PANEL ..o 1
7
8 OPERATOR INSTRUCTION DECAL..........ooviviiieeieieieeee e 1
9 613036GXX | COWL (See COLOR CODE in HOW TO USE S€ction) ..........cccc.oovriurieeenine. 1
10 RIVET, /16" X 1" LG ..ot 7
1 GRILL COVER ..ottt 1
12 RIVET, 3/16" X 1" LG...ovoviieieeieeieice et 6
13 14378 FENDER FLARE (DRIVER SIDE) ..ottt 1
14 613274 FENDER FLARE (PASSENGER SIDE).........ccoceooiiiiiiniiniieiinieineseeeieeeieines 1
15 SELF-THREADING NUT, 3/16" X 19/32" ...ttt 2
16
17 T-HOLDER COVER DECAL (SHUTTLE 4) ..oooviiiiieieieieeeieieieeeieieee e, 1
18 VINYL TRIM oottt 2
19 RIVET, 3/16" X 1" LG 1.tieciieiieieiee ettt 10
20 RATCHET FASTENER, 1/4" X 3/4" LG.....cooeveeveeeeeeieeieieeieeiese e, 4
21 B4 1260 UPPER FLOORPAN .....cooouiiiiinittteiseiseie sttt 1
22 4601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG .....vvuereeieieeieioceeeeieeiee e 16
23
24 27731G01 ASHTRAY ..ottt 1
25 27736G01 GASKET ...ttt 1
26 BRACKET ...ttt 1
27 D0106GH PAN HEAD PHILLIPS SCREW, #12 - 14 X .75" LG ....ovrveiiieieeeeeeeinns 4
28 19135 CUSHMAN COWL DECAL ...t 1
29 617620 BRUSHGUARD..........coiuiaiaiaieiteise et 1
30 HEX HEAD BOLT, 5/16" = 18 X 2 1/4" LG ...covuvrevieeieeiseieie e 2
31

Page C-2


.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=71158G01
.?sku=601781
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=617643
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=614378
.?sku=613274
.?sku=71597G01
.?sku=35968G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=16816G2
.?sku=641260
.?sku=14601G11
.?sku=75108G02
.?sku=00106G6
.?sku=619135
.?sku=00440G2

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32
33
34 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG......covoeveerieereieeeeeeie e 2
35 SPACER, 1"ttt 2
36 SPACER, 1/2" ..ottt 2
37 00559G8 FLAT WASHER, 5/16" .......oviuieieieieeieiee e 4
38 D 3 LOCK WASHER, 5/16".......oivieeieeieieeiecee e 4
39
40
41
42
43
44
45
46 FRONT FASCIA. ...ttt 1
47 p54276 FRONT SHIELD BRACE ...t 2
48 FENDER WASHER, 9/32" 1.D. X 1 1/4" O.D. ...oooveieeeeeeieieeeieieeeseeeeenn. 2
49 D1038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....c..vevieeieeieieeieeeiee e 4
50 RIVET (ALUMINUM), 3/168" X 4/9" LG.......covvveieeieeeeeeieseieeieses e 2
51 p54275 FASCIABRACKET ..ottt 1
52 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG......oooveeeeeeeeeiieeeeieieieiee e 2
53 HEX NUT, 1/4" = 20 ..ceceiiieeeeeieecee et 2
54
55
56
57
58
59
60
61
62

Page C-3



.?sku=00440G6
.?sku=75048G04
.?sku=75048G01
.?sku=00565G8
.?sku=613273
.?sku=654276
.?sku=16469G1
.?sku=01038G01
.?sku=15058G1
.?sku=654275
.?sku=00414G6
.?sku=14390G4

BODY

Notes:

Service Parts Manual Page C-4




Page C-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
63 LOWER FLOORPAN .....ocoimiiiiiitiieieieeeie ettt 1
64 ACCESS COVER.......omiiiieieiieeieie et 1
65 REAR FLOORPAN ..ottt ssea s eneen 1
66 RIVET (SS), 5/32" X 9/168" LG...ovuireiieereeeeeineses st enseas 5
67 FLOORMAT WITH HORN HOLE (SHUTTLE 4 AND 6)......ccceeueiiriieiiininnns 1
68 FLOOR MAT WITH HORN HOLE (SHUTTLE 2 ONLY).....c.coovueveiirrieieiceieans 1
69
70
71 SEAT FRAME WELDMENT ..ottt 1
72 SEAT FRAME ..ottt 1
73 BATTERY RACK ...ttt 1
74 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG ......ouevuevieiereiceeee e, 4
75 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG .....ovuieieiieeeieieieie e 2
76 00559G8 FLAT WASHER, 5/16"......covuiaeieeieeieieeeieeesi s 2
77 11098G6 LOCK NUT, 5/18" = 18 ...ttt 2
78 TORX TRUSS HEAD SCREW, 3/8" - 16 X 3/4" LG .......oovveveeereceeereeeeeean, 2
79
80
81
82
83 518888 ROCKER PANEL (DRIVER SIDE) (SHUTTLE 4 AND 6 ONLY) .........ccoceen... 1
84 ROCKER PANEL (PASSENGER SIDE) (SHUTTLE 4 AND 6 ONLY)............. 1
85 PHILLIPS TRUSS HEAD SCREW #10 - 24 X 1.25" LG .....coooveieieieieienns 2
86 LOCK NUT, #10 = 24 ..ot 2
87 TRUSS HEAD PHILIPS SCREW (SS), 1/4" =20 X 1" LG...coovvrieieeieeiieiieinns 6
88 LOCK NUT, 1/4" = 20 ...t 6
89 FLAT WASHER, #10 .....ooiiieiicicice et 2
90 SPACER, 5/16" ...ttt 8
91
92 RIVET (ALUMINUM), 3/18" X 15/16" LG .....ovvvirreieirieeeeseeeie e 2
93 FLAT WASHER, .577" (SHUTTLE 2) ..ottt 4

Page C-6


.?sku=70451G01
.?sku=70452G01
.?sku=648840
.?sku=10570G10
.?sku=652139G02
.?sku=70663G04
.?sku=605694
.?sku=70441G01
.?sku=652254G03
.?sku=00715G2
.?sku=70200G01
.?sku=618889
.?sku=618888
.?sku=00789G2
.?sku=14390G10
.?sku=16705G1
.?sku=14390G4
.?sku=00660G5
.?sku=23726G4
.?sku=15058G6
.?sku=00559G7

Page C-7



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
94 BATTERY TRAY (PASSENGER SIDE)......ccoiiuiieiiieieirieieieiseeieiseeie e 1
95 BATTERY TRAY (DRIVER SIDE) .......cvoiiiieirieeieieiiecie e 1
96 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG ...c..vuvuevieieieieieie e 8
97
98 FENDER (PASSENGER SIDE) ......couiiiiiieiieeieieieeie s 1
99 FENDER (DRIVER SIDE).......ouiiuiiiiiiieiieieieiseese et 1
100 RATCHET FASTENER ..ottt 8
101 | 14601G17 RIVET, 3/16" X 9/16" LG .....vovoieeeeieiceeceeseisisee s 2
102 FENDER (DRIVER SIDE) (SHUTTLE 2) ..ot 1
103 FENDER (PASSENGER SIDE) (SHUTTLE 2)....c.ciiovieieeeeeee e, 1
104
105 | 71331GOXX| REARBODY WITH LNR AND WITH LIGHT

(See COLOR CODE in HOW TO USE SECTION) ......c..covviveieieieiecieieeana. 1
106 J-TYPE NUT RETAINER, 1/4" = 20 ..ot 2
107 HINGE PLATE ....ooviieteteieeetete ettt 2
108 RIVET (SS), 3/16" X 3/4" LG....ouiuieiieeeieiieeeise et 4
109 PLUG ..ottt 1
110 ACCESS PANEL ...ttt 1
111 PAN HEAD TORX SCREW, #8 X 5/8" LG ......cvuruiiirieieieinieieseiseieeeieines 5
12 "JCLIP, 8 ..ot 1
113 | 10570G12 RIVET (ALUMINUM), 1/4" X /168" LG ....ovvververirieieieiesieeeese e 2
14 RIVET (SS), 5/32" X 9/16" LG....oueueiieeeeeieieie e 6
115 RATCHET FASTENER, 1/4" X 3/4" LG......vurveirieieieeeeeseseeeiesiseeseseeenn. 20
116 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG ....oovuierieieieieieeeeeeieieeiseeeeeeeeene 2
17 COVER PLATE ...ttt 1
118 RIVET (ALUMINUM), 3/18" X 1" LG ....cuuiuieiececiiisieeeseesceesse e 4
119 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG ....covuieeieeieeieeeineieee e 2
120 | 71456G01 REAR BUMPER........ouiimiiiiiiiie ettt 1
121 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG ...vueueeriinceeieiseecieeeseeeee e 2
122 FLAT WASHER, 5/16".......oiuiieiiiieieieeeie ettt 2
123 BUMPER PLUG ...ttt 4

Page C-8


.?sku=652443G203
.?sku=652443G103
.?sku=00715G2
.?sku=635054G02
.?sku=635054G01
.?sku=16816G2
.?sku=74892G01
.?sku=74892G02
.?sku=71554G01
.?sku=71609G01
.?sku=10570G11
.?sku=71316G01
.?sku=71320G01
.?sku=01107G01
.?sku=71364G02
.?sku=10570G10
.?sku=16816G1
.?sku=18436G1
.?sku=73173G02
.?sku=71055G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=71102G01
.?sku=00571G2
.?sku=71455G01

FRONT OF VEHICLE

@ FOOT REST ASSEMBLY includes items 125 - 128

FRONT OF VEHICLE

Page C-9



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
124 FOOT REST ASSEMBLY (INCLUDES ITEMS 125 - 128) .....coccvviriveieiinnnnnns 1
125 FOOT REST ..ottt 1
126 | 640652 FOOT REST GRIPTAPE ......oooiiiiiiiiieieieieie e 1
127 END CAP ...ttt 2
128 END CAP ...ttt 2
129 FLOORMAT ..ottt ettt 1
130 | 74129G01 REFLECTOR ...ttt 1
131 REAR SEAT FACING WARNING LABEL ........c.ooiuiieieiceeieieeeseseene 1
132
133
134 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG.....ovivieeieeieeeie e 2
135 FLAT WASHER, 3/8" ...ttt 2
136 LOCK NUT, 3/8" = 16 ...ttt 2
137
138
139 | [ s HEX HEAD BOLT, 3/8" - 16 X 1 3/4" LG ..o 2
140 FLAT WASHER, 3/8"......viieeieiieteieieieie ettt 4
141 LOCK NUT, 3/8" = 16 ...t 2
142
143
144 ADJUSTABLE BUMPER........coiiiiiiiininieineinieeise s 4
145 LOCK NUT, 5/18" = 18 ...ttt 6
146
147
148
149
150
151
152
153
154

Page C-10


.?sku=70361G02
.?sku=70633G01
.?sku=19853G1
.?sku=19859G1
.?sku=70362G01
.?sku=608537
.?sku=00769G2
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=00427G6
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70113G01
.?sku=11027G1

Page C-11



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
155 VERTICAL FRAME SUPPORT (DRIVER SIDE) ......ccccooviieiniiieieirieieieieennen. 1
156 VERTICAL FRAME SUPPORT (PASSENGER SIDE)........cccecevoveieiiereieane. 1
157 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG (SHUTTLE 4) .....ovoiveieeiceieeans 2
158
159
160
161 | [D0560GT FLAT WASHER, 3/8"......ciiiiiiieieieiseie et 4
162 LOCK NUT, 3/8" = 16 ...ttt 2
163
164
165 SEAT BACK SUPPORT (SHUTTLE) ....coovuiiiiieieieieie e 2
166
167
168 SPACER, 8.45" X 2" (SHUTTLE B).....c.cveuiiieiieieieieieieieeeieieies s, 2
169 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG ....coeeueieveeieeeeeeeeeeeeenes 4
170 | [ 3 HEX HEAD BOLT, 3/8" = 16 X 1" LG ...coovvervieieieieeeee e 2
171 FLAT WASHER, 3/8"......viieeieiieteieieieie ettt 4
172 LOCK NUT, 3/8" = 16 ...t 2
173
174
175 VALANCE PANEL ....ccoooitiiiiieieiseie ettt 1
176 RATCHET FASTENER, 1/4" X 3/4" LG......vurvrieieieieeeeeseeeieeisisesesnen 2
177
178
179 CUSHMAN DECAL (SHUTTLE 4) ..ottt 1
180 | 19148 CUSHMAN DECAL (SHUTTLE B) ....vuiuiriieiiiieieeseieie e, 1
181
182
183
184
185

Page C-12


.?sku=74126G01
.?sku=74126G02
.?sku=00427G4
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=74111G01
.?sku=70364G01
.?sku=01006G01
.?sku=00426G8
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=74890G01
.?sku=16816G2
.?sku=619146
.?sku=619148

Page C-13



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
186 HOLD DOWN BRACKET ..ottt 1
187 ADJUSTABLE BUMPER .......coouititiiieeieieieieie et 2
188 LOCK NUT, 5/16" = 18...eceieieciiicieesieeeieieeseseise st 4
189
190 CARGO DECK (SHUTTLE 4) ...oceiiiiieieieieeieee e 1
191 | 23052G1 NOISE SUPPRESSOR .......oocouiiiiiriieiieiieieesisisiss s 1
192 | [p55936 CARGO DECKBOARD .....coooumimiiiiiiieiee s 1
193
194 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG.....ccoevvvvirnenes 8
195 LOCK NUT, 1/4" = 20 ...t 8
196
197 | 72913G01 LATCH. ...t 1
198 | [D0700GH SELF TAPPING SCREW, #10 - 16 X 3/4" LG .....couvveeirieieiseieieieeseiee e, 3
199
200 FRONT/REAR CARGO RACK ........cuiiiiuiiriricieieieeieieiseess s 2
201 SIDE CARGO RACK ..ottt 2
202 TAILGATE RETAINER BRACKET ...ttt 4
203 | 00666G6 TAPPING SCREW, #10 - 12 X 3/4" LG....oovovoeeieeieieie e 14
204
205
206
207 NYLON BUSHING, .5" ...ttt 4
208 HEX HEAD BOLT, 5/16" = 18 X 2 1/2" LG ...ovuieveeieieieeieee e 2
209 | 00559G8 FLAT WASHER, 5/16"........vivieieieiieee e 2
210 | 11098G6 LOCK NUT, 5/18" = 18- 2
211
212 BED LATCH, WARNING LABEL (SHUTTLE 4) ..ot 1
213 LOAD BED, WARNING LABEL (SHUTTLE 4)....cooiiiuiuririeieinirecieseeieeeeneens 1
214
215
216

Page C-14


.?sku=72914G01
.?sku=70113G01
.?sku=11027G1
.?sku=74080G01
.?sku=655936
.?sku=16705G9
.?sku=14390G4
.?sku=00100G6
.?sku=34280G02
.?sku=34280G01
.?sku=74079G02
.?sku=17838G1
.?sku=00440G4
.?sku=74099G01
.?sku=74095G01

\C ¢

Page C-15



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
217 | p19094 ROCKER PANEL (DRIVER SIDE) (SHUTTLE 2) ..o 1
218 | 19095 ROCKER PANEL (PASSENGER SIDE) (SHUTTLE 2)......coooooiuniiniiririeieennes 1
219
220 PEDAL PIVOT COVER ......ocuiimiiiiiiiiirieinesesesisesesessess e sssssesnssesnesseees 1
221
222 CARGO DECK (SHUTTLE 2) ...ttt 2
223 | [B3121G01 HINGE ... 2
224 | 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG....coeoovverrrrnnn. 8
225 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 1/4" LG....c.ceeovvvrrnnn 2
226 FLAT WASHER, 1/4" ...ttt 4
227 FLAT WASHER, 1/4" ..ottt 2
228 LOCK NUT, 1/4" = 20 ....cceoeiieice et 4
229
230 TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 2" LG ...ovuveieeieieieieeiinnne. 2
231 FENDER WASHER, 1/4" ..ottt 2
232
233 BED FRAME .....oviiiiieiieeete ettt 1
234
235 HEX HEAD BOLT, 3/8" - 16 X 2 3/4" LG ...euueurieeceeirieenceeseseieeeeseeseie s 2
236 FLAT WASHER, 3/8".......ouiiiieieieieeie st 2
237 | D 0 HEX HEAD BOLT, 5/16" - 18 X 1 3/4" LG ....ceuvviieieieieieeie e 4
238 | 00559G8 FLAT WASHER, 5/16".......ooueiaeieieeie e 8
239 | 11098G6 LOCK NUT, 5/18" = 18 ..ot 4
240 BRACKET ..ottt 2
241 | 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG .....ovuivieieeeeeeieieie e 2
242 | 00559G8 FLAT WASHER, 5/18".......ouuivaiieieeis s 2
243 | 11098G6 LOCK NUT, 5/18" = 18 ..ot 2
244
245
246
247

Page C-16


.?sku=619094
.?sku=619095
.?sku=70135G01
.?sku=646092
.?sku=33121G01
.?sku=16705G9
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00654G2
.?sku=00753G5
.?sku=16469G1
.?sku=72956G01
.?sku=01075G01
.?sku=00571G3
.?sku=00439G6
.?sku=72982G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
248 BED MOUNT BRACKET ....coouiiiaiiiiieiseeeiseteie et 2
249 | 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG ...cc.ocoovorverrnnnn, 4
250 FLAT WASHER, /4" ..ot 4
251 LOCK NUT, 1/4" = 20 ..ottt 4
252 LOCK NUT, 1/4" = 20 ..o 2
253 | D 5 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG....c.ovueveeieeeeieieeieieee e 2
254 BULKHEAD ..ot 1
255 | 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG ...coovvivirrireennn. 6
256 FLAT WASHER, /4" ..ottt 6
257 LOCK NUT, 1/4" = 20 ..ot 6
258 FLAT WASHER, /4" ..ot iee et 2
259 | 22524G1 FOAM TAPE ...ttt 40"
260
261
262
263
264 FENDER (DRIVER SIDE) .....c.oviiiuiiieieiseieie e 1
265 FENDER (PASSENGER SIDE).......ccuitiiiuiuririeicieineeieesisee e 1
266 FENDER WITH TAILLIGHT (DRIVER SIDE) ......cocoiuiuiiriiieieinieieeeseeeeeiee e 1
267 FENDER WITH TAILLIGHT (PASSENGER SIDE)........cccecoviueiriiieinieeieeenns 1
268
269
270 REAR PANEL ...ttt 1
271 RATCHET TYPE FASTENER, 1/4” X 57/B4” ........c.oouovieieineeneeeseieeieeeeeeene. 4
272
273
274
275
276
277
278

Page C-17



.?sku=72983G01
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00414G6
.?sku=72967G01
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00654G2
.?sku=00654G2
.?sku=00654G2
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=74892G01
.?sku=74892G02
.?sku=74892G03
.?sku=74892G04
.?sku=74890G01
.?sku=16816G2

BODY

Notes:

Service Parts Manual Page C-18







When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
279 | p19144 CUSHMAN DECAL (SHUTTLE 2) ...ttt 1
280 | 05694 SEAT FRAME .....oouimiiiaiiiieiee ettt 1
281 | 602037GXX| SIDE PANEL (DRIVER SIDE) (See COLOR CODE in HOW TO USE section) | 1
282 | 602029GXX| SIDE PANEL (PASSENGER SIDE)

(See COLOR CODE in HOW TO USE SECHON).........coververrierreeiririneeierenn. 1
283
284
285 RIVET (SS), 3/16" X 3/4" LG....ouiuieiiceeerieeeieiee et 4
286 SEAT HINGE ..ot 2
287 | 600034GXX| SEAT WRAP PANEL (See COLOR CODE in HOW TO USE section)............ 1
288 RIVET (SS), 5/32" X 9/168" LG...oovivieiciieriieieieieeteee e 5
289 RIVET (SS), 5/32" X 9/16" LG....ovueeieieeeeieceeie et 2
290
291 RIVET (SS), 5/32" X 9/16" LG...occuieirieeeeeiieieieieeteeeie s 4
292 | 10570G12 RIVET, 1/4" X 916" LG ..o 2
293 SPACER, 0.298" LG ....cuuiieiiiiiicieisieeieieis st 2
294
295
296
297 | 642401 SEAT FRAME WELDMENT ..ottt 1
298 | [D0438G8 HEX HEAD BOLT, 5/16" = 18 X 1"LG.....oovuevieieieieieceie e 2
299 | 00559G8 FLAT WASHER, 5/16" ...t 2
300 | 11098G6 LOCK NUT, 5/18" = 18...c.eeeoieieieeie e 2
301
302
303 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG .....oovevririreiceeieceeeiseiseeeeeseeseeens 4
304 TORX TRUSS SCREW, 3/8" - 16 X 3/4" LG ....coovuevreireieieireieiseieiseisiee e, 2
305 SEAT BACK BRACKET ...ttt 2
306 | D g HEX HEAD BOLT, 3/8" = 16 X 1" LG ...coovveveieieiereceie e 4
307 FLAT WASHER, 3/8"......viieiieiiiteieisieie ettt 4
308 LOCK NUT, 3/8" = 16 ...ttt 4

Page C-20


.?sku=619144
.?sku=605694
.?sku=10570G11
.?sku=71609G01
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=23726G2
.?sku=00438G8
.?sku=00715G2
.?sku=70200G01
.?sku=652243G03
.?sku=00427G8
.?sku=00560G1
.?sku=11098G5

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
309
310
31 SEAT FRAME ...ttt 1
312 BATTERY RACK WELDMENT .....coviiiiiiiiieie et 1
313
314 | 00438G6 HEX HEAD BOLT, 5/16" = 18 X 3/4" LG ... 4
315
316
317
318 | 00559G8 FLAT WASHER, 5/16" .....voivieieeieieieceie e 4
319 | 11098G6 LOCK NUT, 5/18" = 18 ..o 4
320 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG......ovrveieieeieeeieieie e, 2
321 | 11098G6 LOCK NUT, 5/16" = 18 ..o 4
322 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG ....c.cvovoveeeeeeeeceeeeeciean 2

Page C-21



.?sku=70441G01
.?sku=652254G03
.?sku=00715G2
.?sku=70200G01

BODY

Notes:

Service Parts Manual Page C-22




VEHICLES MANUFACTURED FROM MARCH 2014

Page C-23




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

323 | 625272G0XX| REAR BODY ASSEMBLY (WITHOUT LIGHTS) (INCLUDES ITEMS 325-326)
(See COLOR CODE in HOW TO USE section)
(FOR VEHICLES MANUFACTURED FROM MARCH 2014).......cccceevcveveenneen. 1

324 | 625272G1XX| REAR BODY ASSEMBLY (WITH LIGHTS) (INCLUDES ITEMS 325 & 327)
(See COLOR CODE in HOW TO USE section)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014)........ccoccvuienenne. 1

325 524374 BAGWELL LINER

(FOR VEHICLES MANUFACTURED FROM MARCH 2014) ................... 1
326 | 619752G0OXX REAR BODY (WITHOUT LIGHTS) (See COLOR CODE in HOW TO USE

section) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) .... 1
327 | 619752G1XX REAR BODY (WITH LIGHTS) (See COLOR CODE in HOW TO USE

section) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) ..... 1
328
329 63391 RIVET (FOR VEHICLES MANUFACTURED FROM MARCH 2014).............. 2

Page C-24


.?sku=624374
.?sku=633917

BODY

Notes:

Page C-25 Service Parts Manual




BODY

Notes:

Service Parts Manual Page C-26




° BRAKE PEDAL ASSEMBLY includes items 2 - 10
@COMPENSATOR ASSEMBLY includes items 116 - 125

Part of Frame

Page D-1



Brake Pedal (Vehicle With Brake Lights)

Page D-2



@ BRAKE ASSEMBLY (DRIVER SIDE) includes items 84 - 92
@ BRAKE ASSEMBLY (PASSENGER SIDE) includes itmes 84 - 89, 93

@ BRAKE DRUM ASSEMBLY includes items 101 -102

P
O
=

TOP PULL

\ i k ADJUSTER ASSEMBLY

— gl
]
|

T
N

Page D-3



BOTTOM PULL

@ BRAKE ASSEMBLY includes items 84 - 92
@ BRAKE ASSEMBLY includes itmes 84 - 89, 93

@ BRAKE DRUM ASSEMBLY includes items 101, 102

Page D-4



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 [0612G04 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10).....cocmrvveeeimaimeseeeesisinsesesssssseeesseessssseesseseessee 1
2 TORSION SPRING ......occveeimmareniemnsesessnsessessnssssssssssessssessseessssssesonns 2
3 PIVOT PIN .ot 1
4 PUSHNUT, 5/16" .....courieeemmeeeiiemmaeseessssesssssessssssseseesssssessssssessssec 2
5 BRAKE PEDAL ......coccivitmmaieeiamiaiesiessessessss s 1
6 PARK BRAKE PEDAL........ccovuiuuieeiammnisesessnssesessasssssessssssessesssenessse 1
7
8 70257G01 SERVICE BRAKE PAD ........ccrmiviiiinineeneiaeassnessseessssssesssseessssseeseeeeonns 1
9 70256G01 PARK BRAKE PEDAL PAD.........coociimiiimiieieriiessseesssssesssseesssssssseesoons 1
10 OVAL RIVET, 3/16" X 7/16" LG ....ccvvvermmcrreerreeniioenesieesseesieessssseeseeee 9
1
12 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL)........ccccoovvvvvevranrn 1
13 FLANGED BUSHING ......couiviemiieniimmmsnesessensssessessesissssss s s 2
14 TORSION SPRING ...cocvviiimmiiiiieiinseiessnsseesesssssesssssse s 1
15 FLAT WASHER, 3/8" ...ttt ettt 1
16 LOCK NUT, 3/8 - 16.....ccveeuuuereemiieeisssmeseeessssesssssessessssssss s 1
17
18 SWAGEFORM SCREW, 1/4 - 20 (NOT ILLUSTRATED) .......ccorrvverrnrreennann. 1
19
20
21 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) ......ccooveomrrreiirnnnnenns 3
22
23
24 BRAKE COMPENSATOR BUMPER ........ccooocumireiieiiieiesnssesiesnsseseeesieneenns 2
25 BRAKE CABLE (DRIVER SIDE) .......coociriiimmineeismesseessessesesssssssessesssneenns 1
26 | [24698 BRAKE CABLE (PASSENGER SIDE)............coosiirreeeermmnrneseeeenineseeseeeeeneen 1
27
28 RETAINING RING, 13/32" (STAINLESS STEEL)....ccoveveeeeeereeeereeeereeeeieene, 4
29

Page D-5


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=658825
.?sku=652251G03
.?sku=652253G03
.?sku=16409G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=01038G01
.?sku=12416G2
.?sku=28083G01
.?sku=624695
.?sku=624696
.?sku=01111G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
30 | [0386G3 CLEVIS PIN, 5/16" X 13/16" LG....coooruuuerrrereeeeeeessassseeeessssesssessssssessssseneeee 3
31 COTTER PIN, 3/32" X B/4" LG...cvveorrmrrreermeeseeessesesssssssessses s 3
32 CLEVIS PIN, 5/16" X 5/8" LG...couuueveemmaereesmmieneessaesssssassesssssssssssssssssess 2
33
34 KICK-OFF LINK ...oooceveeiaeeeeesseeess s 1
35 NYLON BUSHING w...cccvoouumieriemmaeeessamseessssessessesssssssessessssessssssssseses 2
36 TEFLON WASHER, 3/8"......ccrviiiimeiiiiinssieisseseeiessesseesseessic s 2
37 | 00559G8 FLAT WASHER, 5/L16".......ccoouumerereesssnriesseesssseseeseessssss s 2
38 COTTER PIN, 3/32" X 3/4" LG....vvoeermrrreerrerseeiineseeiossssseeesesseseces s 2
39 KICK-OFF CAM PIVOT.....ociviiummieeismmieesissssssessessssessesssssssessssssesessesess 1
40 FLANGED BEARING ......cccvviiiimnieiiiaieenieesesessessssssse s 2
41 KICK-OFF CAM .....oociviiiiiiiieeimnseeessseeseese s 1
42 SETSCREW, 1/4 - 20 X 1/2" LG ...ccvveurmreieimienieseseeesiesssssieessssssesssesseo 2
43 SPACER .....ooeteietia e 1
44
45 ADJUSTABLE BUMPER ........cvviiummiieeieimeneieissessiesssssesssesessecessesseeesene 1
46 LOCK NUT, 5/16 = 18 .....couuuueveermaaeeessamsssessseessssssssssssesessssessessssessssees 1
47
48 CATCH BRACKET ...t 1
49 | poa1acq BOLT, 1/4 = 20 X /4" LG oovveoeruuireeeeessosesssnesssessesssessssss s 2
50 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......ccmmrrrveernreeeerreeseiensneeseee 2
51
52
53 | 70690G02 | BRAKE PEDALASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80) .....ccvvvvuurumairreessmasesssessssssssssesssssssesssessssssseeee 1
54 BRAKE PEDAL.......oocivviiimieriemiieeiesseesessses e 1
55 PARK BRAKE PEDAL ......ccccovuuuiiiiemiiseessnsseessssssssessssss s 1
56
57 SERVICE BRAKE PAD........oocoumireeemimaenseessnesssssssssssssssssesssssssssssssssssenes 1
58 PARK BRAKE PAD.........coocioiiiumiieiiemssssessssssssesess s 1

Page D-6


.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=652791G03
.?sku=652253G03
.?sku=70257G01
.?sku=70256G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

59 | [6409G1 OVAL RIVET, 3/16" X 7/16" LG.....coouerrrreeerrsireereesissenssseessssseeeseeeeesee

60

61 SERVICE BRAKE PEDAL PLATE ........cooimiiiiinrneeiinnseeeiesseeseeeneeee 1
62 PIVOT PIN .ocoooeieiieiceeiesoe s 1
63 TORSION SPRING ......occvieimmaiinieinieseesniesssssessessssessesessee oo 2
64 PUSHNUT, 5/16" .....coovvieoianeiierinnseiesssssieisssessesssssssse s 1
65 SCREW, #10 = 24 X 7/8" LG ..eceeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
66 RUBBER NUT, #10 - 24 ........cvviouiriiemnieeeeosseeeessesessseesssesssssssssece 2
67 BRAKE PEDAL SPACER...........cciiiiemiieeiainssesssseseesisssssssssssss e 2
68 CONICAL SPRING ....ooouriviainiiieiisseeeiesssesseesssssssee s 2
69 LOCK NUT, #10 = 24 ..ottt 2
70 | 10606G8 MICRO SWITCH .....ooorrrieieriieeeeiesiseseessesssssessssessssessssees oo 1
71 BOLT, # 6 - 32 X 1 1/4" LG...ccveeerreieoieeieossesesssssessisssssssssssss e 2
72 FLAT WASHER, #10 ........oooriiieimieneieissesieissseseessesssessssssesseesee 2
73 FLAT WASHER, # B .....ooooomivieameneeeonessesiesessesssssssssss s 4
74 LOCK WASHER, # 6.ttt ettt en s 2
75 NUT, # 6 = 32 .eeeeeceeeeieee ettt ee ettt et es et te st s teaeseate s stese s stere s 2
76 SCREW AND LOCK WASHER, # B.......cooocirriiiiineriessnenisssssseeeseee 2
77 FLAT WASHER # 4 = 5/16.......coocoumireieerseeieeoseeeesseseesieessesssssee e 2
78 FASTON TAB .....cvoooumeeeeiaceeessaeesss s 2
79 WIRE HARNESS (BRAKE LIGHT) .....ccouiiiimmnneeiannienessseseeessnseneenns 1
80 WIRE TIE ...t 3
81

82 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) ................ 1
83 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 -91,93).. | 1
84 BRAKE SHOE, L ..ottt 2
85 | p12417 BRAKE SHOE, Tooooouuuiieveieesiaaeiessisssssessssissssesssssessssssssssssssss s 2
g6 | p1241 DUST COVER......ocooirireiiemiisssseiessssesssssesss st 1
87 BRAKE SPRING .....coucrvitrmaaeriemmmeeeeissensesisssssesssesssssisssssssssssss e 1
88 BRAKE SPRING .....oocvviiriaieiiemmineeiesnsessesssseessssssessse s 1

Page D-7



.?sku=16409G1
.?sku=652820
.?sku=70682G01
.?sku=70681G01
.?sku=658825
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=612211
.?sku=612189
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
89 | p1241§ SHOE CLAMP ....cooooiiriiniciesen s 2
90
91
92 612418 GEAR ADJUSTER......ooiitiieieeeeeeeeeeeeeteee et 1
93 | p1241 GEAR ADJUSTER ......ooooommmriieiinnieseeiesssseeseeeessssseseoess s 1
94
95
96 BOLT, 5/16 = 24 X 1" LG...oouueviermieneeanneseessceeeesseeseesessessssesssssscsssesee 8
97 LOCK NUT, 5/16 = 24 ......ooueeveenmaceeeieeseeesse s 8
98 FLAT WASHER, 13/16" .....occvviummmreiemmaiesessssssessssssesissssssssseesssssssssssseesn 2
99
100 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) ......ccovoorrrricrnanne 2
101 BRAKE DRUM........oocvvieimmiiiemmiiesaeseseesess s 1
102 LUG BOLT, 1/2 - 20 X 1 3/16" LG ...cceurmeveemmrnniosneseiessesessisssssssesseseene 4
103
104
105 FLAT WASHER, 1 3/8" O.D. X 21/32"......ccocmerrreeirireeieesneeeeeessessosesseseo 2
106 CASTELLETED NUT, 5/8 = 18 ...cccvuuumerviimmieeesiseesisssssessssesssnessessssesseseenes 2
107 COTTER PIN, 1/8" X 1 1/2" LG..oveooervreeoeieieieseeseissssseeiessesecssssseeeseee 2
108 SPINDLE CAP
109
110 | [p52248 BRAKE CABLE BRACKET (PASSENGER SIDE) .....ccvviveveeeieniinnrnrinnneneees 1
111 BRAKE CABLE BRACKET (DRIVER SIDE)........ccoovvevueenreeeeeesnessereeenene 1
112
113
114
115 | [p12559 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 116 - 126)...........cccccouun 1
116 HEX NUT vectvaaerenseeeessseessess st 2
117 HEX NUT, 5/16 = 24 ... 1
118 EQUALIZER BRACKET ......ccvuiumiriimmiseseinss e sesssesss s 1
119 FLAT WASHER = 5/16 .....oocvvioomaiiniiniesseseansesiesessssesss s 2

Page D-8


.?sku=612416
.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G1
.?sku=20947G1
.?sku=19862G1
.?sku=21830G1
.?sku=613172
.?sku=10387G1
.?sku=74175G01
.?sku=652248
.?sku=652249
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
120 | [7979G1 ACCELERATOR ROD BUSHING ......cooocomnreieriieneseeessssseesseeecene 1
121 TUBE - eeeeoeee et eess s 1
122 COMPRESSION SPRING ... 1
123 | 52256 BRAKE YOKE ........cooomimrioieiimnsessaeeisseesessessssse s 1
124 HEX LOCK NUT, 5/16 = 24.......cocourrriemieeeeennssesesssnessessessseesssssseeo 1
125 COMPENSATOR LINK ROD ......cooiviviieieiiceeeeeeeee e 1

Page D-9


.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256
.?sku=11098G9
.?sku=612557

BRAKES

Notes:

Service Parts Manual Page D-10



@\Q®
oo

Accelerator
Pedal

@ COMPENSATOR ASSEMBLY includes items 120 - 129

@ BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) includes items 133 - 142

Page D-11



@ BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) includes items 45 - 70

%)
T
I
)
-
W
DK
T
o x
m
L
v LT
< E
=
L
-
O
I
L
>

Page D-12



J @ SPINDLE ASSEMBLY (DRIVER SIDE) includes items 79 - 91

adl @ SPINDLE ASSEMBLY (PASSENGER SIDE) includes items 81 - 91, 93, 94

Brake Line Assembly

@W Calier

Page D-13



FOR VEHICLES MANUFACTURED
FROM 25 NOV 2014

BRAKE ACTUATOR ASSEMBLY

@ FRONT DISC BRAKE ACTUATOR ASSEMBLY includes items 102 - 114

Front of Vehicle

Page D-14



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 fL7838G] NYLON BUSHING ......oooumiineereeeessssiassseeessssssssssssssss e ssssssssssssees s 2
2 COTTER PIN, 3/32" X B/4" ....coorrrriernerereenneeeesssssesssssesssesessessessssesssseeoe 2
3 CLEVIS PIN, 5/168" X 1"....ccvveermmceieeaicesieieeseeiesesessessessesse s 4
4 ACTUATOR COVER .....ccoviiimiiieeiniseiiisieseisesssesess st 1
5 SWAGEFORM SCREW WITH DOGPOINT, 1/4" - 20 X 3/4" LG ........cccevv... 3
6 HEX HEAD BOLT, 1/4" = 20 X 1/2" LG....ocrvvveeerrreeneeeessesesseeiessssessesecosese 2
7 LOCKNUT, 14" = 20 ... 2
8 ACTUATOR LINKAGE .......coocomiriieiieriiieieseissssesisess e 1
9 FLAT WASHER, 3/8" (NOT ILLUSTRATED) .......coccrrveemmieriernerenesieninneenns 1
10 BRAKE FLUID (NOT ILLUSTRATED) ......cvveiummmeiiernnsiesissesiesssneseesenesneenns AR
11
12 SHOULDER BOLT, 3/8" - 16 X 4" LG ....ccvvveummveeermienesseneeeessesessesossseseee 1
13 ACETAL BUSHING.......ooovviemmieiiemessiesesesessess s 2
14 TORSION SPRING ....ocovviiiimiiiiiiiiieeieissssiessssssess s 1
15 FLAT WASHER, 3/8" .......ooouriviimmiesiesmiessessessessissessssssssssessse oo 1
16 LOCK NUT, 3/8" = 16 ....cveveuueeveeemmecesissscesissseesssssssssssssessssesssssesessessssnsenns 1
17
18
19 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) .......coocmurrvverrnnniennns 3
20
21
22 BRAKE COMPENSATOR BUMPER ..o 2
23 BRAKE CABLE (DRIVER SIDE), 65.06" LG ........c...osurrveerineieesieneeinnnnnenns 1
24 BRAKE CABLE (PASSENGER SIDE), 74.81" LG.......oovvvvvveveeeriesrericnnneneeee 1
25 RETAINING RING (SS) ...couuvveemmaeressiieesismssssesssssssessessssessesssesssssssssesss 4
26 CLEVIS PIN, 5/168" X 1"...cccvviiriceieeaiceseeaeneeeeseseeseesessesse s 4
27 COTTER PIN, 3/32" X B/4" ...cooirrrieenieeeeeseeeeeoseseseesesssses e 3
28
29 KICK-OFF LINK ..o..coooeevietiaaeeeessesesisssss s sesssss s 1
30 NYLON BUSHING ....cocvvviumireiieiiieeiiiseensesseseesssssssessessnsssees oo 2
31 NYLON WASHER, 3/8" ...covurvveermmmrreesssaeesessssessssssssssssssnssssssssasssssssssesssssnns 2

Page D-15



.?sku=17838G1
.?sku=17838G1
.?sku=10387G3
.?sku=10387G3
.?sku=10386G3
.?sku=10386G3
.?sku=612704
.?sku=01038G01
.?sku=00414G6
.?sku=14390G4
.?sku=608943
.?sku=00771G5
.?sku=21504G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=12416G2
.?sku=28083G01
.?sku=624695
.?sku=624696
.?sku=01111G01
.?sku=10386G3
.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=70601G01
.?sku=17838G1
.?sku=17838G1
.?sku=20835G1

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | 00559G8 FLAT WASHER, 5/L16".......oovvvveeeeeemmmaeieessssesessssssssssessssssssssssssssseesssseeeeeen 2
33
34 KICK-OFF CAM PIVOT...co.cciviimmreeemmmseeeeasssssessesessessessssessessessssssssssen 1
35 FLANGED BEARING .....cocvviaummieiiieiriseeiessesseessesssssesessssss oo 2
36 KICK-OFF CAM ......oociiiiomieiiemiieeessseesess st 1
37 SETSCREW WITH PATCH LOCK, 1/4" - 20 X 1/2" LG ....ccvverrrrreerrcereers 2
38 SPACER, 1 14" LG ..ot 1
39 ADJUSTABLE BUMPER .........ccvvviuiniiiemmnneeiaessssiesanssese s 1
40 LOCK NUT, 5/16" - 18.....cooueireeeemaereesmineessssssessssessssssssessssse s 1
41 CATCH BRACKET ......ooouuiiiviimmiesisssesssessssse s 1
42 | poa1acq HEX HEAD BOLT, 1/4" = 20 X 1/2" LG w..cccvvveeerrmineeeeeoseneeeseeesesssseseeesenee 2
43 LOCK NUT, 1/4" = 20 ...ooeooeeveeerineeesiseeseeseseseesseessssessesssses s 2
44 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 45 - 70) ....cooooumuminninereeeeeesssamssseesssseseesssssssssseesssseeeeen 1
45 | 74870G01 BRAKE PEDAL..........oouuuuiireiereeesssssasessecessssssssssssssss s sesssesssssssssseeen 1
46 PARK BRAKE PEDAL .........oooiiiiiiiiesiieeesieeesssseseesssssseesssssee 1
47 FLAT WASHER, 5/16" ......coccvvueummieeeeioissseesissesssssssssessssesssesssseseeee 1
48 SERVICE BRAKE PAD..........cciriiimmiieeiansiesissssssesssesssssesss e 1
49 PARK BRAKE PAD.........coouuiriemmiereesisississsssesesssssesesssssssssssssseeee 1
50 OVAL RIVET, 3/16" X 15/32" LG ...oouurvvveeermireneissiesesseesessssseesseseossee 9
51 BRAKE PEDAL PLATE ........cviiiumieeiiimnneniesnsseesssessessesssseeesesseeee 1
52 PIVOT PIN .ot 1
53 TORSION SPRING.......ccvvieuumereimminesssmnsesessssesessessssesssssseesess oo 2
54 PUSHNUT, 5/16" ......ocvveeemmerieeirneseassssseesessesssssesssesesessees e 2
55 | [0737GE PHILLIPS FLAT HEAD MACHINE SCREW, #10 - 24 X 1" LG........coecve... 4
56 RUBBER NUT, #10 - 24 .......cviiiiveiimesereesnsseeessssssesesesssssesessssessee 2
57 BRAKE PEDAL SPACER .......cocuuiriemiieneasaeenisssssesessessessssss s 2
58 CONICAL SPRING ... 2
59 LOCK NUT, #10 = 24 ...ttt n e e 2
60 | 10606G8 LIMIT SWITCH (3 POLE) ....coovvvveeeeemimarieeseeseesesssisssesesssssssssssssssseeeeee 1
61 PHILLIPS PAN HEAD MACHINE SCREW, #6 - 32 X 1 1/4" LG .............. 2

Page D-16


.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=74874G01
.?sku=641760
.?sku=00642G8
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70258G03
.?sku=70682G01
.?sku=70681G01
.?sku=658825
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
62 | poss9cH FLAT WASHER, #10 ......ovvveeooeareeeeeeesaeseessesssessssesssssessssessssesssseesonns 2
63 FLAT WASHER, #6 ........ocouuurviemmeesesssessesissensessssensessesesssssssssse e 4
64 LOCK WASHER, #6.......cuviveeeeeeieeeeeeteeeeietee et es e essseses s s senns 2
65 HEX NUT, #6 - 32.....cuuiiieomaneiieoceeeissessesssssseesssessessssesssessesseneee 2
66 PHILLIPS PAN HEAD MACHINE SCREW, #6 - 32 X 7/32" LG................ 2
67 TEFLON WASHER, 3/8" ........civviiireieiinesieissnseiessssessiessssseesseeneenns 2
68 FASTON TAB ....ovoooimceieeiaceeeesseessesess s 2
69 WIRE HARNESS (BRAKE LIGHT) .....cociiiiimnieiiinieneesenneeseeneeneeens 1
70 WIRE TIE ..ot 3
71 SPRING PLATE (PASSENGER SIDE)........ccovviiiiniieiinneniesseeseessseseens 1
72 SPRING PLATE (DRIVER SIDE) ......coiviiimmiiieiiineeeieensesseneessssssesee 1
73 | 74730G01 | FOUR LINK ROD ....oocoomrrieeeimiieneeeessssssseeseeessssseessseessssseesssessssseessecennnns 2
74 FLANGED HEX NUT, M10 - 1.25 .......ccccomsirviiumminnissmeesisssnsensssssssssesesssneenns 4
75 | F30764 BRAKE LINE .....ooccooouuuumaaieeseeseessssssass s sssesssssssess s 1
76 SWAGEFORM SCREW WITH DOGPOINT, 1/4" - 20 X 1/2" LG ....ccvvvvvrrnnnne. 1
77 WIRE RETAINER .....coouuiiiiimmmiieeesiaineessseesessssersessssse s 2
78 SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 79 = O1)..ccvvveerroanmeneeeesisiesesesssssseeessesessssssesseseosse 1
79 DISC BRAKE SPINDLE (DRIVER SIDE)..........co..ooummmiviinnnieeininenien 1
80 CALIPER (DRIVER SIDE) ......couiiiiimmimiiiinneeeeeisieseeeeseeseesesseneeeneeee 1
81 | 12093G1 SLOTTED NUT, 1" = 14 ..o 1
82 DRIVE FLANGE STUD, 1.5" LG ...ouccvveummreeiomeeeesiesesessssssssssssseseess 4
83 ROLLER BEARING.........riiiiimminieiiaminnesiesssssesesessesseesssseese s 2
84 BEARING RACE .....oooviiiimmiieiiiiieeieisnssessie s 2
85 DISC BRAKE HUB.........ccouuiiiiiiimineesmiesseisss s 1
86 FLANGED BEARING .....couccrvviummnereemassessssssesesssssessisssssesssssss s 1
87 LOCK WASHER, 3/8" .....ooeieeeeeeeeeeeteeeeeeteee ettt 2
88 | [p0426G6 HEX HEAD BOLT, 3/8" - 16 X 1" LG ....oucrvreeeermirereeeesesceseeessssenneeeeonns 2
89 BEARING .....couorvieeimaieieesie s 1
90 COTTER PIN 5/32" X L 3/4" ..o 1
91 GREASE SEAL .......vviiimiiiiiiieseeissnsesaesessessss s 1

Page D-17



.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=20835G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=74731G02
.?sku=74731G01
.?sku=606279
.?sku=630766
.?sku=01038G01
.?sku=74875G01
.?sku=602281
.?sku=602176
.?sku=633918G02
.?sku=74864G01
.?sku=11750G2
.?sku=51141G1
.?sku=630672
.?sku=70648G01
.?sku=00566G1
.?sku=00426G6
.?sku=70749G01
.?sku=00798G8
.?sku=25146G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |ndicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

92 602289 SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 81 - 91, 93, 94) ......ccrrrveerrrmimmreeerrnseneseeeessseneneeeessie 1
93 | po02159 DISC BRAKE SPINDLE (PASSENGER SIDE)..........ovvvervveeeeeerinniireeen 1
94 CALIPER (PASSENGER SIDE) ......cciirviimieeiimnceresssseesesnssseesnseeee 1
95
96 KINGPIN TUBE ......couviiiimieieesiseeesssee st 2
97 THRUST WASHER (SS), 0.995" .D. X 1.38" O.D.....coeevrvverrrrerieresereeeneene 2
98 FLAT WASHER, 1/2" ...ttt 4
99 LOCKNUT, 1/2" = 13 ..o 2
100 | [p0407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG .cccourvvvveeeeeonisnerecesssseesesssssseeessneeeeeen 2
101 FRONT DISC BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 102 = 114).......ccciimmimrereeermmrineeeeesssssesseesssssessseessessees 1
102 | [p12706 MASTER CYLINDER WELDMENT .......ccciirrvvieememmmmnineesssseeesssnisenseee 1
103 PLASTIC LOCK NUT, 3/8" = 16 w....ccouumrrveeeermessseesssreesssesssssesssseesoons 1
104 FLAT WASHER (SS), 3/8" ......vouuumreiiumnseniosesseesssensesessenessessesssese 1
105 ACTUATOR PIVOT BOLT, 3/8" - 16 X 4 1/2" LG ....crvurrvreornrrrrerernnnennns 1
106 ACETAL BUSHING.......ccvviiriiieiinnnneiineeeeisssssees s 4
107 WELDMENT BRACKET, UPPER BRAKE ..........cooosirvvveeeimnnirnniessenneen 1
108 | [pos11d WELDMENT BRACKET, LOWER BRAKE (FOR VEHICLES

MANUFACTURED BEFORE 25 NOV 2014)...........coovvveeuinrereeeernnnnennees 1
109 MASTER CYLINDER .....couvviimmmieriemmiesissnessesssssssssssssessssssss e 1
110 HEX HEAD BOLT, 5/16" - 18 X 1 1/8" LG ...coevvveveeeveeeeeeeeeeeeee e, 2
111 | 11098G6 LOCK NUT, 5/16" - 18 ....ovveeuuumeieeeeessaancessesssssseesssssssssssssssesseesssssneens 2
112 CLEVIS PIN, 5/168" X 1" ...ccovoeouereeieimceeeeseesessssssesssseessesesesssseseneeeee 1
113 COTTER PIN, 3/32" X B/4" ...ocorrveumriereenenseesesesssseesesss e 1
114 | 641826 WELDMENT BRACKET, LOWER BRAKE (FOR VEHICLES
MANUFACTURED FROM 25 NOV 2014) ..........courrvreeeerimreereeeesenenenees 1

115 CRUSH WASHER, ML0......cvocouuarreessaarresssaesesessssssssssssesssssssessssssssssssessonees 4
116 | 16459 BANJO BOLT, ML0 = 1" X 20" LG ..cceoruuuuainrereeeesesssnsssssesssssessessssssseseesseseeee 2
117
118
119 COMPENSATOR ASSEMBLY (INCLUDES 120 - 129).....cvvevreeeeereereereeeenn. 1

Page D-18


.?sku=602288
.?sku=602158
.?sku=633918G01
.?sku=70745G01
.?sku=70754G01
.?sku=00560G3
.?sku=14390G6
.?sku=00407G6
.?sku=608706
.?sku=612706
.?sku=11098G5
.?sku=00679G1
.?sku=74711G01
.?sku=70581G02
.?sku=608122
.?sku=608118
.?sku=887364
.?sku=00439G1
.?sku=10386G3
.?sku=10387G3
.?sku=613293
.?sku=616459
.?sku=612558

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
120 | po532G4 HEX NUT, 14" - 20 c.oooovoieieeeeeeeeeeoesessseeeessesssessssssseees s 2
121 HEX NUT, 5/16" - 24 .....ooouoiveeiiaeeeieseeeesessessesssssssesessess s 1
122 EQUALIZER BRACKET .......ccviiiiiiiiiiiieeieiaesseseeissessse s 1
123 FLAT WASHER, 5/16".......cvvveoumieeierieseessnisseesssesesssssesses e 2
124 ACCELERATOR ROD BUSHING .......ccoocuiiriemmnieesinssssiennesesesssseneenns 1
125 TUBE - eeeeoeee et eeesss s 1
126 COMPRESSION SPRING ... 1
127 | 52256 BRAKE YOKE ......ooooouummuiriniseieeseesiaisssscesssssesssessss s 1
128 | [1098GS HEX LOCK NUT, 5/16" = 24 ......oooooouerummniinesseseiessonesssseesssssessssssessee 1
129 COMPENSATOR LINK ROD ......ccvviiimiiiiimnneiiiinesiesssseseessseseeeeseeee 1
130
131
132 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 133 - 142)......ccoomnriireeeeeeessssmmsesieesssssessssssssssssessseees 1
133 TORSION SPRING .......ccvviiumiiiiiiiinneieissessessssssssssessesse oo 2
134 PIVOT PIN wooooooiiieiioieeiieieseseesessssess s 1
135 PUSHNUT, 5/16" .....ocvvveermarieeemmiesiesseseesssesssssse s 1
136 BRAKE PEDAL ......coouuiiiemmmaneiiammeseeissessesssssessssssses s 1
137 PARK BRAKE PEDAL..........ovviiiiieianiseeiessseeiesssessieessssesessseseec 1
138
139 SERVICE BRAKE PAD .......ccciiiiimiieeisiiiesesssssssssesssseesessseeeeseees 1
140 PARK BRAKE PEDAL PAD.........oviiemieieieisseeessnneeseessssssssssesssssesnee 1
141 OVAL RIVET, 3/16" X 15/32" LG ....oooumrvreeinneeiosneseiseeesisssnseesseeee 9
142 TEFLON WASHER, 3/8".......crviiiririeeiniesiesesseessssssesseessseesessssneenns 2

Page D-19



.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256
.?sku=11098G9
.?sku=612557
.?sku=74723G01
.?sku=70681G01
.?sku=70682G01
.?sku=658825
.?sku=74721G01
.?sku=641760
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=20835G1

BRAKES - FRONT DISC

Notes:

Service Parts Manual Page D - 20



0 CHARGER HARNESS Includes Items 2 - 11

e CHARGER HARNESS RECEPTACLE Includes Items 4 - 11

Page F-1




RED

GRN/BLK

Page F-2



Front of Vehicle

.,,@@

/84

FLOOR MOUNTED HORN BUTTON

Floorboard

‘ 24
D)
,%@\\‘ :
7\

\
\

ORN/WHT

Page F-3



HEAD LIGHT
&
TURN SIGNAL

Front of Vehicle

@ TURN SIGNAL KIT Includes items 80 - 85

Inside of Cowl

@ LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) includes item 73

@ LED HEADLIGHT ASSEMBLY (DRIVER SIDE) includes item 73

TAILLIGHT

Page F-4



HOUR METER

Hour Meter

@ HOUR METER Includes ltems 94 - 99

Passenger Side

Seat Support Front of Vehicle

0 %
/® Electrical
Components
Cover
i
|
0 = E Note:
selife= L Hold lower nut when
Seat o T '
U Support @ 0 tightening top nut.

(2]
o
@
>
]
o

DCTODC
CONVERTERKIT

For Models before 02 October 2013

For Models after 02 October 2013

@ DC TO DC CONVERTOR KIT Includes Items 35 - 40, 100 & 101

Page F-5



Rear Fender

TALLIGHT e

/\(\

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

Page F-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11)............... 1
2 502822 CHARGER HARNESS. ..ot 1
3 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) ......... 1
4 73051G22 RECEPTACLE BOTTOM......ouiiiiiiiicieieie e 1
5 73051G21 RECEPTACLE COVER ..o 1
6 BINDING HEAD BRASS SCREW, #10 - 32 X 1/2" LG...c.cocveveveienne 2
7 PHILLIPS HEAD SCREW, #6 - 32 X 1 3/4" LG ...ccocuiuierieirireirieane, 3
8 LOCK NUT, #6 = 32, 3
9 RED JUMPER WIRE, 18 GA......coetiiiiiiniieireeiieiieeeiseseie e 1
10 73051G23 FEMALE CONTACT ..ottt 1
1 FEMALE CONTACT, INSULATED.......citiiiiieririeieisieeee e 1
12 RIVET, 3/16" X 1" LG..uiuieeeieeieie sttt 4
13
14
15 POWER HARNESS.......coouiiiiriiiiee e 1
16
17
18 D0993G01 LOCK WASHER, 5/16" ...t 4
19 P8418G01 HEX NUT, 5/16" = 18 ..o 4
20 27327G0* CLAMP ..ottt 1
21 RIVET (SS), 3/16" X 3/4" LG ...ceeuivirieieieeieee e 1
22
23 72824G01 6 VOLT BATTERY ..ot 8
24 BATTERY RETAINER ....cooiiiiiiiiiiieieeieeie e 1
25 D1101GO1 HOLD DOWN BOLT ..ot 2
26 LOCK NUT, 5/16" = 18 ..eeeiiecieesieieieireeieeeeses et 6
27 HOLD DOWN BOLT ..ot 4
28 70387G01 BATTERY RETAINER ..ottt 2
29
30 4 GAWIRE (BLK B")....couiveieirieiiieieeie sttt 4
31 4 GAWIRE (BLK 19")....ouiiieieieie et 1

Page F-7



.?sku=73311G03
.?sku=602822
.?sku=668283
.?sku=73051G08
.?sku=73051G09
.?sku=73051G10
.?sku=25978G25
.?sku=73051G24
.?sku=71055G01
.?sku=73349G01
.?sku=00993G01
.?sku=28418G01
.?sku=10570G11
.?sku=612867
.?sku=01101G01
.?sku=11027G1
.?sku=70386G01
.?sku=25971G18
.?sku=25971G16

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 4 GAWIRE (BLK 10 1/2") 11ttt 2
33 HEX NUT, 5/168" = 18 ..ottt 16
34 DC TO DC CONVERTER KIT (INCLUDES ITEMS 35 - 40, 100 & 101)......... 1
35 DC TO DC CONVERTER

(FOR MODELS AFTER 02 OCTOBER 2013) ......cocvueieiiviieieieieeeeieians 1
36 626315 BRACKET ...ttt 1
37 DC TO DC WIRING HARNESS........cocuiiiiieieiieieieeeeeie e 1
38 PHILIPS PAN HEAD SCREW, #10 - 24 X 1/2" LG

(FOR MODELS AFTER 02 OCTOBER 2013) .......ooriiiiiieieieieeeieians 4
39 CHRISTMAS TREE RIVET, 187" X 0.55" LG .....coovveveiricieieieeeieeeeens 1
40 HEX HEAD BOLT, 5/16" - 18 X .80" LG (NOT ILLUSTRATED)................ 2
41 IGNITION SWITCH ..ot 1
42 D0568G6 LOCK WASHER, 3/4" ..o 1
43 17137G1 FACE NUT <ottt 1
44 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY)................ 1
45 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) ............... 1
46 33639G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY).........cocovriiiinirrinnnns 1
47 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) ......c.covvvrnnne, 1
48 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED)........cc.coooiunev. 1
49 FUSE BLOCK ..ottt 1
50 RIVET, 5/32" X 3/8" LG ....cuviieeieieieiceeieeeieesine s 2
51 FUSE, 15 AMP ...ttt 3
52 WIRE HARNESS (ACCESSORY) (FOR SHUTTLE 4 AND 6).......ccoevrvunnnne, 1
53 CONSOLE INSERT PLATE ..ottt 1
54 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER........... 1
55 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
56 DIRECTION SELECTOR SWITCH .....coouiiiiiieieieeieieieecie e 1
57 STATE OF CHARGE METER (VERTICAL) ....coovuiiiiniinieieineeeiseieeseie e, 1
58 33623G02 RIVET, 3/16" X 3/8" LG ..ot 2
59 SOC FUSE HARNESS ......cooiiiiiiiiieeieeee e 1
60 HARNESS (CONTROL).....cocuvveeeeeieeeeeeietee e eees e es e eean e 1
61 18 GAWIRE (RED B") .....ccuiuiiiriiiiieieieesesesse st sse s sssessenses 1

Page F-8


.?sku=25971G13
.?sku=00702G2
.?sku=605988
.?sku=632185
.?sku=626315
.?sku=606018
.?sku=632372
.?sku=16816G5
.?sku=00715G2
.?sku=18602G1
.?sku=00568G6
.?sku=17955G1
.?sku=18027G1
.?sku=33639G01
.?sku=33639G02
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=619156
.?sku=73030G12
.?sku=74320G01
.?sku=74322G01
.?sku=624514G02
.?sku=33636G05
.?sku=645774
.?sku=73334G01
.?sku=25978G74

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
62 BUZZER ...ttt 1
63 RIVET, 5/32" X 3/4" LG.....oovoeeieieieieeieeeeie e 2
64 32860G1 HORN ...oootieiictce e 1
65
66 HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE)..........cocosveivircinnnn. 1
67 HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) ........ccccooruriiriieieieiseeeeenns 1
68 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 73). 1
69 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 73).......... 1
70 SELF THREADING NUT, 5 X 10X 15MM.......occoiiriiirirnireieineieee e, 8
71 1781G02 VINYL TAPE ..ottt 2
72 54465 JUMPER HARNESS, LED HEADLIGHT ....co.oviiiiieieieci e 2
73 LED HEADLIGHT ..ottt 1
74 WIRE HARNESS (ACCESSORY), 48V DC, SWB .......cocooevrieerieiiecieieieseinans 1
75 JUMPER PLUG, TAIL LIGHT ...ttt 1
76
77 TAIL LIGHT cot e 1
78
79 622712 TURN SIGNAL KIT (INCLUDES ITEMS 80 - 85) ....coouoviuieieieieeeieieeieians 1
80 TURN SIGNAL BULB.......cuiuiiiiiiiiiieie et 1
81 TURN SIGNAL SWITCH ASSEMBLY ...t 1
82 FLEX LOOM, 3/8" X 8" LG.....oeviieeeieieieieie e 1
83 WIRE TIE ..ottt 2
84 STEERING COLUMN COVER ......oooiiiiiiiieieieceeie e 1
85 21640G01 FLASHER UNIT ..ot 1
86 HORN SWITCH ...t 1
87 HORN SWITCH CAP AND NUT ...t 2
88 HORN SWITCH BOOT ......uiiiiiieiieieieiee et 1
89 HORN SWITCH LABEL.......ciuiiiiiueiiieeieieieeie e 1
90 D1041G01 RIVET, 5/32" X 3/4" LG..o.ooovoeeeeeieie e 2
91
92

Page F-9


.?sku=73290G02
.?sku=01041G01
.?sku=01041G01
.?sku=32860G1
.?sku=614497
.?sku=614501
.?sku=659008
.?sku=659009
.?sku=71597G01
.?sku=71781G02
.?sku=654465
.?sku=651411G03
.?sku=618257
.?sku=618260
.?sku=32739G2
.?sku=622712
.?sku=619102
.?sku=611810
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=608397
.?sku=01041G01
.?sku=01041G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
93 5113G0§ HOUR METER KIT (INCLUDES ITEMS 94 - 99)........ccooiuiiierieeieieieeens 1
94 4665G02 HOUR METER ..ottt 1
95 4716G01 HOUR METER BRACKET ......oiiuiiceeee e 1
96 4696G01 RETAINER CLIP ..o 1
97 4390G10 LOCK NUT, #10 = 24 ..ot 2
98 5117G04 WIRE HARNESS (HOUR METER) .......cvviiiieeiieeiceeieee e 1
99 D0379G4 PAN HEAD PHILLIPS SCREW,#10 -24 X 1/2" LG....oovveveeeeeeeeerecea 2
100 | [p04884 DC TO DC CONVERTER

(FOR MODELS BEFORE 02 OCTOBER 2013)......ccuevevcceeiereeeceeeeeeenn, 1
101 | [D0379G4 PHILLIPS PAN HEAD SCREW, #10 - 24 X 1/2" LG
(FOR MODELS BEFORE 02 OCTOBER 2013).....ccovuiiiiieiiieieceisieeenen. 6

102 | p2288G1 TAIL LIGHT ASSEMBLY COMPLETE ......oiviiieiieeieeeieee e 2
103 | B25251 BEZEL, TAILLIGHT (DRIVER SIDE)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014)...........cc.ccvunne... 1
104 BEZEL, TAILLIGHT (PASSENGER SIDE)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........c..ccccvunne... 1
105 1364G02 "J" TYPE NUT, #8

(FOR VEHICLES MANUFACTURED FROM MARCH 2014)...........cccoevern.. 8
106 | D0513GA4 PAN HEAD PHILLIPS SCREW, #8 X 1.5" LG

(FOR VEHICLES MANUFACTURED FROM MARCH 2014)...........cc.ccceoec..... 4
107 | B2288G1 TAILLIGHT ASSEMBLY

(FOR VEHICLES MANUFACTURED FROM MARCH 2014)..........cc.ccvunne.. 2
108 1425G01 TAPPING SCREW, #8 - 18 X .75" LG

(FOR VEHICLES MANUFACTURED FROM MARCH 2014)..........ccccvunne... 8
109 4601G11 RIVET, 3/16" X 9/16"

(FOR VEHICLES MANUFACTURED FROM MARCH 2014)...........ccccevunn.. 2
110 | p76123 TROJAN HAND PUMP KT ....ooiviiiiiieieisieieeieieieseeie s 1
11 | 665740 ACCESSORY WIRE HARNESS (NOT ILLUSTRATED)

(FOR SHUTTLE 2) ..ot 1

Page F-10


.?sku=75113G06
.?sku=74665G02
.?sku=74716G01
.?sku=74696G01
.?sku=14390G10
.?sku=75117G04
.?sku=00379G4
.?sku=00379G4
.?sku=604884
.?sku=00379G4
.?sku=00379G4
.?sku=22288G1
.?sku=22288G1
.?sku=625251
.?sku=625252
.?sku=71364G02
.?sku=00513G4
.?sku=22288G1
.?sku=22288G1
.?sku=71425G01
.?sku=14601G11
.?sku=676122

ELECTRICAL SYSTEM

Notes:

Page F-11 Service Parts Manual




ELECTRICAL SYSTEM

Notes:

Service Parts Manual Page F-12




2\ /G
o0

ELECTRONIC SPEED CONTROL

-
O ASSEMBLY includes items 2 - 19
PURPLE
?0 B:aCk o From Walkaway Fuse
rom Motor To Solenoid (+)

(Power Harness)
Walkaway #4 Black
Fuse From Motor A1
(Power Harness)
#4 Black
_] From Motor A2
r ' ,, (Power Harness)

)E "3'/"'/47/:/;/’//1/ /‘7/4(7 - #10 White
[ ,“@’L o
A N ) WW,CU #18 Blue

From J1 Pin 17

/ (Control Harness)

qgl@.« @

#18 Yellow
-|-| &S 1
|" e /‘ & From J1 Pin 5
‘ \‘\l\l‘]\\ are! \/ A, wﬁy/ (Control Harness)
= N2
‘ N »
> / [ b 26
Speed Sensor — U 10
Harness #4 Black g =
Reld From Charger < #4Black ~ Power Harness
y (Charger Harness) From Battery (-)
#18 Red/White #4 Black (Power Harness)
From Tow Switch From Motor A1
(Control Harness) (Power Harness)

To Ignition Interlock
(Charger Receptacle)

Page G-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 ELECTRONIC SPEED CONTROL ASSEMBLY

(INCLUDES ITEMS 2 = 19) ..ottt 1
2 CONTROLLER MOUNT BRACKET ...covviiiiiieieieiseeieies e 1
3 ELECTRONIC SPEED CONTROLLER........cooosiieiiiniieieeisieissiesseieins 1
4 LOCK NUT, 1/4" = 20 oo 4
5 SOLENOID ...ttt 1
6 LOCK WASHER, #10 ..ottt 2
7 LOCK NUT, #10 = 32....iuiiieieisiie ettt 2
8 D 3 LOCK WASHER, 5/16" .......oueiuiiiisiieieieissisissisisssesse s 2
9 JAM NUT, B/16" = 24 ..ottt 2
10 LOCK NUT, 1/4" = 20 ..ottt 2
11 FASTON TAB, 90° ......ouiuiiiiieeieiieecietes ettt 4
12 4 GAWIRE (BLACK 9")...iiiiititiieteete et 1
13 INLINE FUSE COVER ..ottt 1
14 RIVET (ALUMINUM), 3/16" X 7/16" LG...covveveviirereisieeeieieieieieseeieiene 1
15 CONTROLLER COVER ..ottt 1
16 RATCHET FASTENER, 1/4" X 9/16" LG ...oovovieiiieeieie e, 4
17 608931 RELAY HARNESS, WALKAWAY 48V ........cooveiriiiirnineierseesensensenssesnenes 1
18 RIVET, 0.25" X 0.887" ...uiuieieireiseieisesesseisessse st nenees 1
19 RIVET, 0.187" X 0.550" .....oviviveiieiieieieeeieiesssie e 1
20
21 BOLT, 8MM X 1BMM LG ..ottt 3
22 LOCK WASHER, 5/16" .....ccviueiiieieinessieeeieieieesessssiss s ssses s sssss e sesesnes 3
23 BOLT, BMM X 1 X 12MM LG...ocvvieiiiiieciieieeie e 2
24 D0993-GOZ | LOCK WASHER, L/4" ..ottt 2
25 CONTROL HARNESS ..ottt 1
26 25971G06 4 GAWIRE (BLK 59 1/2") (SOL - BATTERY +) w.oocviivieeiieieieese e, 1
27 TOW-MAINTENANCE SWITCH (SHUTTLE 4/6) .....cocvvivireiecreieieceieeee, 1
28 TOW-MAINTENANCE SWITCH (SHUTTLE 2) ...coiiiiiiiisieeceei e, 1
29 RIVET, 5/32" X 3/4" LG ..ottt 2
30 DIAGNOSTIC LABEL (FAULT CODE) .....c.cooviuiiiiireieinieseieisesie e sssesenns 1

Page G-2


.?sku=73348G04
.?sku=73351G01
.?sku=611173
.?sku=11027G2
.?sku=11027G2
.?sku=621330
.?sku=00565G5
.?sku=00526G4
.?sku=00565G8
.?sku=00544G4
.?sku=11027G2
.?sku=11027G2
.?sku=73446G01
.?sku=25971G17
.?sku=73499G01
.?sku=15058G1
.?sku=73523G01
.?sku=16816G1
.?sku=16816G2
.?sku=16816G5
.?sku=73296G01
.?sku=00993G01
.?sku=73346G01
.?sku=00993G02
.?sku=73334G01
.?sku=74878G01
.?sku=73347G03
.?sku=71055G01
.?sku=73398G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 3053G0 DOUBLE TUBE CLAMP ..ottt 1
32 11027G2 LOCK NUT, 1/4 = 20 itieeeee ettt ettt 4

Page G-3



.?sku=73053G01
.?sku=11027G2

ELECTRONIC SPEED CONTROL

Notes:

Service Parts Manual Page G-4



Front of Vehicle

&
*NOTE: Tie Rod Not \®
Shown for

Clarity

e SPINDLE AND HUB ASSEMBLY includes items 4 -13

SPINDLE AND HUB ASSEMBLY
WITH FRONT DISC BRAKES includes items 11, 12, 15 - 22
e SPINDLE AND HUB ASSEMBLY includes items 5 - 13, 24

SPINDLE AND HUB ASSEMBLY
WITH FRONT DISC BRAKES includes items 11, 12, 16 - 22

Page H-1



88
Front of Vehicle q
Vainn

2 /®

@)

BUILT RIGHT.

RIGHT HERE.

STEERING COLUMN KIT includes items 63 - 65
STEERING COLUMN KIT includes items 67 - 69
STEERING COLUMN KIT includes items 61, 63 - 65, 75 - 81

TIE ROD ASSEMBLY includes items 90 - 94

©
©
Q
52

Page H-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 652822 FRONT AXLE ..ottt 1
2 FRONT AXLE WITH FRONT DISC BRAKES.........cocoveieieieieieieieiseieeeeeeeas 1
3 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 13) ..ot 1
4 70940G02 SPINDLE ASSEMBLY (PASSENGER SIDE)........ooviriiiireieieieieeeieinns 1
5 GREASE SEAL ..ot 1
6 ROLLER BEARING........coiuiuiiiiicieinicieie et 2
7 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG .......c.ccoovveveieieieinen. 1
8 LUG BOLT, 1/2" =20 X 1 3/16" LG ... 4
9 12093G1 CASTELLATED NUT, 1" = 14 oot 1
10 COTTER PIN, 5/32" X 1 3/4" LGo..oooieeieieieieeeee e 1
11 B s SLEEVE BUSHING.........coimieieeicieeeie s 1
12 FLANGED BUSHING. ..ottt 1
13 BEARING RACE ......oomiiiiiieieieecie ettt 2
14 602288 SPINDLE AND HUB ASSEMBLY WITH FRONT DISC BRAKES

(PASSENGER SIDE)(INCLUDES ITEMS 11, 12,15 - 22) ..o, 1
15 B 3 SPINDLE ASSEMBLY (PASSENGER SIDE).........c.covviirrieeirieiesiseeenaes 1
16 GREASE SEAL ..ottt 1
17 ROLLER BEARING........cooiiiiiecieieieie et 2
18 WHEEL HUB ASSEMBLY ..ottt enennes 1
19 DRIVE FLANGE STUD, 1.5".....ovuiieieiiieeeeieieesceeie s 4
20 12093G1 CASTELLATED NUT, 1" = 14 1o 1
21 D0798G8 COTTER PIN, 5/32" X 1 3/4" LGo.oooeoeceeeeieieie e 1
22 BEARING RACE ...ttt 2
23 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 13, 24) .....oovivieieeieieieee s 1
24 SPINDLE ASSEMBLY (DRIVER SIDE) .....ouiuiiiieieiieieieieeeieiseeie e, 1
25 SPINDLE AND HUB ASSEMBLY, WITH FRONT DISC BRAKES

(DRIVER SIDE)(INCLUDES ITEMS 11, 12, 16 = 22, 26)......c.cooevvererecrcinnne. 1
26 SPINDLE ASSEMBLY (DRIVER SIDE) ......coovuiiieiieieieieieieie e 1
27 THRUST WASHER (SS), 1" 1ottt sss s 2
28 LOCK NUT, 172" = 13 1ottt 2
29 SHOCK ABSORBER .......coouiiiiiiiieiseissie sttt 2

Page H-3



.?sku=602327
.?sku=70942G03
.?sku=25146G1
.?sku=25146G1
.?sku=11750G2
.?sku=11750G2
.?sku=70589G01
.?sku=19862G1
.?sku=00798G8
.?sku=00798G8
.?sku=632926
.?sku=632925
.?sku=51141G1
.?sku=51141G1
.?sku=602288
.?sku=602158
.?sku=25146G1
.?sku=25146G1
.?sku=11750G2
.?sku=11750G2
.?sku=630672
.?sku=74864G01
.?sku=00798G8
.?sku=00798G8
.?sku=51141G1
.?sku=51141G1
.?sku=70673G03
.?sku=70673G04
.?sku=602281
.?sku=602176
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
30 SHOCK ABSORBER BOOT ..ot 2
31 WIRE TIE ..ottt 4
32 SHOCK ABSORBER WASHER ..ottt 8
33 RUBBER BUSHING........coutuiiuricaeeeneecneineseeseseesessessseessssesss s ssesssssesssesnsseeees 8
34 D0532G4 HEX NUT, 3/8" = 24 ...t 4
35
36 CANTILEVER LEAF SPRING (HEAVY DUTY)....oiiiiriinieirinineeieee e 2
37 B 3 SPRING PLATE ...ttt 4
38 LOCK NUT, 7/16" = 14 ..ot 1
39 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG ..ooveeeeeeeeeeieeeeieeeee e 1
40
41 SPINDLE CAP ..ottt 2
42 D0407GH HEX HEAD BOLT, 1/2" = 13 X 8" LG ... vuevreireireeieiieieeseessiesse e 2
43
44 FLAT WASHER, 1/2" ..ottt 4
45 KING PIN TUBE .....ooviiiiiiiiieie ettt 2
46
47
48
49
50
51
52
53
54 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG ... 2
55 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG ..oovevieceeieieeeie s 1
56 SPACER, 1.21" LG ..eiiiieieiiieieie ettt 2
57 STEERING HOUSING SPACER .....cocooiiiiiriieieieirecee et 1
58 HEX NUT, 7/168" = 14 (oo 1
59 FLAT WASHER, 7/18".......oviiieeieieieieieieeeie st 7
60 D0734G1 LOCK NUT, 7/18" = 14 ...t 3



.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70664G03
.?sku=652258
.?sku=00734G1
.?sku=00734G1
.?sku=00463G11
.?sku=12091G2
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=00464G8
.?sku=01068G01
.?sku=70667G02
.?sku=70667G04
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=00734G1

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
61 STEERING SHAFT ..ottt 1
62 STEERING COLUMN KIT (INCLUDES ITEMS 63 - 65) ........covvveierieenninn. 1
63 STEERING COLUMN ...ttt 1
64 P8569G01 STEERING COLUMN BUSHING........ouiiiiiiininieiieieieeie s 1
65 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG .......ccccceevvvererienenn. 1
66 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 67 - 69) ................... 1
67 STEERING COLUMN ...ttt 1
68 STEERING COLUMN BUSHING .......cocoiuiiiiiiieisieeieieeeeee e 1
69 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG ........ccoovvvrieireiriennes 1
70 D1006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG ....oovvieeeieieee e 4
71 LOCK WASHER, 3/8".......oiiuiieirieieieinieieie st 4
72 COVER ...ttt 1
73 RIVET, 3/16" X 1" LG (ALUMINUM) ........ormioiineieiieeeieieieieie e 1
74 STEERING COLUMN KIT (INCLUDES ITEMS 61, 63 - 65, 75 - 81)............... 1
75 INTERMEDIATE SHAFT (INCLUDES ITEMS 75, 76) ...cocveveiiciciienee. 1
76 HEX HEAD BOLT, M8 X 1.25 = BG....c.covuiiiiincieiriineieisenecieeseseseieseenens 1
77 D g LOCK WASHER, 5/16" ......ooeuuiieieeioeiosieeeieeiesiesie e 1
78 RETAINING RING (INTERNAL)......ocuiuiiiiiieiriniceeeiececie e 1
79 RETAINING RING (EXTERNAL) ....coouiiiiiieiiceie e 1
80 BALL BEARING ......ooiiiiiiiieiieeie et 1
81 WAVE WASHER .......ooouiiiieiieieiieie et 1
82
83 CUSHMAN STEERING WHEEL DECAL .......occooovarieeieeieieieeese s, 1
84 1147G01 STEERING WHEEL COVER ...ttt 1
85 B02979 STEERING WHEEL.......oouiuiiiiiiieieiecisie et 1
86 07925 CLIPBOARD ...ttt 1
87 HUB COVER .....ooiiiiiiieiieecee ettt 1
88 LOCK NUT, 5/8" = 18 ...ttt 1
89 TIE ROD ASSEMBLY (INCLUDES ITEMS 90 - 94) ....covviveriieieeeeieeiee, 1
90 THREADED ROD (24" LG) ...ttt 1
91 TIE ROD END (LEFT HAND THREADS) .....coovurviiiiieicieiese e, 1

Page H-5



.?sku=70607G01
.?sku=70758G06
.?sku=70610G03
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=70758G08
.?sku=70610G04
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=01006G01
.?sku=00879G1
.?sku=70997G01
.?sku=71055G01
.?sku=70758G05
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=618086
.?sku=71147G01
.?sku=602979
.?sku=607925
.?sku=71949G01
.?sku=14390G2
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
92 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) ........cccocvvirrreinnnne. 1
93 TIE ROD END (RIGHT HAND THREADS)........cocooiueieiriieeieieisieieieesieens 1
94 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS).........ccccceeveunnnnn. 1
95 LOCK NUT, 7/16" = 14 ..ottt 2
96 VINYL CAP.....ooiiiiiitieiseiet et 4

Page H-6



.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=10044G01

Page



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 RACK AND PINION UNIT (INCLUDES ITEMS 2 - 23) ....coviriieieiicicieenee. 1
2 STEERING RACK COVER & BEARING.........coouriiiieeieiecieeieiee e 1
3
4 * JAM NUT, 172" = 20 ..o 1
5 RETAINING RING (EXTERNAL) ....cuiiuiminiiinieieeeissieee e 1
6 BALL BEARING ........ooouiiiiiiieieieie ettt 1
7 PINION ..ottt 1
8 RETAINING RING (INTERNAL) ....cooviiiiiiriiicieieeeie e 1
9 SEAL (PINION) ..ottt 1
10 STEERING RACK ....oooviiiiiieiiecete et 1
11 * SET SCREW, #10 - 32 X .25" LG ...ovuieiiieieieiceeee e 1
12 RACK LOADER ......coouiiriiiiieie s 1
13 COMPRESSION SPRING ..ot 1
14 GASKET (RACK LOADER COVER) ......covuiiiiieeieieicieie s 1
15 652259 COVER (RACK LOADER).......coiuiiiiiiieeieisisseiee et 1
16 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG .....cceoeueieieirieiceine 2
17 GREASE FITTING (STRAIGHT) ..ottt 1
18 74694G01 ROD END (INNER) ....ovuiiiiiiiicieteis e 1
19 RACK BOOT ...ttt 1
20 NYLON CLAMP, 10" ..ottt 1
21 HOSE CLAMP, 1.81" ..ottt 1
22
23 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25).......c.ccccoeeeerne. 1
24 GROMMET ..ottt 1
25 HEX SLOTTED NUT, 7/16" = 20......cuiueiiiieeieieieieieisieeeie e 1
26 COTTER PIN, 3/32" X 1" 1ottt 1

Page H-8



.?sku=70964G01
.?sku=70965G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=652259
.?sku=71102G01
.?sku=10389G3
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2

FRONT SUSPENSION / STEERING

Notes:

Page H-9 Service Parts Manual




FRONT SUSPENSION / STEERING

Notes:

Service Parts Manual Page H-10




0 MOTOR Includes Items 2 - 12

Page J-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 MOTOR (SEPARATELY EXCITED) (INCLUDES ITEMS 2-12) ......ccccveueune.e. 1
2 73120G36 ARMATURE ..ottt 1
3 BRUSH SPRING ..ottt 8
4 BRUSH ...ttt 8
5 BRUSH BOX ..ottt 1
6 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE)...........cccouun... 1
7 BEARING ...ttt 1
8 SNAP RING ..ottt 1
9 HEADBAND......oouititiitiie ittt 1
10 FRAME AND FIELD COIL (INCLUDES HARDWARE) .........ccccovvvuiueiinnn. 1
11 COVER COMMUTATOR END ..ottt 1
12 RETAINING RING ..ottt 1
13 SCREW, #10 - 32 X 1/2" LG w.veviieeieiiieieieieeeie st 1
14 MAGNET ...ttt 2
15 SPEED SENSOR ..ottt ittt sttt 1

Page J-2


.?sku=73291G04
.?sku=73120G38
.?sku=73120G39
.?sku=73120G40
.?sku=73120G41
.?sku=73120G07
.?sku=73120G06
.?sku=73120G43
.?sku=73120G37
.?sku=73120G42
.?sku=73277G01
.?sku=01037G02
.?sku=73328G01
.?sku=73327G02

MOTOR

Notes:

Page J-3 Service Parts Manual



MOTOR

Notes:

Service Parts Manual Page J-4



o REAR AXLE ASSEMBLY Includes ltems 2 - 7

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference
part number 15.

Page K-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 REAR AXLE ASSEMBLY 14.76:1 (INCLUDES ITEMS 2 - 7) ..ocevviiirinieinnns 1
2 AXLE SHAFT (PASSENGER SIDE)......cocoiiiiiiieieiieieieseieieissese s 1
3 AXLE SHAFT (DRIVER SIDE) ....oooviviiiiieieieeeieeieeeee e 1
4 * DIFFERENTIAL COVER ......oovuiiiiiieieieissieie s 1
5 FILL PLUG WITH 'O' RING ..ottt 1
6 BOLT, 5/16 - 18 X 3/4" LG w..vviieeieiieeie et 10
7 VENT oottt 1
8
9 72763-G02 |  SCUFF GUARD .....ooiiiiiiecieieie ittt 1
10
11 SPLINE BUMPER ......oooviiiieiieieiicte ettt 1
12 BOLT, 1/4 - 20 X L 1/4" LGt 3
13 LOCK WASHER, 1/4" (STAINLESS STEEL) ....c.cviiriieirieieiniseeieseeieesnenees 3
14 WASHER, 1/4" (STAINLESS STEEL) ......vuiiutiniirinereineieeneeeinsseesesseseeseesseeeenn. 3
15 ANTISSIEZE. ..ottt ettt AR
16 TWISTED CLIP, 1.187" O.D X 1.125" 1.D ..ottt 1

Page K-2


.?sku=74612G01
.?sku=617609
.?sku=617608
.?sku=601081
.?sku=15558G1
.?sku=73050G01
.?sku=24261G1
.?sku=00797G2
.?sku=00664G7
.?sku=01110G01
.?sku=12719G1
.?sku=27327G02

REAR AXLE

Notes:

Page K-3 Service Parts Manual



REAR AXLE

Notes:

Service Parts Manual Page K-4



7~
/ e
//
18
N
.
/
/
™S
PN
N
A
X
|

Page L-1



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 SHOCK ABSORBER........oiuiiiiriiiieieiieieieiesste s 2
2 SHOCK ABSORBER WASHER .......cveiiiiiieiiiiieieiseeie e 8
3 RUBBER SHOCK ABSORBER BUSHING .........ccccoviviiiiieieiieeieeeeie s 8
4 D0532G6 HEX NUT, 3/8" = 24 ...ttt ettt 4
5
6 LEAF SPRING (HEAVY DUTY) ...iuiiiieiiiiieieieieie e 2
7 “U" BOLT, 3/8" - 16 X 2" X 2 1/2" LG ..veeevvrceeieeeeee e 4
8 FLAT WASHER, 3/8".......cuiiiiieieieieeie ettt 8
9 LOCK NUT, 3/8" = 16ttt 8
10
11 SPLIT STEEL SPACER ...ttt 4
12 FLANGED BUSHING.......cociiiiiiiiiiieieieecie et 12
13 SHACKLE PLATE ..ottt 4
14 DO665GY HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG (STAINLESS STEEL).......ccccevueunene. 4
15 LOCK NUT, 3/8" = 16 ...ucvviiieciiiceeie et 4
16
17 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG. wecvvvereeeieiireieseseieieeseie e 2
18 LOCK NUT, 3/8" = 16...ucvviiiieiieieieie e 2
19
20 10044G0 VINYL CAP....ootiiiiiiieieiseie ettt 2

Page L-2



.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=74207G03
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70289G02
.?sku=624030
.?sku=652245
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1
.?sku=10044G01

REAR SUSPENSION

Notes:

Page L-3 Service Parts Manual



REAR SUSPENSION

Notes:

Service Parts Manual Page L-4



° SEAT BACK ASSEMBLY includes items 3-6, 8 & 9

@ SEAT BACK ASSEMBLY includes items 3 - 6, 8, 118 & 119

@ FLIP FLOP SEAT BOTTOM ASSEMBLY includes items 57 - 60, 116

Front of Vehicle

Q SEAT BOTTOM ASSEMBLY includes items 22 - 33

@ SEAT BOTTOM ASSEMBLY includes items 22 - 27, 32, 107 - 109, 112, 121
Front of Vehicle ‘

Front of Vehicle

Page M-1



@ HANDRAIL KIT, FLIP FLOP SEAT includes items 81 - 86

@ HANDRAIL KIT, FLIP FLOP SEAT includes items 82- 86 & 88

Page M-2



SHUTTLE 4 and 6

__— /j;{/;; EA

Front of Vehicle

Page M-3



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 ok SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 -6, 8 & 9) .evoevvereeirirenns 1
71751G01 WHITE
71751G02 GRAY
71751G03 OYSTER
71751G04 TAN
71751G06 BROWN
71751G07 BLACK
606828 RED/BLACK
604908 WHITE/BLUE
604907 WHITE/RED
2
3 * FLAT STAPLE ..ottt 95
4 71752G01 PLASTIC SEAT BACK COVER .....couiuiiiiiinireesinciessineinsessssssinsiessessenes 1
5 SEAT BACK BASE .....coviiieieiicteiei et 1
6 PAN HEAD TORX SCREW, #8 X 5/8" LG ....c.cvrurieerieenincneineneineeeeeseeenn. 4
7 607535 PAN HEAD TORX SCREW, #8 X .88" LG ....ceviueiireiiieireieissieisese s 4
8 FOAM PADDING (SEAT BACK) .......ouiiiiriiieieineeieieiseeteieissese e 1
9 ok VINYL SEAT BACK COVER ..ottt 1
71753G01 WHITE
71753G02 GRAY
71753G03 OYSTER
71753G04 TAN
71513G06 BROWN
71513G07 BLACK
604912G0304 RED/BLACK
604916G0102 WHITE/BLUE
604916G0103 WHITE/RED
604916G0304 RED/BLACK
10
11 D 3 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG w..ceviveierireieireieieieiseiessese s 4
12 LOCK WASHER, .255" X .263".....c0cuctiueieriiirereiesisseseisssss s 4



.?sku=645021
.?sku=01107G01
.?sku=71754G01
.?sku=00661G8
.?sku=00664G7

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
13 515730 SEAT BACK SUPPORT ..ottt 1
14 71204G01 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 7/8" LG ....c.covvrrrerrenes 8
15
16
17 ok SEAT BACK ASSEMBLY ..ottt 1

71274G03 TAN
71274G04 GRAY
71274G05 OYSTER
71274G06 SPECIAL
18 B 5 HEX HEAD BOLT, 1/4" - 20 X 1" LG..uovuoveeieiiieiieie e 4
19
20
21 ok SEAT BOTTOM ASSEMBLY
(INCLUDES ITEMS 22 - 33, 107-109, 112) ....coeuriiririreieinienieiseiessesseieesssenn. 1
629269G0105 WHITE
629269G0104 GRAY
629269G0101 OYSTER
629269G0103 TAN
629269G0108 SPECIAL
629269G0107 BROWN
629269G0106 BLACK
629269G0110 RED ON BLACK
629269G0111 WHITE WITH RED
629269G0109 WHITE WITH BLUE
22 RUBBER PAD ..ottt 2
23 * FLAT STAPLE ..ottt 110
24 * FLAT STAPLE w...cooitiieiceieie sttt 36
25 VINYL TRIM (SEAT BOTTOM) «..oiiriiiiieicieieeeiees e 1
26 VINYL SEAT BOTTOM COVER......coiiriiiiiniririneieinseeiseiesiessseseessssssesssenes 1
71602G01 WHITE
71602G02 GRAY
71602G03 OYSTER

Page M-5



.?sku=615730
.?sku=605056
.?sku=17074G1
.?sku=71012G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

71602G04 TAN

71602G05 SPECIAL

71602G06 BLACK

71602G07 BROWN

604912G0103 WHITE ON RED

604912G0102 WHITE/BLUE

604912G0304 RED/BLACK
27 FOAM PADDING (SEAT BOTTOM) ...ooviiiriiiceieieieeeee e 1
28
29
30
31
32 SEAT HINGE ...ttt 2
33 D0720G08 FLAT HEAD PHILLIPS SCREW, #12 -14 X 1" LG...ceovvrurrininieereinenenns 6
34 HAND GRIP WELDMENT ......viviiriiiiiieie ettt 1
35 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 2" LG....ccovveverreiririnnns 4
36 6 5 SEAT BACK SUPPORT WELDMENT .....coooiiiiiiiieiiieieeieiseie i 2
37 g 8 TRIM (BLACK) 1.ttt 1
38 70836G0* | SEAT POD ..ottt 1
39 27731G01 ASHTRAY ..ottt 1
40 ACORN NUT, 3/8" = L16....ucuuiireieieiriseisieiseseisiesesseisessasees s ess s eseseeenns 2
41 SPACER, 5/L16" ...ttt 2
42 D g HEX HEAD BOLT, 3/8" - 16 X 2" LG w..vveuieieeireieeneieieiseeseiesse e 2
43 00439G8 HEX HEAD BOLT, 5/16" - 18 X 2" LG ...veuiuierireieiiieieiseiseiesse s 3
44 FLAT WASHER (SS), 3/8"....c.cuiieiiieieireeieisieeseie et 5
45 RUBBER WASHER, 5/8" .......coeiiiiiiririieieieiseeee e 3
46 SPACER, 3/4" ..ttt 3
47 11098G6 LOCK NUT (SS), 5/16" = 18 ....evereirireieieeieiseieisssesse e 3
48 TRUSS HEAD PHILLIPS SCREW (SS), 5/16" - 18 X 3/4" LG.....c.ccvvrurennens. 2
49 FLAT WASHER (SS), L/4" ..ottt sessseessseensnes 2
50 11098G6 LOCK NUT (SS), 14" = 20 ... 2

Page M-6


.?sku=71603G02
.?sku=71610G01
.?sku=00720G08
.?sku=71632G01
.?sku=71204G02
.?sku=626576
.?sku=32805G6
.?sku=15717G5
.?sku=23726G4
.?sku=00427G8
.?sku=00675G1
.?sku=71883G01
.?sku=23726G9
.?sku=00976G06
.?sku=01110G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
51 VENT PLUG ..ottt 4
52 71204G01 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 7/8" LG ...c.ceovverrrrnn. 12
53 VINYL TRIM FRONT ..ottt 1
54
55 ok FLIP FLOP SEAT BOTTOM ....ouuiiiiiiieieeisiseeeississie s 1

617902 GRAY

617903 TAN

617905 BROWN

617907 WHITE/RED

617906 WHITE/BLUE

617908 RED/BLACK

617911 BLACK
56 DECK BOARD ASSEMBLY ..ottt 1
57 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG..ooovvvveirceenne. 5
58 SEAT STRAP ...ttt 1
59 FLAT WASHER, L/4" ..ottt 1
60 534190 DECK BOARD ASSEMBLY

(FOR VEHICLES MANUFACTURED FROM MARCH 2014)..........cc.c...... 1

61 SEAT FRAME WELDMENT

(FOR VEHICLES MANUFACTURED FROM MARCH 2014) .......c..ccoovureunennn. 1
62 615712 SEAT FRAME WELDMENT ....ouiiiiiieiniieiseee ettt 1
63 515714 FOOTREST WELDMENT.....cotittiieinieieeeeeesseseeieseeseseesssssese s ssesesnesens 1
64 ARMREST, REAR SEAT ..ottt 2
65 SEAT FRAME SUPPORT ......oooviiiiiiiieieieieie et 2
66 15729 FOOTREST BRACKET (PASSENGER SIDE) ....c.coiiuiiiiniiieieieieisieeeeeeens 1
67 FOOTREST BRACKET (DRIVER SIDE) ..ottt 1
68 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LGu..ovovvirieeieiiereieiseeiee e 4
69 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LGu..ovvevieieereiiceeeieeeiee e 16
70 HEX HEAD BOLT, 3/8" - 16 X 3 1/4" LG...evveiireieeiieieieieeeieiseeeie e 2
71 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 1/4" LG ..c.ovvvvrieeienie. 4
72 FLAT WASHER, 3/8" ..ottt 24
73 FLAT WASHER, L/4" ..ottt 4

Page M-7



.?sku=71599G01
.?sku=74140G01
.?sku=617137
.?sku=16705G1
.?sku=617402
.?sku=00559G7
.?sku=634190
.?sku=634180
.?sku=615712
.?sku=615714
.?sku=615729
.?sku=615713
.?sku=615728
.?sku=615727
.?sku=01006G01
.?sku=00427G4
.?sku=00429G2
.?sku=16705G9
.?sku=614221
.?sku=01110G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
74 LOCK NUT, 3/8" = 16...ueeviiiieiisieese et 10
75 LOCK NUT, 3/8" = 16 ...ucviviiireeieieieie e 4
76 LOCK NUT, 1/4" = 20.....cuiviieiieeieieieeeeie et 4
77 SQUARE CAP TUBE, 1" ....cuiiiiiiiieieieieieieieie et 2
78 HEX HEAD BOLT, 3/8" - 49 X 1.25" LG

(FOR VEHICLES MANUFACTURED FROM MARCH 2014).......cccccnrunierinenene. 4
79
80 HANDRAIL KIT, FLIP FLOP SEAT (INCLUDES ITEMS 81 - 86) .....cccovuunee 1
81 61572 FOOTREST HANDLE WELDMENT ....c.ouiviririiiieseieiee e 1
82 SQUARE CAP TUBE, 3/4" ....ooiiiiiiiieieieeeiee e 2
83 DECAL ..ttt sttt 1
84 HEX HEAD BOLT, 3/8" - 16 X 2" LG....ovevveeereieieceeeieeeie e 4
85 FLAT WASHER, 3/8" ...ttt 8
86 1098GH LOCK NUT, 3/8" = 16 ..vuvverrerecrisneseeseiessesseessisssessesssessssssesssssasssessessennes 4
87 534184 HANDRAIL KIT, FLIP FLOP SEAT (INCLUDES ITEMS 82 - 86 & 88)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014).......c..cccovviuinnn. 1
88 531485 FOOTREST HANDLE WELDMENT ..ottt 1
89
90 71751G** SEAT BACK ASSEMBLY .....ovuiiiiiirieicissiese e ssessennes 1
91
92
93
94
95
96
97
98
99 SEAT BACK SUPPORT WELDMENT ....cocvoiiiiiiiiiiieieiieeieiesseseieiss e 2
100
101
102
103

Page M-8


.?sku=11098G5
.?sku=11098G5
.?sku=11027G5
.?sku=14390G4
.?sku=19853G1
.?sku=00427G2
.?sku=617901
.?sku=615721
.?sku=19859G1
.?sku=610631
.?sku=00427G8
.?sku=614221
.?sku=11098G5
.?sku=11098G5
.?sku=634184
.?sku=631485
.?sku=71868G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

617892 GRAY

617893 BROWN
615646 OYSTER
615647 TAN

611125 WHITE/BLUE
611126 WHITE/RED
615648 BLACK
611127 WHITE/YELLOW
611137 GRAY/BLACK
611130 WHITE/BLACK
611135 RED/BLACK
611136 OYSTER/RUBY

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

104
105 | [5717-G5 ACORN NUT, 3/8" = 16 ....cueieiiriireineseenessiseseessse et sss sttt ssss s ssnssenenes 2
106 | p3726-G4 SPACER, 5/16" ...ttt 2
107 SEAT BOTTOM....oouiiiiiiiiieiieseeeieeisis sttt 1
108 HIP RESTRAINT (DRIVER SIDE) ....coooiuiviiiiieieieisieieisieee s 1
109 | B17645 HIP RESTRAINT (PASSENGER SIDE).......coiiiiiriiirieeneeesieensieeenseeeen. 1
110
111
112 | Bi541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG......cocevvrurerrricenn. 8
113 | p34175 REAR SEAT ARM REST

(FOR VEHICLES MANUFACTURED FROM MARCH 2014) .........cccovnuniunenn. 2
114 | p34179 FOOTREST WELDMENT

(FOR VEHICLES MANUFACTURED FROM MARCH 2014) ........cccovnuinnnne. 1
115 ok FLIP FLOP SEAT BOTTOM ASSEMBLY

(FOR VEHILCES MANUFACTURED FROM MARCH 2014)

(INCLUDES ITEMS 57 = 60, 116) .....vuceveeeereeeseereseeneseeseseesessesssesseessseseseeeens 1

628058G01 OYSTER

628058G03 TAN

628058G04 GRAY

628058G06 BLACK

628058G07 BROWN

628058G09 WHITE/BLUE

628058G10 RED/BLACK

628058G11 WHITE/RED

628058G12 WHITE/BLACK

628058G13 WHITE/YELLOW

628058G14 GRAY/BLACK

628058G15 OYSTER/GARNET
116 ok FLIP FLOP VINYL SEAT BOTTOM COVER .......ccoiiiriiririneenencenenseneneeene. 1

Page M-9



.?sku=15717G5
.?sku=23726G4
.?sku=645492
.?sku=617644
.?sku=617645
.?sku=615417
.?sku=634175
.?sku=634179

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

117

118
119

120

121

122

123

124

125

126

*kk

*kk

*%%

- ) ) - ®
o o
D N %
N N
(0] ~
® (@) =
0 N o>

0559G

SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 6, 8, 118 &119)

(FOR VEHICELS MANUFACTURED FROM MARCH 2014).......cccccovevvvennnen.
620794 WHITE/YELLOW

620796 GRAY/BLACK

615838 WHITE/BLACK

615837 OYSTER/GARNET

SEAT BACK SUPPORT ..ottt

VINYL SEAT BACK COVER.....ooiiiiiiiiiiiiiiiiiee e
604916G0704 GRAY/BLACK

604916G0108 WHITE/YELLOW

604916G0304 RED/BLACK

604916G0104 WHITE/BLACK

604916G0506 OYSTER/GARNET

SEAT BOTTOM ASSEMBLY

(INCLUDES ITEMS 22 - 27, 32 - 33, 107 - 109, 112, 121)

(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........cccvvveennnnne.
629269G0113 WHITE/YELLOW

629269G0114 GRAY/BLACK

VINYL SEAT BOTTOM COVER ...ttt
604912G0108 WHITE/YELLOW

604912G0704 GRAY/BLACK

604912G0304 RED/BLACK

604912G0104 WHITE/BLACK

604912G0506 OYSTER/GARNET

SEAT FRAME SUPPORT
(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........cccocvveennnnne.

HEX HEAD BOLT, 3/8"-16 X 1 1/4" LG
(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........cccocvveeennnnne.

HEX HEAD BOLT, 3/8"-16 X 1 1/4"
(FOR VEHICLES MANUFACTURED FROM MARCH 2014)........ccccvveeennnnnnn.

HEX HEAD BOLT, 3/8"-16 X 2 1/4" LG
(FOR VEHICLES MANUFACTURED FROM MARCH 2014).......cccccovivvennnen.

FLAT WASHER, 1/4"
(FOR VEHICLES MANUFACTURED FROM MARCH 2014).........cccocvveennnne.

16

Page M-10


.?sku=634178
.?sku=634174
.?sku=00427G6
.?sku=00427G2
.?sku=00428G8
.?sku=00559G7

Floor Panel

SHUTTLE 4 and 6

Front of Vehicle

~— LATE PRODUCTION

VEHICLES

Page M-11



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 B48313GXX | SEAT POD ...ttt 1
2
3 REAR SEAT SUPPORT ......cuitiiiitteirieineieieeeeseiee et eesess s esensens 1
4 SEAT SUPPORT ....ovtutiitteseiresetsesse e e e ss s sessss s ss s e seseensans 1
5 SEAT BACK SUPPORT TUBE

(FOR VEHICLES MANUFACTURED BEFORE AUGUST 17, 2019).............. 2
6 694377 SEAT BACK SUPPORT TUBE

(FOR VEHICLES MANUFACTURED AFTER AUGUST 17, 2019)................. 2
7
8 HINGE PLATE ..ottt 2
9 RIVET (SS), 3/16" X .70" LG....vuevieieieeeeecieieiseieses e 4
10
11
12 RIVET (ALUMINUM), 3/16" X 1" LG ...eueeceiieeieieeeeicieiseeee s 3
13
14 00439G8 HEX HEAD BOLT (SS), 5/16" - 18 X 2" LG ....oeuvvrrveeieeeieieie e, 3
15 WASHER (SS), .398" I.D. X 1.25" O.D. X .115" LG ....cvvieerieiieeici e, 3
16 WASHER (RUBBER), .625" I.D. X 1.50" O.D. X .312" LG.....cceevvrrrrerrnne. 3
17 SPACER, .312" 1.D. X .562" O.D. X .750" LG ...c.cvuivreeiriirireireereiscseeeiseesneenn. 3
18 11098G6 LOCK NUT, 5/16" = 18 ...c.veeeeciieie e 7
19
20
21 TRUSS HEAD PHILLIPS SCREW (SS), 5/16" - 18 X 3/4" LG.....cc.covvvvnenee. 4
22
23 g 5 TRIM, 118" LG ..o 1
24 FLAT WASHER, #10 ......ooouieieiecicece et 3
25 D1110G01 FLAT WASHER, 1/4".....cioieiieieieie e 3

Page M-12


.?sku=657681
.?sku=654767
.?sku=648523
.?sku=71609G01
.?sku=10570G11
.?sku=71055G01
.?sku=00675G1
.?sku=71883G01
.?sku=23726G9
.?sku=00762G6
.?sku=32805G6
.?sku=00660G5
.?sku=01110G01

Front of Vehicle

SEAT BACK ASSEMBLY

includes items 8, 10 - 13

SEAT BACK ASSEMBLY

includes items 9 - 12, 14

SEAT BOTTOM ASSEMBLY
includes items 22 - 30

SEAT BOTTOM ASSEMBLY
includes items 21, 23 - 30

Front of Vehicle

LATE PRODUCTION
VEHICLES

Page M-13



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 HAND GRIP WELDMENT ....c..vitiiiiiiiiieieiesse st 1
2 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 2" LG..c.ooovvrrrrireinrinnnnns 4
3
4
5
6 Kk SEAT BACK ASSEMBLY (INCLUDES ITEM 8, 10 - 13) ce.cvvveieieieiecirieenene 2

606828 RED/BLACK
604908 WHITE/BLUE
604907 WHITE/RED
615838 WHITE/BLACK
620794 WHITE/YELLOW
620796 GRAY/BLACK
615837 OYSTER/GARNET

7 b SEAT BACK ASSEMBLY (INCLUDES ITEM 9 - 12, 14) c..cccoiiiiieeiieeee e 2
71751G02 GRAY
71751G03 OYSTER
71751G04 TAN
71751G06 BROWN
71751G07 BLACK

8 rxx VINYL SEAT BACK COVER......ooitiiiiiiiiiiiieiee e 1
604916G0304 RED/BLACK
604912G0102 WHITE/BLUE
604912G0103 WHITE/RED
604916G0104 WHITE/BLACK
604916G0108 WHITE/YELLOW
604916G0704 GREY/BLACK
604916G0506 OYSTER/GARNET

9 el VINYL SEAT BACK COVER.....ooiiiiiiiiiiiiiee e 1
71753G01 WHITE
71753G03 OYSTER
71753G04 TAN
71753G06 BROWN
71753G07 BLACK

10 71752G01 REAR SEAT BACK COVER ..ottt 1
11 SEAT BACK PADDING ......oooviiiiiiieiiicieiesessieie e 1
12 SEAT BACK BASE ....couiiiiiiiieicieie ettt 1
13 PAN HEAD TORX SCREW (SS), #8 - 15 X 1" LG .cooovveerirecieeieeceeinne 4
14 PAN HEAD TORX SCREW (SS), #8 X .63" LG...c.cvovvrvrrenireerineeneeeneneeenn. 4
15

16

Page M-14


.?sku=71632G01
.?sku=71204G02
.?sku=71754G01
.?sku=645021
.?sku=648271
.?sku=01107G01

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
17 ok SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 22 - 30) ....cooveirireiriineininnne. 1
629269G1701 OYSTER
629269G1703 TAN
629269G1704 GRAY
629269G1706 BLACK
629269G1707 BROWN
18 ok SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 21, 23 - 30) ..ocvovveririiiinnse. 1
629269G1709 WHITE/BLUE
629269G1710 RED/BLACK
629269G1711 WHITE/RED
629269G1712 WHITE/BLACK
629269G1713 WHITE/YELLOW
629269G1714 GRAY/BLACK
629269G1715 OYSTER/GARNET
19
20
21 ok VINYL SEAT COVER ..ottt 1
604912G0102 WHITE/BLUE
604912G0103 WHITE/RED
604916G0104 WHITE/BLACK
604916G0108 WHITE/YELLOW
604916G0304 RED/BLACK
604916G0506 OYSTER/GARNET
604916G0704 GREY/BLACK
22 Kk VINYL SEAT COVER ..ottt 1
71624G03 OYSTER
71624G04 TAN
71624G02 GRAY
71624G07 BLACK
71624G06 BROWN
23 1625G0 SEAT BOTTOM PADDING.........ocuiiiiiieirieieieeineeisese s 1
24 1610G0 SEAT HINGE ...ttt 2
25 p0720G04 FLAT HEAD PHILLIPS SCREW, #12 -14 X 1" LG ...cvvureeericerecieeeeenen. 6
26 64985 SEAT BOTTOM BASE ..ottt 1
27
28 517645 HIP RESTRAINT (DRIVER SIDE) .....ooueiiveeeeeeeeeeeeeeeeeee s 1
29 HIP RESTRAINT (PASSENGER SIDE).......ccccviiviieiireieiieereieiseseiesnesens 1
30 61541 BUTTON HEAD TORX BOLT, M10 - 1.5 X 25MM LG .....coovvvvvrirrieiinnnes 8
31
32 70864G01 T-KNOB STUD, 1/4" - 20 X 1" LG .ueieereeireieeneiesseiseessissse s sssssssssennes 2

Page M-15



.?sku=71625G01
.?sku=71610G01
.?sku=00720G08
.?sku=649851
.?sku=617645
.?sku=617644
.?sku=615417

SEATING

Notes:

Service Parts Manual Page M-16



Page N-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BED ASSEMBLY (INCLUDES ITEMS 2 -11) ..o 1
2 72648G01 PLASTIC BED, 36" .....cuiuirirceeiiieieiseiessessesssessiesses et nenees 1
3 PIVOT SHAFT oottt 2
4 SHOULDER BOLT, 1/4" = 20 X 3/4" LG ...cecvveeeieenireineeineeeseeeseseeseeenene, 2
5 TAILGATE ..ottt 1
6 BOWED ANGLE ......ooiiiiiiiieieiecee et 1
7 PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 5/8" LG .....ccceeevvevernnn. 4
8 TAILGATE CAP ..ottt 1
9 73455G02 TAILGATE CABLE ...ttt 1
10 RATCHET RIVET, .187 X .550 .....cuoiiiiieieieeieieieeeie e 4
11 HEX HEAD CAP SCREW, 1/4" - 20 X 1 1/4" LG ...coovvrrvereiceieeeeee 2
12
13
14 CUSHMAN DECAL ..ottt sttt 1
15 16816G2 RATCHET RIVET, .25 X .887 ....cuuvuiiiiiiieieieieese et 4
16
17
18 LOAD BED LABEL .....ovuiviiiiicieiitseie ettt 1
19 RIVET, 3/8" DIA......ooiiiiiiieeteieieiete ettt 5

Page N-2



.?sku=72647G01
.?sku=73454G01
.?sku=73460G01
.?sku=72649G01
.?sku=73450G01
.?sku=16705G2
.?sku=73449G01
.?sku=16816G5
.?sku=00415G2
.?sku=619207
.?sku=16816G2
.?sku=74821G06
.?sku=71055G01

Page N-3



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 ADJUSTABLE RUBBER BUMPER.........ccccoiiiiriririeieieineeieeisseisie e 2
2 LOCK NUT, 5/16" = 18....vviirieieiieieieieieseie s 2
3
4
5 507072 BED LATCH ..ottt 1
6 LATCH TORSION SPRING.......c.cooiiuiiiiiriieiniiseieisiee e esns 1
7 KEEPER PLATE ....ououiviiiteteieeeeeteiee et 2
8 RETAINER BRACKET ...ttt 1
9 HEX HEAD CAP SCREW, 1/4" - 20 X 5/8" LG ....ccvuveeerereenesenereeneneeneneeeennenes 4
10
11 HANDLE GRIP .....ooiuitiiieiieiet ettt 2

Page N-4



.?sku=70113G01
.?sku=11027G1
.?sku=607072
.?sku=71538G01
.?sku=652442G03
.?sku=652440G03
.?sku=01118G01
.?sku=71704G01

Part of Truck Bed

Page N-5



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 REAR SUPPORT FRAME (DRIVER SIDE)......cccooiiniiinieinieisieiseseeeneseens 1
2 REAR SUPPORT FRAME (PASSENGER SIDE) .....ccccoooviiriiieieiieeieieieieias 1
3 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG ..ovveviveieeceeieieeeee s 2
4 FLAT WASHER, 3/8"......oiitiieieieiet ittt 6
5 LOCK NUT, 3/8" = 16ttt 4
6
7
8 SPACER ...ttt ettt 2
9 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG ..evveeceeeeieeneeneneesessseesessensseessseennnes 2
10 FRONT BED SUPPORT ..ottt 2
11 BED SUPPORT BRACKET .....cooiuiiiiiiieieiieeie et 2
12 HEX HEAD CAP SCREW 5/16"- 18 X 1 1/8" LG ...c.cvvveueeeiieieieireeisieieeeieeas 2
13
14 525525 SEAT SUPPORT ..ottt sss et ss et 2
15
16 BED FRAME ...ttt ettt 1
17 HEX HEAD BOLT, 3/8" - 16 X 2.5" LG w..veviereieiieieieiseeie s 2
18 D0665G8E HEX HEAD BOLT, 3/8" - 16 X 2" LG c..cueiueicreeriseinceenesseseseessseessssensseessseennnaes 2
19 00559G8 FLAT WASHER, 5/16".......cooiiiueiieeineeeeiee et 4
20 11098G6 LOCK NUT, 3/8" = L16....cueieiereiiieiseseieie sttt 2
21
22
23 CLEVIS PIN 1ottt 2
24 COTTER PIN, 5/32" X 2 13/16" ....cvviveieieieieieieieeie et 2
25 524030 FLANGED BUSHING ......cvuteriieieesesieesesesesssses et sseessssssessssesseensnes 4

Page N-6



.?sku=74126G01
.?sku=74126G02
.?sku=00427G4
.?sku=00560G1
.?sku=11098G5
.?sku=70364G01
.?sku=01006G02
.?sku=606167
.?sku=607093
.?sku=00439G1
.?sku=625525
.?sku=635380
.?sku=01075G02
.?sku=00665G8
.?sku=71571G01
.?sku=21683G1
.?sku=624030

TRUCK BED (SHUTTLE 4)

Notes:

Page N-7 Service Parts Manual



TRUCK BED (SHUTTLE 4)

Notes:

Service Parts Manual Page N-8



° SUN TOP KIT BLACK includes items 4 - 6, 7, 10 - 25
e SUN TOP KIT WHITE includes items 4 - 6, 8, 10 - 25
e SUN TOP KIT BEIGE includes items 4 - 6, 9, 10 - 25
@ SUN TOP HARDWARE KIT includes items 11 - 25
@ SUN TOP KIT WHITE includes items 4, 8,10 - 28
@ SUN TOP KIT BLACK includes items 4, 7,10 - 28

@ SUN TOP KIT BEIGE includes items 4, 9,10 - 28

Front Of
Vehicle /

o

(Driver Side

Page P-1




WINDSHIELD

Front TOp
Strut
—
Setscrew

REAR VIEW MIRROR

— /4
/ A

l:
N e

WINDSHIELD

Page P-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 610266 SUN TOP KIT BLACK (INCLUDES ITEMS 4 - 6, 7, 10 - 25) «.coocuevcirieieeenns 1
2 B 3 SUN TOP KIT, WHITE (INCLUDES ITEMS 4 - 6, 8, 10 - 25) .....c.coeverirnnnsn. 1
3 SUN TOP KIT, BEIGE (INCLUDES ITEMS 4 - 6, 9 - 25)......ccooviiiririirieiinnn. 1
4 FRONT SUPPORT ..ottt 1
5 REAR SUPPORT (DRIVER SIDE) .....coouiuiiiiiiieieiiciese e, 1
6 REAR SUPPORT (PASSENGER SIDE) ........cciiiiiiiirieiriceseeeseieeseie e, 1
7 61026 SUN TOP, BLACK ...ttt 1
8 510265 SUN TOP, WHITE ...ttt 1
9 SUN TOP, BEIGE ......cociiiieiiiieieisieieisiee et 1
10 SUN TOP HARDWARE KIT (INCLUDES ITEMS 11 - 25) ..ot 1
11 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG....ovveeireiereisieieieeeieieeene 2
12 D g LOCK WASHER, 5/16" ....c.curuereeeneeneneenesseneseensseensseessseenssessssensssenens 4
13 NYLON WASHER, 3/8" ......oiueiiriieisiiieieiseeieie e 4
14 SPACER, 1/2" ..ottt 2
15 ALUMINIUM SPACER, 3" LG ...vveteteieierinisieieieneenessvsiesene e 2
16 00674G8 HEX HEAD BOLT (SS), 3/8" - 16 X 5" LG ....cuvvreeeeereereerereeneseeneseenens 2
17 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG ..coevvvreerrerrrnerereeneneeens 4
18 D 3 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG ...vueireercerereineseeneseeneeeens 2
19 LOCK NUT, 3/8" = 16 ..vveveririireieieiesesese st 10
20 00559G8 FLAT WASHER 5/16", BLACK ....ccuvirrieineneieeeeeinesseneseenessessseessseenees 4
21 FLAT WASHER (SS), 5/8" ...ovtueeereeereireseeneseenssesnsseenssesasseessssessssesees 20
22 24647G1 SPACER, 1/4" THICK ...ttt 2
23 00665G3 HEX HEAD BOLT, 3/8" - 16 X 2 1/2" LG.cvveveieeeieieiseieiseeeeeseeeene 4
24 LOCK WASHER, 3/8" ..ottt 4
25 END CAP, 1"ttt 2
26
27 REAR SUPPORT (SHUTTLE 2) ..ottt 2
28 611700 CROSS REAR SUPPORT (SHUTTLE 2) ....covuiiiiecieencneeneseenceeneeenennens 1
29 SUN TOP KIT, WHITE (INCLUDES ITEMS 4, 8, 10 - 28) .....covvurrrrireinerennenns 1
30 SUN TOP KIT, BLACK (INCLUDES ITEMS 4, 7, 10 - 28) ...c.cvovuireieiienicnenes 1
31 6 5 SUN TOP KIT, BEIGE (INCLUDES ITEMS 4, 9, 10 - 28) ...ccoveirireirireirenenns 1

Page P-3



.?sku=610268
.?sku=610267
.?sku=610260
.?sku=602743
.?sku=602741
.?sku=610263
.?sku=610265
.?sku=610264
.?sku=610259
.?sku=00440G2
.?sku=00565G8
.?sku=00771G5
.?sku=75048G01
.?sku=18716G1
.?sku=00665G5
.?sku=00665G6
.?sku=00891G5
.?sku=00653G1
.?sku=00879G1
.?sku=19853G1
.?sku=611701
.?sku=611700
.?sku=611702
.?sku=611707
.?sku=611706

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33 WINDSHIELD KIT .ooiviviiiieieiiseie ittt 1
34 SASH, 26"......oiiieieiieie ettt 2
35 511100 WINDSHIELD KIT ..ttt 1
36 61566 SASH, 12"ttt 2
37 REAR VIEW MIRROR KIT (INCLUDES ITEMS 38 - 40) ......ccccooovvivrirrinennnns 1
38 REAR VIEW MIRROR ...ttt 1
39 19502G2 SUPPORT BRACKET ..ottt 1
40 HEX HEAD BOLT (SS), # 8 - 32 X 5/8" LG ....cvvurvereerereeneneeneneeneeeneneenens. 1

Page P-4


.?sku=611099
.?sku=615662
.?sku=611100
.?sku=615661
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION

Notes:

Page P-5 Service Parts Manual



WEATHER PROTECTION

Notes:

Service Parts Manual Page P-6



c WHEEL AND TIRE ASSEMBLY Includes ltems 2 - 4

a WHEEL AND TIRE ASSEMBLY Includes ltems 8 - 10
@ WHEEL AND TIRE ASSEMBLY Includes Items 17 - 19

Page R-1



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 WHEEL AND TIRE ASSEMBLY, LOAD STAR (INCLUDES ITEMS 2 - 4)...... 1
2 TIRE, 1ttt sttt 1
3 WHEEL RIM ..ottt 1
4 VALVE STEM....iitiiiiiiiieiiiieee ettt sttt sttt 1
5 LUG NUT, 1/2 = 20....uiiiicieieieeieieie ettt 4
6
7 WHEEL AND TIRE ASSEMBLY, (INCLUDES ITEMS 8 - 10)......cocvvvrrinnene. 4
8 TIRE, 18 X 8.50 - 8 LINKS® .....c.ooiiececiceeseveeee e 1
9 612770 WHEEL RIM ..ottt 1
10 VALVE STEM....uitiiiiiiiirieieieiee ettt 1
11
12 B 3 HUB CAP (SILVER)

(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8, 2018).............. 4
13 HUB CAP (GOLD)

(FOR VEHICLES MANUFACTURED BEFORE JANUARY 8, 2018).............. 4
14 WHEEL COVER (METALLIC SILVER)

(FOR VEHICLES MANUFACTURED AFTER JANUARY 8, 2018)................. 4
15 665149 WHEEL COVER (METALLIC GOLD)

(FOR VEHICLES MANUFACTURED AFTER JANUARY 8, 2018).................. 4
16 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 17 - 19) ..c.cvvviririnnne. 1
17 658351 TIRE, K502, 22 X 10 - 10, BPLY ..ot 1
18 504915 CHROME VALVE STEM....coiuiiiiiriiiiiineieieisiseses e 1
19 POLISHED SPOKED WHEEL, 10 X 7 c..coovuiiiiiiieieieieeeeieiessesen s 1

Page R-2


.?sku=614437
.?sku=614438
.?sku=614621
.?sku=11657G2
.?sku=11657G2
.?sku=14723G1
.?sku=612772
.?sku=612771
.?sku=11657G2
.?sku=11657G2
.?sku=615618
.?sku=615617
.?sku=665144
.?sku=665149
.?sku=653627
.?sku=604915
.?sku=604927

WHEELS AND TIRES

Notes:

Page R-3 Service Parts Manual






CUSHMAN'

LET'S WORK?

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Owners Guide, as well as Repair and Service Manuals
are available from a local Distributor, an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_624956_C-BODY_NOV2013.pdf
	1 71151G01 INSTRUMENT PANEL ASSEMBLY 1
	2
	3 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	4 70662G01 UPPER FLOORPAN 1
	5
	6 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	7
	8 601781 OPERATOR INSTRUCTION DECAL 1
	9 613036GXX COWL 1
	10 71055G01 RIVET, 3/16" X 1" LG 7
	11 617643 GRILL COVER 1
	12 71055G01 RIVET, 3/16’ X 1" LG 6
	13 614378 FENDER FLARE (DRIVER SIDE) 1
	14 613274 FENDER FLARE (PASSENGER SIDE) 1
	15 71597G01 SELF-THREADING NUT 3/16" X 19/32 2
	16
	17
	18 71115G01 VINYL TRIM 2
	19 71055G01 RIVET, 3/16" X 1" LG 10
	20
	21
	22
	23
	24 27731G01 ASHTRAY 1
	25 27736G01 GASKET 1
	26 75108G02 BRACKET 1
	27 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	28 619135 CUSHMAN COWL DECAL 1
	29 617620 BRUSHGUARD 1
	30 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	31
	32
	33
	34 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	35 75048G04 SPACER, 1" 2
	36 75048G01 SPACER, 1/2" 2
	37 00559G8 FLAT WASHER, 5/16" 4
	38 00905G8 LOCK WASHER, 5/16" 4
	39
	40
	41
	42
	43
	44
	45
	46 613273 FRONT FASCIA 1
	47 70725G02 FRONT SHIELD BRACE 2
	48 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	49 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	50 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	51 618653 FASCIA BRACKET 1
	52 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	53
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63 70451G01 LOWER FLOORPAN 1
	64 70452G01 ACCESS COVER 1
	65 70823G01 REAR FLOORPAN 1
	66 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	67 70668G02 FLOORMAT WITH HORN HOLE (SHUTTLE 4 & 6) 1
	68 70663G04 FLOOR MAT WITH HORN HOLE (SHUTTLE 2 ONLY) 1
	69
	70
	71
	72 70441G01 SEAT FRAME 1
	73 70046G02 BATTERY RACK 1
	74 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	75 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	76 00559G8 FLAT WASHER, 5/16" 2
	77 11098G6 LOCK NUT, 5/16" - 18 2
	78 70200G01 TORX TRUSS HEAD SCREW, 3/8" - 16 X 3/4" LG 2
	79
	80
	81
	82
	83 618889 ROCKER PANEL, DRIVER SIDE (SHUTTLE 4 AND 6 ONLY) 1
	84 618888 ROCKER PANEL, PASSENGER SIDE (SHUTTLE 4 AND 6 ONLY) 1
	85 00789G2 PHILLIPS TRUSS HEAD SCREW #10 - 24 X 1.25 2
	86 14390G10 LOCK NUT, #10 - 24 2
	87 16705G1 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 6
	88 14390G4 LOCK NUT, 1/4" - 20 6
	89 00660G5 FLAT WASHER, #10 2
	90 23726G4 SPACER, 5/16" 8
	91
	92 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" LG 2
	93 00559G7 FLAT WASHER, .577" (SHUTTLE 2) 4
	94 629688G02 BATTERY TRAY (PASSENGER SIDE) 1
	95 629688G01 BATTERY TRAY (DRIVER SIDE) 1
	96 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	97
	98 635054G02 FENDER (PASSENGER SIDE) 1
	99 635054G01 FENDER (DRIVER SIDE) 1
	100 16816G2 RATCHET FASTENER 8
	101 14601G17 RIVET, 3/16" X 9/16" LG 2
	102 74892G01 FENDER (PASSENGER SIDE) (SHUTTLE 2) 1
	103 74892G02 FENDER (PASSENGER SIDE) (SHUTTLE 2) 1
	104
	105 71331G0XX REAR BODY WITH LNR and WITH LIGHT (See COLOR CODE in HOW TO USE SECTION) 1
	106 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	107 71609G01 HINGE PLATE 2
	108 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	109 71316G01 PLUG 1
	110 71320G01 ACCESS PANEL 1
	111 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 5
	112 71364G02 ‘J’ CLIP, #8 1
	113 10570G12 RIVET (ALUMINUM), 1/4" X 9/16" LG 4
	114 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	115 16816G1 RATCHET FASTENER, 1/4" X 3/4" LG 20
	116 18436G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	117 73173G02 COVER PLATE 1
	118 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 4
	119 71102G03 HEX HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	120 71451G02 REAR BUMPER 1
	121 71102G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	122 00571G2 FLAT WASHER, 5/16" 4
	123 71455G01 BUMPER PLUG 4
	124 70361G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 125 & 126) 1
	125 70633G01 FOOT REST 1
	126 70362G01 FLOORMAT 1
	127 19853G1 END CAP 2
	128 74129G01 REFLECTOR 1
	129
	130
	131 608537 REAR SEAT FACING WARNING LABEL 1
	132
	133
	134 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	135 00560G1 FLAT WASHER, 3/8" 2
	136 11098G5 LOCK NUT, 3/8" - 16 2
	137
	138
	139 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 3/4" LG 2
	140 00560G1 FLAT WASHER, 3/8" 4
	141 11098G5 LOCK NUT, 3/8" - 16 2
	142
	143
	144 70113G01 ADJUSTABLE BUMPER 4
	145 11027G1 LOCK NUT, 5/16" - 18 6
	146
	147
	148
	149
	150
	151
	152
	153
	154
	155 4126G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	156 74126G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	157 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG (SHUTTLE 4) 2
	158
	159
	160
	161 00560G1 FLAT WASHER, 3/8" 4
	162 11098G5 LOCK NUT, 3/8" - 16 2
	163
	164
	165 74111G01 SEAT BACK SUPPORT (SHUTTLE) 2
	166
	167
	168 70364G01 SPACER, 8.45" X 2" (SHUTTLE 6) 2
	169 00427G02 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	170 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	171 00560G1 FLAT WASHER, 3/8" 4
	172 11098G5 LOCK NUT, 3/8" - 16 2
	173
	174
	175 74890G01 VALANCE PANEL 1
	176 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	177
	178
	179 619146 CUSHMAN - LABEL (SHUTTLE 4) 1
	180 619148 CUSHMAN - LABEL (SHUTTLE 6) 1
	181
	182
	183
	184
	185
	186 72914G01 HOLD DOWN BRACKET 1
	187 70113G01 ADJUSTABLE BUMPER 2
	188 11027G1 LOCK NUT, 5/16" - 18 4
	189
	190 74080G01 CARGO DECK (SHUTTLE 4) 1
	191 23052G1 NOISE SUPPRESSOR 1
	192 74082G01 STEEL DECK 1
	193 74097G01 CARGO BED MAT 1
	194 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 8
	195 14390G4 LOCK NUT, 1/4" - 20 8
	196 608984 DOUBLE SIDED TAPE 40"
	197 72913G01 LATCH 1
	198 00100G6 SELF TAPPING SCREW, #10 -16 X 3/4" LG 3
	199
	200 34280G02 FRONT/REAR CARGO RACK 2
	201 34280G01 SIDE CARGO RACK 2
	202 74079G01 TAILGATE RETAINER BRACKET 2
	203 00666G6 TAPPING SCREW, #10 - 12 X 3/4" LG 10
	204
	205
	206
	207 17838G1 NYLON BUSHING, .5" 4
	208 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2 1/2" LG 2
	209 00559G8 FLAT WASHER, 5/16" 2
	210 11098G6 LOCK NUT, 5/16" - 18 2
	211
	212 74099G01 BED LATCH, WARNING LABEL (SHUTTLE 4) 1
	213 74095G01 LOAD BED, WARNING LABEL (SHUTTLE 4) 1
	214
	215
	216
	217 619094 ROCKER PANEL (DRIVER SIDE) (SHUTTLE 2) 1
	218 619095 ROCKER PANEL (PASSENGER SIDE) (SHUTTLE 2) 1
	219
	220 70135G01 PEDAL PIVOT COVER 1
	221
	222 72966G01 CARGO DECK (SHUTTLE 2) 2
	223 33121G01 HINGE 2
	224 16705G3 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 3/4" LG 8
	225 16705G9 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1 1/4" LG 2
	226 00559G7 FLAT WASHER, 1/4" 4
	227 00559G7 FLAT WASHER, 1/4" 2
	228 00654G2 LOCK NUT, 1/4" - 20 4
	229
	230 16705G8 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 3/4" LG 2
	231 16469G1 FENDER WASHER, 1/4" 2
	232
	233 72956G01 BED FRAME 1
	234
	235 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 3/4" LG 2
	236 00571G3 FLAT WASHER, 3/8" 2
	237 00439G6 HEX HEAD BOLT, 5/16" - 18 X 1 3/4" LG 4
	238 00559G8 FLAT WASHER, 5/16" 8
	239 11098G6 LOCK NUT, 5/16" - 18 4
	240 72982G01 BRACKET 2
	241 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	242 00559G8 FLAT WASHER, 5/16" 2
	243 11098G6 LOCK NUT, 5/16" - 18 2
	244
	245
	246
	247
	248 72983G01 BED MOUNT BRACKET 2
	249 16705G3 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 3/4" LG 4
	250 00559G7 FLAT WASHER, 1/4" 4
	251 00654G2 LOCK NUT, 1/4" - 20 4
	252
	253
	254 72967G01 BULKHEAD 1
	255 16705G3 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 3/4" LG 6
	256 00559G7 FLAT WASHER, 1/4" 6
	257 00654G2 LOCK NUT, 1/4" - 20 6
	258
	259 22524G1 FOAM TAPE 40"
	260
	261
	262
	263
	264 74892G01 FENDER (DRIVER SIDE) 1
	265 74892G02 FENDER (PASSENGER SIDE) 1
	266 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	267 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	268
	269
	270 74890G01 REAR PANEL 1
	271 16816G2 RATCHET TYPE FASTENER, 1/4” X 57/64” 4
	272
	273
	274
	275
	276
	277
	278
	279 619144 CUSHMAN - LABEL (SHUTTLE 2) 1
	280
	281 602037G01 SIDE PANEL, DRIVER SIDE 1
	282 602029G02 SIDE PANEL, PASSENGER SIDE 1
	283
	284
	285 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	286 71609G01 SEAT HINGE 2
	287 600034G01 SEAT WRAP PANEL 1
	288 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	289 10570G10 RIVET (SS), 5/32" X 9/16" LG 2
	290
	291 10570G10 RIVET (SS), 5/32" X 9/16" LG 4
	292 10570G12 RIVET, 1/4" X 9/16" LG 2
	293 16469G01 FENDER WASHER, 1/4" 4
	294
	295
	296
	297 609588 SEAT FRAME WELDMENT 1
	298 00438G8 HEX HEAD BOLT, 5/16" - 18 x 1"LG 2
	299 00559G8 FLAT WASHER, 5/16" 2
	300 11098G6 LOCK NUT, 5/16" - 18 2
	301
	302
	303 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	304 70200G01 TORX TRUSS SCREW, 3/8" - 16 X 3/4" LG 2
	305 624486 SEAT BACK BRACKET 2
	306 00427G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	307 00560G1 FLAT WASHER, 3/8" 4
	308 11098G5 LOCK NUT, 3/8" - 16 4
	309
	310
	311 70441G01 SEAT FRAME 1
	312 70046G02 BATTERY RACK WELDMENT 1
	313 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	314 00438G8 HEX HEAD BOLT, 5/16" - 18 x 1" LG 2
	315
	316
	317
	318 0559G8 FLAT WASHER, 5/16" 2
	319 11098G6 LOCK NUT, 5/16" - 18 2
	320 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	321 11098G6 LOCK NUT, 5/16" - 18 2
	322 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2

	SP_624956_C-BODY_NOV2013.pdf
	1 71151G01 INSTRUMENT PANEL ASSEMBLY 1
	2
	3 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	4 70662G01 UPPER FLOORPAN 1
	5
	6 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	7
	8 601781 OPERATOR INSTRUCTION DECAL 1
	9 613036GXX COWL 1
	10 71055G01 RIVET, 3/16" X 1" LG 7
	11 617643 GRILL COVER 1
	12 71055G01 RIVET, 3/16’ X 1" LG 6
	13 614378 FENDER FLARE (DRIVER SIDE) 1
	14 613274 FENDER FLARE (PASSENGER SIDE) 1
	15 71597G01 SELF-THREADING NUT 3/16" X 19/32 2
	16
	17
	18 71115G01 VINYL TRIM 2
	19 71055G01 RIVET, 3/16" X 1" LG 10
	20
	21
	22
	23
	24 27731G01 ASHTRAY 1
	25 27736G01 GASKET 1
	26 75108G02 BRACKET 1
	27 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	28 619135 CUSHMAN COWL DECAL 1
	29 617620 BRUSHGUARD 1
	30 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	31
	32
	33
	34 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	35 75048G04 SPACER, 1" 2
	36 75048G01 SPACER, 1/2" 2
	37 00559G8 FLAT WASHER, 5/16" 4
	38 00905G8 LOCK WASHER, 5/16" 4
	39
	40
	41
	42
	43
	44
	45
	46 613273 FRONT FASCIA 1
	47 70725G02 FRONT SHIELD BRACE 2
	48 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	49 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	50 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	51 618653 FASCIA BRACKET 1
	52 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	53 14390G4 HEX NUT, 1/4" - 20 2
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63 70451G01 LOWER FLOORPAN 1
	64 70452G01 ACCESS COVER 1
	65 70823G01 REAR FLOORPAN 1
	66 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	67 70668G02 FLOORMAT WITH HORN HOLE (SHUTTLE 4 & 6) 1
	68 70663G04 FLOOR MAT WITH HORN HOLE (SHUTTLE 2 ONLY) 1
	69
	70
	71
	72 70441G01 SEAT FRAME 1
	73 70046G02 BATTERY RACK 1
	74 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	75 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	76 00559G8 FLAT WASHER, 5/16" 2
	77 11098G6 LOCK NUT, 5/16" - 18 2
	78 70200G01 TORX TRUSS HEAD SCREW, 3/8" - 16 X 3/4" LG 2
	79
	80
	81
	82
	83 618889 ROCKER PANEL, DRIVER SIDE (SHUTTLE 4 AND 6 ONLY) 1
	84 618888 ROCKER PANEL, PASSENGER SIDE (SHUTTLE 4 AND 6 ONLY) 1
	85 00789G2 PHILLIPS TRUSS HEAD SCREW #10 - 24 X 1.25 2
	86 14390G10 LOCK NUT, #10 - 24 2
	87 16705G1 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 6
	88 14390G4 LOCK NUT, 1/4" - 20 6
	89 00660G5 FLAT WASHER, #10 2
	90 23726G4 SPACER, 5/16" 8
	91
	92 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" LG 2
	93 00559G7 FLAT WASHER, .577" (SHUTTLE 2) 4
	94 629688G02 BATTERY TRAY (PASSENGER SIDE) 1
	95 629688G01 BATTERY TRAY (DRIVER SIDE) 1
	96 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	97
	98 635054G02 FENDER (PASSENGER SIDE) 1
	99 635054G01 FENDER (DRIVER SIDE) 1
	100 16816G2 RATCHET FASTENER 8
	101 14601G17 RIVET, 3/16" X 9/16" LG 2
	102 74892G01 FENDER (PASSENGER SIDE) (SHUTTLE 2) 1
	103 74892G02 FENDER (PASSENGER SIDE) (SHUTTLE 2) 1
	104
	105 71331G0XX REAR BODY WITH LNR and WITH LIGHT (See COLOR CODE in HOW TO USE SECTION) 1
	106 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	107 71609G01 HINGE PLATE 2
	108 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	109 71316G01 PLUG 1
	110 71320G01 ACCESS PANEL 1
	111 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 5
	112 71364G02 ‘J’ CLIP, #8 1
	113 10570G12 RIVET (ALUMINUM), 1/4" X 9/16" LG 4
	114 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	115 16816G1 RATCHET FASTENER, 1/4" X 3/4" LG 20
	116 18436G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	117 73173G02 COVER PLATE 1
	118 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 4
	119 71102G03 HEX HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	120 71451G02 REAR BUMPER 1
	121 71102G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	122 00571G2 FLAT WASHER, 5/16" 4
	123 71455G01 BUMPER PLUG 4
	124 70361G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 125 & 126) 1
	125 70633G01 FOOT REST 1
	126 70362G01 FLOORMAT 1
	127 19853G1 END CAP 2
	128 74129G01 REFLECTOR 1
	129
	130
	131 608537 REAR SEAT FACING WARNING LABEL 1
	132
	133
	134 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	135 00560G1 FLAT WASHER, 3/8" 2
	136 11098G5 LOCK NUT, 3/8" - 16 2
	137
	138
	139 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 3/4" LG 2
	140 00560G1 FLAT WASHER, 3/8" 4
	141 11098G5 LOCK NUT, 3/8" - 16 2
	142
	143
	144 70113G01 ADJUSTABLE BUMPER 4
	145 11027G1 LOCK NUT, 5/16" - 18 6
	146
	147
	148
	149
	150
	151
	152
	153
	154
	155 4126G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	156 74126G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	157 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG (SHUTTLE 4) 2
	158
	159
	160
	161 00560G1 FLAT WASHER, 3/8" 4
	162 11098G5 LOCK NUT, 3/8" - 16 2
	163
	164
	165 74111G01 SEAT BACK SUPPORT (SHUTTLE) 2
	166
	167
	168 70364G01 SPACER, 8.45" X 2" (SHUTTLE 6) 2
	169 00427G02 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	170 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	171 00560G1 FLAT WASHER, 3/8" 4
	172 11098G5 LOCK NUT, 3/8" - 16 2
	173
	174
	175 74890G01 VALANCE PANEL 1
	176 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	177
	178
	179 619146 CUSHMAN - LABEL (SHUTTLE 4) 1
	180 619148 CUSHMAN - LABEL (SHUTTLE 6) 1
	181
	182
	183
	184
	185
	186 72914G01 HOLD DOWN BRACKET 1
	187 70113G01 ADJUSTABLE BUMPER 2
	188 11027G1 LOCK NUT, 5/16" - 18 4
	189
	190 74080G01 CARGO DECK (SHUTTLE 4) 1
	191 23052G1 NOISE SUPPRESSOR 1
	192 74082G01 STEEL DECK 1
	193 74097G01 CARGO BED MAT 1
	194 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 8
	195 14390G4 LOCK NUT, 1/4" - 20 8
	196 608984 DOUBLE SIDED TAPE 40"
	197 72913G01 LATCH 1
	198 00100G6 SELF TAPPING SCREW, #10 -16 X 3/4" LG 3
	199
	200 34280G02 FRONT/REAR CARGO RACK 2
	201 34280G01 SIDE CARGO RACK 2
	202 74079G01 TAILGATE RETAINER BRACKET 2
	203 00666G6 TAPPING SCREW, #10 - 12 X 3/4" LG 10
	204
	205
	206
	207 17838G1 NYLON BUSHING, .5" 4
	208 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2 1/2" LG 2
	209 00559G8 FLAT WASHER, 5/16" 2
	210 11098G6 LOCK NUT, 5/16" - 18 2
	211
	212 74099G01 BED LATCH, WARNING LABEL (SHUTTLE 4) 1
	213 74095G01 LOAD BED, WARNING LABEL (SHUTTLE 4) 1
	214
	215
	216
	217 619094 ROCKER PANEL (DRIVER SIDE) (SHUTTLE 2) 1
	218 619095 ROCKER PANEL (PASSENGER SIDE) (SHUTTLE 2) 1
	219
	220 70135G01 PEDAL PIVOT COVER 1
	221
	222 72966G01 CARGO DECK (SHUTTLE 2) 2
	223 33121G01 HINGE 2
	224 16705G3 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 3/4" LG 8
	225 16705G9 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 1 1/4" LG 2
	226 00559G7 FLAT WASHER, 1/4" 4
	227 00559G7 FLAT WASHER, 1/4" 2
	228 00654G2 LOCK NUT, 1/4" - 20 4
	229
	230 16705G8 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 3/4" LG 2
	231 16469G1 FENDER WASHER, 1/4" 2
	232
	233 72956G01 BED FRAME 1
	234
	235 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 3/4" LG 2
	236 00571G3 FLAT WASHER, 3/8" 2
	237 00439G6 HEX HEAD BOLT, 5/16" - 18 X 1 3/4" LG 4
	238 00559G8 FLAT WASHER, 5/16" 8
	239 11098G6 LOCK NUT, 5/16" - 18 4
	240 72982G01 BRACKET 2
	241 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	242 00559G8 FLAT WASHER, 5/16" 2
	243 11098G6 LOCK NUT, 5/16" - 18 2
	244
	245
	246
	247
	248 72983G01 BED MOUNT BRACKET 2
	249 16705G3 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 3/4" LG 4
	250 00559G7 FLAT WASHER, 1/4" 4
	251 00654G2 LOCK NUT, 1/4" - 20 4
	252
	253
	254 72967G01 BULKHEAD 1
	255 16705G3 PHILLIPS TRUSS HEAD SCREW (SS), 1/4" - 20 X 3/4" LG 6
	256 00559G7 FLAT WASHER, 1/4" 6
	257 00654G2 LOCK NUT, 1/4" - 20 6
	258
	259 22524G1 FOAM TAPE 40"
	260
	261
	262
	263
	264 74892G01 FENDER (DRIVER SIDE) 1
	265 74892G02 FENDER (PASSENGER SIDE) 1
	266 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	267 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	268
	269
	270 74890G01 REAR PANEL 1
	271 16816G2 RATCHET TYPE FASTENER, 1/4” X 57/64” 4
	272
	273
	274
	275
	276
	277
	278
	279 619144 CUSHMAN - LABEL (SHUTTLE 2) 1
	280
	281 602037G01 SIDE PANEL, DRIVER SIDE 1
	282 602029G02 SIDE PANEL, PASSENGER SIDE 1
	283
	284
	285 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	286 71609G01 SEAT HINGE 2
	287 600034G01 SEAT WRAP PANEL 1
	288 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	289 10570G10 RIVET (SS), 5/32" X 9/16" LG 2
	290
	291 10570G10 RIVET (SS), 5/32" X 9/16" LG 4
	292 10570G12 RIVET, 1/4" X 9/16" LG 2
	293 16469G01 FENDER WASHER, 1/4" 4
	294
	295
	296
	297 609588 SEAT FRAME WELDMENT 1
	298 00438G8 HEX HEAD BOLT, 5/16" - 18 x 1"LG 2
	299 00559G8 FLAT WASHER, 5/16" 2
	300 11098G6 LOCK NUT, 5/16" - 18 2
	301
	302
	303 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	304 70200G01 TORX TRUSS SCREW, 3/8" - 16 X 3/4" LG 2
	305 624486 SEAT BACK BRACKET 2
	306 00427G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	307 00560G1 FLAT WASHER, 3/8" 4
	308 11098G5 LOCK NUT, 3/8" - 16 4
	309
	310
	311 70441G01 SEAT FRAME 1
	312 70046G02 BATTERY RACK WELDMENT 1
	313 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	314 00438G8 HEX HEAD BOLT, 5/16" - 18 x 1" LG 2
	315
	316
	317
	318 00559G8 FLAT WASHER, 5/16" 2
	319 11098G6 LOCK NUT, 5/16" - 18 2
	320 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	321 11098G6 LOCK NUT, 5/16" - 18 2
	322 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2

	SP_624956_C-BODY_FEB2014.pdf
	1 71151G01 INSTRUMENT PANEL ASSEMBLY 1
	2
	3 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	4 70662G01 UPPER FLOORPAN 1
	5
	6 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 16
	7
	8 601781 OPERATOR INSTRUCTION DECAL 1
	9 613036GXX COWL 1
	10 71055G01 RIVET, 3/16" X 1" LG 7
	11 617643 GRILL COVER 1
	12 71055G01 RIVET, 3/16’ X 1" LG 6
	13 614378 FENDER FLARE (DRIVER SIDE) 1
	14 613274 FENDER FLARE (PASSENGER SIDE) 1
	15 71597G01 SELF-THREADING NUT, 3/16" X 19/32 2
	16
	17
	18 71115G01 VINYL TRIM 2
	19 71055G01 RIVET, 3/16" X 1" LG 10
	20
	21
	22
	23
	24 27731G01 ASHTRAY 1
	25 27736G01 GASKET 1
	26 75108G02 BRACKET 1
	27 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	28 619135 CUSHMAN COWL DECAL 1
	29 617620 BRUSHGUARD 1
	30 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	31
	32
	33
	34 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	35 75048G04 SPACER, 1" 2
	36 75048G01 SPACER, 1/2" 2
	37 00559G8 FLAT WASHER, 5/16" 4
	38 00905G8 LOCK WASHER, 5/16" 4
	39
	40
	41
	42
	43
	44
	45
	46 613273 FRONT FASCIA 1
	47 70725G02 FRONT SHIELD BRACE 2
	48 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	49 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	50 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	51 618653 FASCIA BRACKET 1
	52 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	53 14390G4 HEX NUT, 1/4" - 20 2
	54
	55
	56
	57
	58
	59
	60
	61
	62
	63 70451G01 LOWER FLOORPAN 1
	64 70452G01 ACCESS COVER 1
	65 70823G01 REAR FLOORPAN 1
	66 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	67 70668G02 FLOORMAT WITH HORN HOLE (SHUTTLE 4 & 6) 1
	68 70663G04 FLOOR MAT WITH HORN HOLE (SHUTTLE 2 ONLY) 1
	69
	70
	71 605694 SEAT FRAME WELDMENT 1
	72 70441G01 SEAT FRAME 1
	73 70046G02 BATTERY RACK 1
	74 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	75 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	76 00559G8 FLAT WASHER, 5/16" 2
	77 11098G6 LOCK NUT, 5/16" - 18 2
	78 70200G01 TORX TRUSS HEAD SCREW, 3/8" - 16 X 3/4" LG 2
	79
	80
	81
	82
	83 618889 ROCKER PANEL (DRIVER SIDE) (SHUTTLE 4 AND 6 ONLY) 1
	84 618888 ROCKER PANEL (PASSENGER SIDE) (SHUTTLE 4 AND 6 ONLY) 1
	85 00789G2 PHILLIPS TRUSS HEAD SCREW #10 - 24 X 1.25 2
	86 14390G10 LOCK NUT, #10 - 24 2
	87 16705G1 TRUSS HEAD PHILIPS SCREW (SS), 1/4" - 20 X 1" LG 6
	88 14390G4 LOCK NUT, 1/4" - 20 6
	89 00660G5 FLAT WASHER, #10 2
	90 23726G4 SPACER, 5/16" 8
	91
	92 15058G6 RIVET (ALUMINUM), 3/16" X 15/16" LG 2
	93 00559G7 FLAT WASHER, .577" (SHUTTLE 2) 4
	94 629688G02 BATTERY TRAY (PASSENGER SIDE) 1
	95 629688G01 BATTERY TRAY (DRIVER SIDE) 1
	96 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	97
	98 635054G02 FENDER (PASSENGER SIDE) 1
	99 635054G01 FENDER (DRIVER SIDE) 1
	100 16816G2 RATCHET FASTENER 8
	101 14601G17 RIVET, 3/16" X 9/16" LG 2
	102 74892G01 FENDER (DRIVER SIDE) (SHUTTLE 2) 1
	103 74892G02 FENDER (PASSENGER SIDE) (SHUTTLE 2) 1
	104
	105 71331G0XX REAR BODY WITH LNR and WITH LIGHT (See COLOR CODE in HOW TO USE SECTION) 1
	106 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	107 71609G01 HINGE PLATE 2
	108 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	109 71316G01 PLUG 1
	110 71320G01 ACCESS PANEL 1
	111 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 5
	112 71364G02 ‘J’ CLIP, #8 1
	113 10570G12 RIVET (ALUMINUM), 1/4" X 9/16" LG 4
	114 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	115 16816G1 RATCHET FASTENER, 1/4" X 3/4" LG 20
	116 18436G1 PLASTIC DRIVE RIVET, 1/4" X 9/16" LG 2
	117 73173G02 COVER PLATE 1
	118 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 4
	119 71102G03 HEX HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	120 71451G02 REAR BUMPER 1
	121 71102G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	122 00571G2 FLAT WASHER, 5/16" 4
	123 71455G01 BUMPER PLUG 4
	124 70361G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 125 & 126) 1
	125 70633G01 FOOT REST 1
	126 70362G01 FLOORMAT 1
	127 19853G1 END CAP 2
	128 74129G01 REFLECTOR 1
	129
	130
	131 608537 REAR SEAT FACING WARNING LABEL 1
	132
	133
	134 00769G2 CARRIAGE BOLT, 3/8" - 16 X 1 1/4" LG 2
	135 00560G1 FLAT WASHER, 3/8" 2
	136 11098G5 LOCK NUT, 3/8" - 16 2
	137
	138
	139 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 3/4" LG 2
	140 00560G1 FLAT WASHER, 3/8" 4
	141 11098G5 LOCK NUT, 3/8" - 16 2
	142
	143
	144 70113G01 ADJUSTABLE BUMPER 4
	145 11027G1 LOCK NUT, 5/16" - 18 6
	146
	147
	148
	149
	150
	151
	152
	153
	154
	155 4126G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	156 74126G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	157 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG (SHUTTLE 4) 2
	158
	159
	160
	161 00560G1 FLAT WASHER, 3/8" 4
	162 11098G5 LOCK NUT, 3/8" - 16 2
	163
	164
	165 74111G01 SEAT BACK SUPPORT (SHUTTLE) 2
	166
	167
	168 70364G01 SPACER, 8.45" X 2" (SHUTTLE 6) 2
	169 00427G02 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	170 00426G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	171 00560G1 FLAT WASHER, 3/8" 4
	172 11098G5 LOCK NUT, 3/8" - 16 2
	173
	174
	175 74890G01 VALANCE PANEL 1
	176 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 2
	177
	178
	179 619146 CUSHMAN - LABEL (SHUTTLE 4) 1
	180 619148 CUSHMAN - LABEL (SHUTTLE 6) 1
	181
	182
	183
	184
	185
	186 72914G01 HOLD DOWN BRACKET 1
	187 70113G01 ADJUSTABLE BUMPER 2
	188 11027G1 LOCK NUT, 5/16" - 18 4
	189
	190 74080G01 CARGO DECK (SHUTTLE 4) 1
	191 23052G1 NOISE SUPPRESSOR 1
	192 74082G01 STEEL DECK 1
	193 74097G01 CARGO BED MAT 1
	194 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 8
	195 14390G4 LOCK NUT, 1/4" - 20 8
	196 608984 DOUBLE SIDED TAPE 40"
	197 72913G01 LATCH 1
	198 00100G6 SELF TAPPING SCREW, #10 - 16 X 3/4" LG 3
	199
	200 34280G02 FRONT/REAR CARGO RACK 2
	201 34280G01 SIDE CARGO RACK 2
	202 74079G01 TAILGATE RETAINER BRACKET 2
	203 00666G6 TAPPING SCREW, #10 - 12 X 3/4" LG 10
	204
	205
	206
	207 17838G1 NYLON BUSHING, .5" 4
	208 00440G4 HEX HEAD BOLT, 5/16" - 18 X 2 1/2" LG 2
	209 00559G8 FLAT WASHER, 5/16" 2
	210 11098G6 LOCK NUT, 5/16" - 18 2
	211
	212 74099G01 BED LATCH, WARNING LABEL (SHUTTLE 4) 1
	213 74095G01 LOAD BED, WARNING LABEL (SHUTTLE 4) 1
	214
	215
	216
	217 619094 ROCKER PANEL (DRIVER SIDE) (SHUTTLE 2) 1
	218 619095 ROCKER PANEL (PASSENGER SIDE) (SHUTTLE 2) 1
	219
	220 70135G01 PEDAL PIVOT COVER 1
	221
	222 72966G01 CARGO DECK (SHUTTLE 2) 2
	223 33121G01 HINGE 2
	224 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 8
	225 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 1/4" LG 2
	226 00559G7 FLAT WASHER, 1/4" 4
	227 00559G7 FLAT WASHER, 1/4" 2
	228 00654G2 LOCK NUT, 1/4" - 20 4
	229
	230 00753G5 TRUSS HEAD PHILLIPS SCREW, 1/4" - 20 X 2" LG 2
	231 16469G1 FENDER WASHER, 1/4" 2
	232
	233 72956G01 BED FRAME 1
	234
	235 01075G01 HEX HEAD BOLT, 3/8" - 16 X 2 3/4" LG 2
	236 00571G3 FLAT WASHER, 3/8" 2
	237 00439G6 HEX HEAD BOLT, 5/16" - 18 X 1 3/4" LG 4
	238 00559G8 FLAT WASHER, 5/16" 8
	239 11098G6 LOCK NUT, 5/16" - 18 4
	240 72982G01 BRACKET 2
	241 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	242 00559G8 FLAT WASHER, 5/16" 2
	243 11098G6 LOCK NUT, 5/16" - 18 2
	244
	245
	246
	247
	248 72983G01 BED MOUNT BRACKET 2
	249 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 4
	250 00559G7 FLAT WASHER, 1/4" 4
	251 00654G2 LOCK NUT, 1/4" - 20 4
	252
	253
	254 72967G01 BULKHEAD 1
	255 16705G3 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 3/4" LG 6
	256 00559G7 FLAT WASHER, 1/4" 6
	257 00654G2 LOCK NUT, 1/4" - 20 6
	258
	259 22524G1 FOAM TAPE 40"
	260
	261
	262
	263
	264 74892G01 FENDER (DRIVER SIDE) 1
	265 74892G02 FENDER (PASSENGER SIDE) 1
	266 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	267 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	268
	269
	270 74890G01 REAR PANEL 1
	271 16816G2 RATCHET TYPE FASTENER, 1/4” X 57/64” 4
	272
	273
	274
	275
	276
	277
	278
	279 619144 CUSHMAN - LABEL (SHUTTLE 2) 1
	280 605694 SEAT FRAME 1
	281 602037G01 SIDE PANEL (DRIVER SIDE) 1
	282 602029G02 SIDE PANEL (PASSENGER SIDE) 1
	283
	284
	285 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	286 71609G01 SEAT HINGE 2
	287 600034G01 SEAT WRAP PANEL 1
	288 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	289 10570G10 RIVET (SS), 5/32" X 9/16" LG 2
	290
	291 10570G10 RIVET (SS), 5/32" X 9/16" LG 4
	292 10570G12 RIVET, 1/4" X 9/16" LG 2
	293 16469G01 FENDER WASHER, 1/4" 4
	294
	295
	296
	297 609588 SEAT FRAME WELDMENT 1
	298 00438G8 HEX HEAD BOLT, 5/16" - 18 x 1"LG 2
	299 00559G8 FLAT WASHER, 5/16" 2
	300 11098G6 LOCK NUT, 5/16" - 18 2
	301
	302
	303 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	304 70200G01 TORX TRUSS SCREW, 3/8" - 16 X 3/4" LG 2
	305 624486 SEAT BACK BRACKET 2
	306 00427G8 HEX HEAD BOLT, 3/8" - 16 X 1" LG 4
	307 00560G1 FLAT WASHER, 3/8" 4
	308 11098G5 LOCK NUT, 3/8" - 16 4
	309
	310
	311 70441G01 SEAT FRAME 1
	312 70046G02 BATTERY RACK WELDMENT 1
	313 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 4
	314 00438G8 HEX HEAD BOLT, 5/16" - 18 x 1" LG 2
	315
	316
	317
	318 00559G8 FLAT WASHER, 5/16" 2
	319 11098G6 LOCK NUT, 5/16" - 18 2
	320 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	321 11098G6 LOCK NUT, 5/16" - 18 2
	322 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	323 625272G0XX REAR BODY (WITH LIGHTS) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	324
	325 624374 BAGWELL LINER (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	326
	327 633917 RIVET (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	328 16816G2 RATCHET RIVET, .25" X .887" (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	329
	330 619752G0XX REAR BODY (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1

	SP_624956_M-SEATING_14FEB2014.pdf
	1 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 6, 8 & 9) 1
	71751G01 WHITE
	71751G02 GRAY
	71751G03 OYSTER
	71751G04 TAN
	71751G06 BROWN
	71751G07 BLACK
	606828 RED/BLACK
	604908 WHITE/BLUE
	604907 WHITE WITH RED
	2
	3 * FLAT STAPLE 95
	4 71752G01 PLASTIC SEAT BACK COVER 1
	5 76414G01 SEAT BACK (WOOD) 1
	6 01107G01 PAN HEAD TORX SCREW, #8 X 5/8" LG 4
	7 607535 PAN HEAD TORX SCREW, #8 X .88" LG 4
	8 71754G01 FOAM PADDING (SEAT BACK) 1
	9 *** VINYL SEAT BACK COVER 1
	71753G01 WHITE
	71753G02 GRAY
	71753G03 OYSTER
	71753G04 TAN
	71513G06 BROWN
	71513G07 BLACK
	604912G0304 RED/BLACK
	604912G0102 WHITE/BLUE
	604916G0102 WHITE/BLUE
	604916G0103 WHITE/RED
	604916G0304 RED/BLACK
	10
	11 00661G8 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 4
	12 00664G7 LOCK WASHER, .255" X .263" 4
	13 615730 SEAT BACK SUPPORT 1
	14 71204G01 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 7/8" LG 8
	15
	16
	17 *** SEAT BACK ASSEMBLY 1
	71274G03 TAN
	71274G04 GRAY
	71274G05 OYSTER
	71274G06 SPECIAL
	18 605056 HEX HEAD BOLT, 1/4" - 20 X 1" LG 4
	19
	20
	21 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 22 - 33, 107) 1
	71611G01 WHITE
	71611G03 GRAY
	71611G05 OYSTER
	71611G07 TAN
	71611G09 SPECIAL
	71611G16 BROWN
	71611G17 BLACK
	71611G35 RED ON BLACK
	604902 WHITE WITH RED
	604906 WHITE WITH BLUE
	22 17074G1 RUBBER PAD 2
	23 * FLAT STAPLE 110
	24 * FLAT STAPLE 36
	25 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	26 *** VINYL SEAT BOTTOM COVER 1
	71602G01 WHITE
	71602G02 GREY
	71602G03 OYSTER
	71602G04 TAN
	71602G05 SPECIAL
	71602G06 BLACK
	71602G07 BROWN
	604912G0103 WHITE ON RED
	604912G0102 WHITE/BLUE
	27 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	28 76411G01 SEAT BOTTOM (WOOD) 1
	29 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	30 710701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	31 71204G01 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 7/8" LG 8
	32 71610G01 SEAT HINGE 2
	33 00720G08 FLAT HEAD PHILLIPS SCREW, #12 -14 X 1" LG 6
	34 71632G01 HAND GRIP WELDMENT 1
	35 71204G02 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 2" LG 4
	36 626576 SEAT BACK SUPPORT WELDMENT 2
	37 32805G6 TRIM (BLACK) 1
	38 70836G0** SEAT POD 1
	39 27731G01 ASHTRAY 1
	40 15717G5 ACORN NUT, 3/8" - 16 2
	41 23726G4 SPACER, 5/16" 2
	42 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 2
	43 00439G8 HEX HEAD BOLT, 5/16" - 18 X 2" LG 3
	44 00675G1 FLAT WASHER (SS), 3/8" 5
	45 71883G01 RUBBER WASHER, 5/8" 3
	46 23726G9 SPACER, 3/4" 3
	47 11098G6 LOCK NUT (SS), 5/16" - 18 3
	48 00976G06 TRUSS HEAD PHILLIPS SCREW (SS), 5/16" - 18 X 3/4" LG 2
	49 01110G01 FLAT WASHER (SS), 1/4" 2
	50 11098G6 LOCK NUT (SS), 1/4" - 20 2
	51 71599G01 VENT PLUG 4
	52 71204G01 MACHINE SCREW WITH PATCH LOCK, 1/4" - 20 X 7/8" LG 12
	53 74140G01 VINYL TRIM FRONT 1
	54
	55 *** FLIP FLOP SEAT BOTTOM 1
	617902 GRAY
	617903 TAN
	617905 BROWN
	617907 WHITE/RED
	617906 WHITE/BLUE
	617908 RED/BLACK
	617911 BLACK
	56 617137 DECK BOARD ASSEMBLY 1
	57 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	58 617402 SEAT STRAP 1
	59 00559G7 FLAT WASHER, 1/4" 1
	60 634190 DECK BOARD ASSEMBLY (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	61 634180 SEAT FRAME WELDMENT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	62 615712 SEAT FRAME WELDMENT 1
	63 615714 FOOTREST WELDMENT 1
	64 615729 ARMREST, REAR SEAT 2
	65 615713 SEAT FRAME SUPPORT 2
	66 615728 FOOTREST BRACKET (PASSENGER SIDE) 1
	67 615727 FOOTREST BRACKET (DRIVER SIDE) 1
	68 01006G01 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	69 00427G4 HEX HEAD BOLT, 3/8" - 16 X 1 1/2" LG 16
	70 00429G2 HEX HEAD BOLT, 3/8" - 16 X 3 1/4" LG 2
	71 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 1/4" LG 4
	72 614221 FLAT WASHER, 3/8" 32
	73 01110G01 FLAT WASHER, 1/4" 4
	74 11098G5 LOCK NUT, 3/8" - 16 10
	75 11027G5 LOCK NUT, 3/8" - 16 4
	76 14390G4 LOCK NUT, 1/4" - 20 4
	77 19853G1 SQUARE CAP TUBE, 1" 2
	78 00427G2 HEX HEAD BOLT, 3/8" - 49 X 1.25" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 4
	79
	80 617901 HANDRAIL KIT, FLIP FLOP SEAT (INCLUDES ITEMS 81 - 86) 1
	81 615721 FOOTREST HANDLE WELDMENT 1
	82 19859G1 SQUARE CAP TUBE, 3/4" 2
	83 610631 DECAL 1
	84 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	85 614221 FLAT WASHER, 3/8" 8
	86 11098G5 LOCK NUT, 3/8" - 16 4
	87 634184 HANDRAIL KIT, FLIP FLOP SEAT (INCLUDES ITEMS 81 - 86 & 88) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	88 631485 FOOTREST HANDLE WELDMENT 1
	89
	90 71751G** SEAT BACK ASSEMBLY 1
	91 71888G** SEAT BOTTOM (INCLUDES ITEMS 92 - 96) (SHUTTLE 4 & 6) 1
	92 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	93 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	94 01110G01 FLAT WASHER (SS), 1/4" 8
	95 00664G7 LOCK WASHER (SS), 1/4" 8
	96 00415G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 8
	97
	98
	99
	100
	101
	102
	103
	104
	105 15717-G5 ACORN NUT, 3/8" - 16 2
	106 23726-G4 SPACER, 5/16" 2
	107 629301 SEAT BOTTOM (WOOD) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	108 617644 HIP RESTRAINT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	109 617645 HIP RESTRAINT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	110
	111
	112 600530 HEX HEAD BOLT, M10 - 1.5 X 24MM LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 8
	113 634175 REAR SEAT ARM REST (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	114 634179 FOOTREST WELDMENT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	115 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (FOR VEHILCES MANUFACTURED FROM MARCH 2014) (INCLUDES ITEMS 56 - 59, 116) 1 628058G01 OYSTER 628058G03 TAN 628058G04 GRAY 628058G06 BLACK 628058G07 BROWN 628058G09 WHITE/BLUE 628058G10 RED/BLACK 628058G11 WHITE/...
	116 *** FLIP FLOP VINYL SEAT BOTTOM COVER 1 617892 GRAY 617893 BROWN 615646 OYSTER 615647 TAN 611125 WHITE/BLUE 611126 WHITE/RED 615648 BLACK 611127 WHITE/YELLOW 611137 GRAY/BLACK 611130 WHITE/BLACK 611135 RED/BLACK 611136 WHITE/BLACK
	117 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 6, 8, 9, 118 &119) (FOR VEHICELS MANUFACTURED FROM MARCH 2014) 1 620794 WHITE/YELLOW 620796 GRAY/BLACK 615838 WHITE/BLACK 615837 OYSTER/GARNET
	118 634178 SEAT BACK SUPPORT 1
	119 *** VINYL SEAT BACK COVER 1 604916G0704 GRAY/BLACK 604916G0108 WHITE/YELLOW 604916G0304 RED/BLACK 604916G0104 WHITE/BLACK 604916G0506 OYSTER/GARNET
	120 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 15, 22 - 33, 107 - 110 & 121) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1 620798 WHITE/YELLOW 620801 GRAY/BLACK
	121 *** VINYL SEAT BOTTOM COVER 1 604912G0108 WHITE/YELLOW 604912G0704 GRAY/BLACK 604912G0304 RED/BLACK 604912G0104 WHITE/BLACK 604912G0506 OYSTER/GARNET
	122 634174 SEAT FRAME SUPPORT (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	123 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	124 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1 1/4" (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 16
	125 00428G8 HEX HEAD BOLT, 3/8" - 16 X 2 1/4" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	126 00559G7 FLAT WASHER, 1/4" (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 4

	SP_624956_H-FRONT SUSPENSION  STEERING_19 MAR 2014.pdf
	1 602513 FRONT AXLE 1
	2 602327 FRONT AXLE WITH FRONT DISC BRAKES 1
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 10) 1
	4 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 25146G1 GREASE SEAL 1
	6 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	7 70589G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	8 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	9 12093G1 CASTELLATED NUT, 1" - 14 1
	10 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	11 12091G2 SPINDLE CAP 2
	12 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 10, 13) 1
	13 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	14 602288 SPINDLE AND HUB ASSEMBLY WITH FRONT DISC BRAKES (PASSENGER SIDE)(INCLUDES ITEMS 16 - 21) 1
	15
	16 12092G1 GREASE SEAL 1
	17 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	18 74673G01 WHEEL HUB ASSEMBLY WITH RACES, (INCLUDES ITEM 19) 1
	19 30143G1 LUG BOLT, 1/2" - 20 X 1 7/32" LG 5
	20 12093G1 CASTELLATED NUT, 1" - 14 1
	21 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	22 602281 SPINDLE AND HUB ASSEMBLY, WITH FRONT DISC BRAKES (DRIVER SIDE)(INCLUDES ITEMS 15 - 20) 1
	23
	24 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	25 00560G3 FLAT WASHER, 1/2" 4
	26 70745G01 KING PIN TUBE 2
	27 70754G01 THRUST WASHER (SS), 1" 2
	28 14390G6 LOCK NUT, 1/2" - 13 2
	29 76419G01 SHOCK ABSORBER 2
	30 70509G01 SHOCK ABSORBER BOOT 2
	31 31539G1 WIRE TIE 4
	32 10435G1 SHOCK ABSORBER WASHER 8
	33 10194G1 RUBBER BUSHING 8
	34 00532G6 HEX NUT, 3/8" - 24 4
	35
	36 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	37 70163G03 SPRING PLATE 4
	38 00734G1 LOCK NUT, 7/16" - 14 11
	39 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 11
	40 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 41 - 52) 1
	41 70965G01 STEERING RACK COVER & BEARING 1
	42 * STEERING BOX INSTALLATION TAG 1
	43 70694G01 RACK EXTENSION 1
	44 * JAM NUT, 1/2" - 20 1
	45 70961G01 RACK BOOT 1
	46 12416G2 WIRE TIE 1
	47 11391G8 CLAMP, 1 13/16" - 2 3/8" 1
	48 70638G01 PINION SEAL 1
	49 70695G01 TIE ROD END - OUTER 1
	50 * GROMMET - TIE ROD END 1
	51 * CASTELLATED NUT, 7/16 - 20 1
	52 10389G3 GREASE FITTING, STRAIGHT 1
	53 10387G2 COTTER PIN, 3/32" X 1" LG.................................................................. 1
	54 00464G8 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	55 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG 1
	56 70667G02 SPACER, 1.21" LG 2
	57 70667G04 SPACER (SHORT), 0.69" LG 1
	58 00532G7 HEX NUT, 7/16" - 14 1
	59 00560G2 FLAT WASHER, 7/16" 7
	60 00734G1 LOCK NUT, 7/16" - 14 3
	61 70607G01 STEERING SHAFT 1
	62 70758G06 STEERING COLUMN KIT (INCLUDES ITEMS 63 - 65) 1
	63 70610G03 STEERING COLUMN 1
	64 28569G01 STEERING COLUMN BUSHING 1
	65 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	66 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 67 - 69) 1
	67 70610G04 STEERING COLUMN 1
	68 28569G01 STEERING COLUMN BUSHING 1
	69 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	70 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	71 00879G1 LOCK WASHER, 3/8" 4
	72 70997G01 COVER 1
	73 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	74 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 61, 63 - 65, 75 - 81) 1
	75 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 75, 76) 1
	76 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 1
	77 00565G8 LOCK WASHER, 5/16" 1
	78 70751G01 RETAINING RING (INTERNAL) 1
	79 70888G01 RETAINING RING (EXTERNAL) 1
	80 15112G1 BALL BEARING 1
	81 70887G01 WAVE WASHER 1
	82
	83 618086 CUSHMAN STEERING WHEEL DECAL 1
	84 71147G01 STEERING WHEEL COVER 1
	85 602979 STEERING WHEEL 1
	86 607925 CLIPBOARD 1
	87 71949G01 HUB COVER 1
	88 14390G2 LOCK NUT, 5/8" - 18 1
	89 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 90 - 94) 1
	90 70897G02 THREADED ROD (24" LG) 1
	91 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	92 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	93 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	94 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	95 00734G1 LOCK NUT, 7/16" - 14 2
	96 10044G01 VINYL CAP 4

	SP_624956_F_ELECTRICAL SYSTEM_SEP2015.pdf
	1 73311G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 73051G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051G22 RECEPTACLE BOTTOM 1
	5 73051G21 RECEPTACLE COVER 1
	6 73051G08 BINDING HEAD BRASS SCREW, #10 - 32 X 1/2" LG 2
	7 73051G09 PHILLIPS HEAD SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051G10 LOCK NUT, #6 - 32 3
	9 25978G25 RED JUMPER WIRE, 18 GA. 1
	10 73051G23 FEMALE CONTACT 1
	11 73051G24 FEMALE CONTACT, INSULATED 1
	12 71055G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349G01 POWER HARNESS 1
	16
	17
	18 00993G01 LOCK WASHER, 5/16" 4
	19 28418G01 HEX NUT, 5/16" - 18 4
	20 27327G0* CLAMP 1
	21 10570G11 RIVET (SS), 3/16" X 3/4" LG 1
	22
	23 72824G01 6 VOLT BATTERY 8
	24 612867 BATTERY RETAINER 1
	25 01101G01 HOLD DOWN BOLT 2
	26 11027G1 LOCK NUT, 5/16" - 18 6
	27 70386G01 HOLD DOWN BOLT 4
	28 70387G01 BATTERY RETAINER 2
	29
	30 25971G18 4 GA WIRE (BLK 6") 4
	31 25971G16 4 GA WIRE (BLK 19") 1
	32 25971G13 4 GA WIRE (BLK 10 1/2") 2
	33 00702G2 HEX NUT, 5/16" - 18 16
	34 605988 DC TO DC CONVERTER KIT (INCLUDES ITEMS 35 - 40, 100 & 101) 1
	35 632185 DC TO DC CONVERTER (FOR MODELS AFTER 02 OCTOBER 2013) 1
	36 626315 BRACKET 1
	37 606018 DC TO DC WIRING HARNESS 1
	38 632372 PHILIPS PAN HEAD SCREW, #10 - 24 X 1/2" LG (FOR MODELS AFTER 02 OCTOBER 2013) 4
	39 16816G5 CHRISTMAS TREE RIVET, .187" X 0.55" LG 1
	40 00715G2 HEX HEAD BOLT, 5/16" - 18 X .80" LG (NOT ILLUSTRATED) 2
	41 18602G1 IGNITION SWITCH 1
	42 00568G6 LOCK WASHER, 3/4" 1
	43 17137G1 FACE NUT 1
	44 17955G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 22674G1 FUSE BLOCK 1
	50 01041G01 RIVET, 5/32" X 3/8" LG 2
	51 18392G1 FUSE, 15 AMP 3
	52 619156 WIRE HARNESS (ACCESSORY) 1
	53 73030G12 CONSOLE INSERT PLATE 1
	54 74320G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	55 74322G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	56 624514G02 DIRECTION SELECTOR SWITCH 1
	57 33636G05 STATE OF CHARGE METER (VERTICAL) 1
	58 33623G02 RIVET, 3/16" X 3/8" LG 2
	59 645774 SOC FUSE HARNESS 1
	60 73334G01 HARNESS (CONTROL) 1
	61 25978G74 18 GA WIRE (RED 6") 1
	62 73290G02 BUZZER 1
	63 01041G01 RIVET, 5/32" X 3/4" LG 2
	64 32860G1 HORN 1
	65
	66 614497 HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE) 1
	67 614501 HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) 1
	68 618556 LED HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE) 1
	69 618555 LED HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) 1
	70 71597G01 SELF THREADING NUT, 5 X 10X 15MM 8
	71 71781G02 VINYL TAPE 2
	72
	73
	74 618257 WIRE HARNESS (ACCESSORY), 48V DC, SWB 1
	75 618260 JUMPER PLUG, TAIL LIGHT 1
	76
	77 32739G2 TAIL LIGHT 1
	78
	79 622712 TURN SIGNAL KIT (INCLUDES ITEMS 80 - 85) 1
	80 619102 TURN SIGNAL BULB 1
	81 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	82 32307G3 FLEX LOOM, 3/8" X 8" LG 1
	83 17618G1 WIRE TIE 2
	84 20965G3 STEERING COLUMN COVER 1
	85 21640G01 FLASHER UNIT 1
	86 17318G1 HORN SWITCH 1
	87 17318G2 HORN SWITCH CAP AND NUT 2
	88 27068G01 HORN SWITCH BOOT 1
	89 608397 HORN SWITCH LABEL 1
	90 01041G01 RIVET, 5/32" X 3/4" LG 2
	91
	92
	93 75113G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98) 1
	94 74665G02 HOUR METER 1
	95 74716G01 HOUR METER BRACKET 1
	96 74696G01 RETAINER CLIP 1
	97 10570G11 RIVET, 3/16" X .70 2
	98 75117G04 WIRE HARNESS (HOUR METER) 1
	99
	100 604884 DC TO DC CONVERTER (FOR MODELS BEFORE 02 OCTOBER 2013) 1
	101 00379G4 PHILLIPS PAN HEAD SCREW, #10 - 24 X 1/2" LG (FOR MODELS BEFORE 02 OCTOBER 2013) 6
	102 22288G1 TAIL LIGHT ASSEMBLY COMPLETE 2
	103 625251 BEZEL, TAILLIGHT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	104 625252 BEZEL, TAILLIGHT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	105 71364G02 "J" TYPE NUT, #8 (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 8
	106 00513G4 PAN HEAD PHILLIPS SCREW, #8 X 1.5" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 4
	107 22288G1 TAILLIGHT ASSEMBLY (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	108 71425G01 TAPPING SCREW, #8 - 18 X .75" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 8
	109 14601G11 RIVET, 3/16" X 9/16" (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2

	SP_624956_D_BRAKES_MAR2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4 - 20 (NOT ILLUSTRATED) 1
	19
	20
	21 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 3
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624695 BRAKE CABLE (DRIVER SIDE) 1
	26 624696 BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 5/8" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258G03 SERVICE BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 BOLT, # 6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, # 6 4
	74 00565G3 LOCK WASHER, # 6 2
	75 00525G5 NUT, # 6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, # 6 2
	77 00642G8 FLAT WASHER # 4 - 5/16 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 3
	81
	82 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93) 1
	84 612411 BRAKE SHOE, L 2
	85 612412 BRAKE SHOE, T 2
	86 612413 DUST COVER 1
	87 612415 BRAKE SPRING 1
	88 612414 BRAKE SPRING 1
	89 612416 SHOE CLAMP 2
	90
	91
	92 612418 GEAR ADJUSTER 1
	93 612417 GEAR ADJUSTER 1
	94
	95
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 FLAT WASHER, 13/16" 2
	99
	100 21807G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 20947G1 BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 21830G1 FLAT WASHER, 1 3/8" O.D. X 21/32" 2
	106 613172 CASTELLETED NUT, 5/8 - 18 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 SPINDLE CAP
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112
	113
	114
	115 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 116 - 126) 1
	116 00532G4 HEX NUT 2
	117 629486 HEX NUT, 5/16 - 24 1
	118 28082G01 EQUALIZER BRACKET 1
	119 15121G1 FLAT WASHER - 5/16 2
	120 17979G1 ACCELERATOR ROD BUSHING 1
	121 23061G2 TUBE 1
	122 23463G1 COMPRESSION SPRING 1
	123 27330G01 BRAKE YOKE 1
	124 11098G9 HEX LOCK NUT, 5/16 - 24 1
	125 612557 COMPENSATOR LINK ROD 1

	SP_624956_D_FRONT DISC BRAKE_Mar 2016.pdf
	1 17838G1 NYLON BUSHING 2
	2 10387G3 COTTER PIN, 3/32" X 3/4" 2
	3 10386G3 CLEVIS PIN, 5/16" X 1" 4
	4 612704 ACTUATOR COVER 1
	5 01038G01 SWAGEFORM SCREW WITH DOGPOINT, 1/4" - 20 X 3/4" LG 3
	6 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 2
	7 14390G4 LOCKNUT, 1/4" - 20 2
	8 608943 ACTUATOR LINKAGE 1
	9 00771G5 FLAT WASHER, 3/8" (NOT ILLUSTRATED) 1
	10 21504G1 BRAKE FLUID (NOT ILLUSTRATED) A/R
	11
	12 70582G01 SHOULDER BOLT, 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18
	19 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 3
	20
	21
	22 28083G01 BRAKE COMPENSATOR BUMPER 2
	23 624695 BRAKE CABLE (DRIVER SIDE), 65.06" LG 1
	24 624696 BRAKE CABLE (PASSENGER SIDE), 74.81" LG 1
	25 01111G01 RETAINING RING (SS) 4
	26 10386G3 CLEVIS PIN, 5/16" X 1" 4
	27 10387G3 COTTER PIN, 3/32" X 3/4" 3
	28
	29 70601G01 KICK-OFF LINK 1
	30 17838G1 NYLON BUSHING 2
	31 20835G1 NYLON WASHER, 3/8" 2
	32 00559G8 FLAT WASHER, 5/16" 2
	33
	34 70098G01 KICK-OFF CAM PIVOT 1
	35 10097G6 FLANGED BEARING 2
	36 70587G01 KICK-OFF CAM 1
	37 71215G01 SETSCREW WITH PATCH LOCK, 1/4" - 20 X 1/2" LG 2
	38 14134G4 SPACER, 1 1/4" LG 1
	39 70113G01 ADJUSTABLE BUMPER 1
	40 11027G1 LOCK NUT, 5/16" - 18 1
	41 70080G02 CATCH BRACKET 1
	42 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 2
	43 14390G4 LOCK NUT, 1/4" - 20 2
	44 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 45 - 70) 1
	45 74870G01 BRAKE PEDAL 1
	46 641760 PARK BRAKE PEDAL 1
	47 00642G8 FLAT WASHER, 5/16" 1
	48 70257G01 SERVICE BRAKE PAD 1
	49 70256G01 PARK BRAKE PAD 1
	50 16409G1 OVAL RIVET, 3/16" X 15/32" LG 9
	51 70258G03 BRAKE PEDAL PLATE 1
	52 70682G01 PIVOT PIN 1
	53 70681G01 TORSION SPRING 2
	54 01071G01 PUSHNUT, 5/16" 2
	55 00737G8 PHILLIPS FLAT HEAD MACHINE SCREW, #10 - 24 X 1" LG 4
	56 00739G1 RUBBER NUT, #10 - 24 2
	57 74535G01 BRAKE PEDAL STANDOFF 2
	58 27137G01 CONICAL SPRING 2
	59 14390G10 LOCK NUT, #10 - 24 2
	60 10606G8 LIMIT SWITCH (3 POLE) 1
	61 00645G2 PHILLIPS PAN HEAD MACHINE SCREW, #6 - 32 X 1 1/4" LG 2
	62 00559G5 FLAT WASHER, #10 2
	63 00559G3 FLAT WASHER, #6 4
	64 00565G3 LOCK WASHER, #6 2
	65 00525G5 HEX NUT, #6 - 32 2
	66 13514G1 PHILLIPS PAN HEAD MACHINE SCREW, #6 - 32 X 7/32" LG 2
	67 20835G1 TEFLON WASHER, 3/8" 2
	68 14628G1 FASTON TAB 2
	69 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	70 17618G1 WIRE TIE 3
	71 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	72 74731G01 SPRING PLATE (DRIVER SIDE) 1
	73 74730G01 FOUR LINK ROD 2
	74 606279 FLANGED HEX NUT, M10 - 1.25 4
	75 630766 BRAKE LINE 1
	76 01038G01 SWAGEFORM SCREW WITH DOGPOINT, 1/4" - 20 X 1/2" LG 1
	77 74875G01 WIRE RETAINER 2
	78 602281 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 79 - 91) 1
	79 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	80 633918G02 CALIPER (DRIVER SIDE) 1
	81 12093G1 SLOTTED NUT, 1" - 14 1
	82 74864G01 DRIVE FLANGE STUD, 1.5" LG 4
	83 11750G2 ROLLER BEARING 2
	84 51141G1 BEARING RACE 2
	85 630672 DISC BRAKE HUB 1
	86 70648G01 FLANGED BEARING 1
	87 00566G1 LOCK WASHER, 3/8" 2
	88 00426G6 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	89 70749G01 BEARING 1
	90 00798G8 COTTER PIN 5/32" X 1 3/4" 1
	91 25146G1 GREASE SEAL 1
	92 602288 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 81 - 91, 93, 94) 1
	93 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	94 633918G01 CALIPER (PASSENGER SIDE) 1
	95
	96 70745G01 KINGPIN TUBE 2
	97 70754G01 THRUST WASHER (SS), 0.995" I.D. X 1.38" O.D. 2
	98 00560G3 FLAT WASHER, 1/2" 4
	99 14390G6 LOCKNUT, 1/2" - 13 2
	100 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	101 608706 FRONT DISC BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 102 - 114) 1
	102 612706 MASTER CYLINDER WELDMENT 1
	103 11098G5 PLASTIC LOCK NUT, 3/8" - 16 1
	104 00679G1 FLAT WASHER (SS), 3/8" 1
	105 74711G01 ACTUATOR PIVOT BOLT, 3/8" - 16 X 4 1/2" LG 1
	106 70581G02 ACETAL BUSHING 4
	107 608122 WELDMENT BRACKET, UPPER BRAKE 1
	108 608118 WELDMENT BRACKET, LOWER BRAKE (FOR VEHICLES MANUFACTURED BEFORE 25 NOV 2014) 1
	109 887364 MASTER CYLINDER 1
	110 00439G1 HEX HEAD BOLT, 5/16" - 18 x 1 1/8" LG 2
	111 11098G6 LOCK NUT, 5/16" - 18 2
	112 10386G3 CLEVIS PIN, 5/16" X 1" 1
	113 10387G3 COTTER PIN, 3/32" X 3/4" 1
	114 641826 WELDMENT BRACKET, LOWER BRAKE (FOR VEHICLES MANUFACTURED FROM 25 NOV 2014) 1
	115 613293 CRUSH WASHER, M10 4
	116 616459 BANJO BOLT, M10 - 1" X 20" LG 2
	117
	118
	119 612558 COMPENSATOR ASSEMBLY (INCLUDES 120 - 129) 1
	120 00532G4 HEX NUT, 1/4" - 20 2
	121 629486 HEX NUT, 5/16" - 24 1
	122 28082G01 EQUALIZER BRACKET 1
	123 15121G1 FLAT WASHER, 5/16" 2
	124 17979G1 ACCELERATOR ROD BUSHING 1
	125 23061G2 TUBE 1
	126 23463G1 COMPRESSION SPRING 1
	127 27330G01 BRAKE YOKE 1
	128 11098G9 HEX LOCK NUT, 5/16" - 24 1
	129 612557 COMPENSATOR LINK ROD 1
	130
	131
	132 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 133 - 142) 1
	133 70681G01 TORSION SPRING 2
	134 70682G01 PIVOT PIN 1
	135 01071G01 PUSHNUT, 5/16" 1
	136 74721G01 BRAKE PEDAL 1
	137 641760 PARK BRAKE PEDAL 1
	138
	139 70257G01 SERVICE BRAKE PAD 1
	140 70256G01 PARK BRAKE PEDAL PAD 1
	141 16409G1 OVAL RIVET, 3/16" X 15/32" LG 9
	142 20835G1 TEFLON WASHER, 3/8" 2

	SP_624956_A-ACCELERATOR.pdf
	1 73333G07 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) 1
	2 25853G01 PEDAL BOX AND COVER (SEAL AND BEARING) 1
	3 25854G01 INDUCTIVE THROTTLE SENSOR 1
	4 00983G01 SELF THREADING NUT, 3/16" 2
	5
	6 25857G01 PLUNGER SLEEVE 1
	7 28443G01 PLUNGER 1
	8 28444G01 PLUNGER CAM 1
	9 73332G01 ACCELERATOR ROD 1
	10
	11 00532G4 LOCK NUT, 5/16 - 24 1
	12 10385G4 YOKE (ADJUSTABLE) 1
	13 17677G2 SPRING RETAINER, 3/8" 1
	14 73046G01 COMPRESSION SPRING 1
	15 17979G1 ACCELERATOR ROD BUSHING 1
	16
	17 17677G1 SPRING RETAINER, 1/2" 1
	18 25861G02 MICRO SWITCH 1
	19 01050G01 SCREW, #4 - 20 X 5/8" LG 2
	20 25879G06 WIRING HARNESS (PEDAL BOX ASSEMBLY) 1
	21
	22 00684G6 SCREW, #8 - 32 X 3/4" LG 2
	23 70116G02 ACCELERATOR PEDAL BRACKET 1
	24 01051G01 SCREW, #8 - 16 X 1/2" LG 4
	25
	26 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 27 - 29) 1
	27 652824 ACCELERATOR PEDAL 1
	28 27512G01 ACCELERATOR PEDAL PAD 1
	29 16409G1 OVAL RIVET 3/16" X 7/16" LG 6
	30
	31
	32 17838G1 BUSHING 3
	33 74432G01 PEDAL PIVOT PIN 1
	34 12064G6 PUSHNUT, 9/32" I.D. 1
	35 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	36 17255G1 TEFLON WASHER, 5/16" 1
	37 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	38
	39 00715G2 BOLT, 5/16 - 18 X 13/16" LG. 4
	40 70135G01 PEDAL PIVOT COVER 1

	SP_624956_D_BRAKES_JULY2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4 - 20 (NOT ILLUSTRATED) 1
	19
	20
	21 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 3
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624695 BRAKE CABLE (DRIVER SIDE) 1
	26 624696 BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 5/8" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258G03 SERVICE BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 652355 BRAKE PEDAL SPACER 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 BOLT, # 6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, # 6 4
	74 00565G3 LOCK WASHER, # 6 2
	75 00525G5 NUT, # 6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, # 6 2
	77 00642G8 FLAT WASHER # 4 - 5/16 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 3
	81
	82 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93) 1
	84 612411 BRAKE SHOE, L 2
	85 612412 BRAKE SHOE, T 2
	86 612413 DUST COVER 1
	87 612415 BRAKE SPRING 1
	88 612414 BRAKE SPRING 1
	89 612416 SHOE CLAMP 2
	90
	91
	92 612418 GEAR ADJUSTER 1
	93 612417 GEAR ADJUSTER 1
	94
	95
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 FLAT WASHER, 13/16" 2
	99
	100 21807G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 20947G1 BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 21830G1 FLAT WASHER, 1 3/8" O.D. X 21/32" 2
	106 613172 CASTELLETED NUT, 5/8 - 18 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 SPINDLE CAP
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112
	113
	114
	115 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 116 - 126) 1
	116 00532G4 HEX NUT 2
	117 629486 HEX NUT, 5/16 - 24 1
	118 28082G01 EQUALIZER BRACKET 1
	119 15121G1 FLAT WASHER - 5/16 2
	120 17979G1 ACCELERATOR ROD BUSHING 1
	121 23061G2 TUBE 1
	122 23463G1 COMPRESSION SPRING 1
	123 27330G01 BRAKE YOKE 1
	124 11098G9 HEX LOCK NUT, 5/16 - 24 1
	125 612557 COMPENSATOR LINK ROD 1

	SP_624956_D_FRONT DISC BRAKE_JULY 2016.pdf
	1 17838G1 NYLON BUSHING 2
	2 10387G3 COTTER PIN, 3/32" X 3/4" 2
	3 10386G3 CLEVIS PIN, 5/16" X 1" 4
	4 612704 ACTUATOR COVER 1
	5 01038G01 SWAGEFORM SCREW WITH DOGPOINT, 1/4" - 20 X 3/4" LG 3
	6 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 2
	7 14390G4 LOCKNUT, 1/4" - 20 2
	8 608943 ACTUATOR LINKAGE 1
	9 00771G5 FLAT WASHER, 3/8" (NOT ILLUSTRATED) 1
	10 21504G1 BRAKE FLUID (NOT ILLUSTRATED) A/R
	11
	12 70582G01 SHOULDER BOLT, 3/8" - 16 X 4" LG 1
	13 70581G01 ACETAL BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18
	19 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 3
	20
	21
	22 28083G01 BRAKE COMPENSATOR BUMPER 2
	23 624695 BRAKE CABLE (DRIVER SIDE), 65.06" LG 1
	24 624696 BRAKE CABLE (PASSENGER SIDE), 74.81" LG 1
	25 01111G01 RETAINING RING (SS) 4
	26 10386G3 CLEVIS PIN, 5/16" X 1" 4
	27 10387G3 COTTER PIN, 3/32" X 3/4" 3
	28
	29 70601G01 KICK-OFF LINK 1
	30 17838G1 NYLON BUSHING 2
	31 20835G1 NYLON WASHER, 3/8" 2
	32 00559G8 FLAT WASHER, 5/16" 2
	33
	34 70098G01 KICK-OFF CAM PIVOT 1
	35 10097G6 FLANGED BEARING 2
	36 70587G01 KICK-OFF CAM 1
	37 71215G01 SETSCREW WITH PATCH LOCK, 1/4" - 20 X 1/2" LG 2
	38 14134G4 SPACER, 1 1/4" LG 1
	39 70113G01 ADJUSTABLE BUMPER 1
	40 11027G1 LOCK NUT, 5/16" - 18 1
	41 70080G02 CATCH BRACKET 1
	42 00414G6 HEX HEAD BOLT, 1/4" - 20 X 1/2" LG 2
	43 14390G4 LOCK NUT, 1/4" - 20 2
	44 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 45 - 70) 1
	45 74870G01 BRAKE PEDAL 1
	46 641760 PARK BRAKE PEDAL 1
	47 00642G8 FLAT WASHER, 5/16" 1
	48 70257G01 SERVICE BRAKE PAD 1
	49 70256G01 PARK BRAKE PAD 1
	50 16409G1 OVAL RIVET, 3/16" X 15/32" LG 9
	51 70258G03 BRAKE PEDAL PLATE 1
	52 70682G01 PIVOT PIN 1
	53 70681G01 TORSION SPRING 2
	54 01071G01 PUSHNUT, 5/16" 2
	55 00737G8 PHILLIPS FLAT HEAD MACHINE SCREW, #10 - 24 X 1" LG 4
	56 00739G1 RUBBER NUT, #10 - 24 2
	57 652355 BRAKE PEDAL SPACER 2
	58 27137G01 CONICAL SPRING 2
	59 14390G10 LOCK NUT, #10 - 24 2
	60 10606G8 LIMIT SWITCH (3 POLE) 1
	61 00645G2 PHILLIPS PAN HEAD MACHINE SCREW, #6 - 32 X 1 1/4" LG 2
	62 00559G5 FLAT WASHER, #10 2
	63 00559G3 FLAT WASHER, #6 4
	64 00565G3 LOCK WASHER, #6 2
	65 00525G5 HEX NUT, #6 - 32 2
	66 13514G1 PHILLIPS PAN HEAD MACHINE SCREW, #6 - 32 X 7/32" LG 2
	67 20835G1 TEFLON WASHER, 3/8" 2
	68 14628G1 FASTON TAB 2
	69 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	70 17618G1 WIRE TIE 3
	71 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	72 74731G01 SPRING PLATE (DRIVER SIDE) 1
	73 74730G01 FOUR LINK ROD 2
	74 606279 FLANGED HEX NUT, M10 - 1.25 4
	75 630766 BRAKE LINE 1
	76 01038G01 SWAGEFORM SCREW WITH DOGPOINT, 1/4" - 20 X 1/2" LG 1
	77 74875G01 WIRE RETAINER 2
	78 602281 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 79 - 91) 1
	79 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	80 633918G02 CALIPER (DRIVER SIDE) 1
	81 12093G1 SLOTTED NUT, 1" - 14 1
	82 74864G01 DRIVE FLANGE STUD, 1.5" LG 4
	83 11750G2 ROLLER BEARING 2
	84 51141G1 BEARING RACE 2
	85 630672 DISC BRAKE HUB 1
	86 70648G01 FLANGED BEARING 1
	87 00566G1 LOCK WASHER, 3/8" 2
	88 00426G6 HEX HEAD BOLT, 3/8" - 16 X 1" LG 2
	89 70749G01 BEARING 1
	90 00798G8 COTTER PIN 5/32" X 1 3/4" 1
	91 25146G1 GREASE SEAL 1
	92 602288 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 81 - 91, 93, 94) 1
	93 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	94 633918G01 CALIPER (PASSENGER SIDE) 1
	95
	96 70745G01 KINGPIN TUBE 2
	97 70754G01 THRUST WASHER (SS), 0.995" I.D. X 1.38" O.D. 2
	98 00560G3 FLAT WASHER, 1/2" 4
	99 14390G6 LOCKNUT, 1/2" - 13 2
	100 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	101 608706 FRONT DISC BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 102 - 114) 1
	102 612706 MASTER CYLINDER WELDMENT 1
	103 11098G5 PLASTIC LOCK NUT, 3/8" - 16 1
	104 00679G1 FLAT WASHER (SS), 3/8" 1
	105 74711G01 ACTUATOR PIVOT BOLT, 3/8" - 16 X 4 1/2" LG 1
	106 70581G02 ACETAL BUSHING 4
	107 608122 WELDMENT BRACKET, UPPER BRAKE 1
	108 608118 WELDMENT BRACKET, LOWER BRAKE (FOR VEHICLES MANUFACTURED BEFORE 25 NOV 2014) 1
	109 887364 MASTER CYLINDER 1
	110 00439G1 HEX HEAD BOLT, 5/16" - 18 x 1 1/8" LG 2
	111 11098G6 LOCK NUT, 5/16" - 18 2
	112 10386G3 CLEVIS PIN, 5/16" X 1" 1
	113 10387G3 COTTER PIN, 3/32" X 3/4" 1
	114 641826 WELDMENT BRACKET, LOWER BRAKE (FOR VEHICLES MANUFACTURED FROM 25 NOV 2014) 1
	115 613293 CRUSH WASHER, M10 4
	116 616459 BANJO BOLT, M10 - 1" X 20" LG 2
	117
	118
	119 612558 COMPENSATOR ASSEMBLY (INCLUDES 120 - 129) 1
	120 00532G4 HEX NUT, 1/4" - 20 2
	121 629486 HEX NUT, 5/16" - 24 1
	122 28082G01 EQUALIZER BRACKET 1
	123 15121G1 FLAT WASHER, 5/16" 2
	124 17979G1 ACCELERATOR ROD BUSHING 1
	125 23061G2 TUBE 1
	126 23463G1 COMPRESSION SPRING 1
	127 27330G01 BRAKE YOKE 1
	128 11098G9 HEX LOCK NUT, 5/16" - 24 1
	129 612557 COMPENSATOR LINK ROD 1
	130
	131
	132 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 133 - 142) 1
	133 70681G01 TORSION SPRING 2
	134 70682G01 PIVOT PIN 1
	135 01071G01 PUSHNUT, 5/16" 1
	136 74721G01 BRAKE PEDAL 1
	137 641760 PARK BRAKE PEDAL 1
	138
	139 70257G01 SERVICE BRAKE PAD 1
	140 70256G01 PARK BRAKE PEDAL PAD 1
	141 16409G1 OVAL RIVET, 3/16" X 15/32" LG 9
	142 20835G1 TEFLON WASHER, 3/8" 2

	SP_624956_G-ESC_JULY 2016.pdf
	1 73348G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 19) 1
	2 73351G01 CONTROLLER MOUNT BRACKET 1
	3 611173 ELECTRONIC SPEED CONTROLLER 1
	4 11027G2 LOCK NUT, 1/4" - 20 4
	5 621330 SOLENOID 1
	6 00565G5 LOCK WASHER, #10 2
	7 00526G4 LOCK NUT, #10 - 32 2
	8 00565G8 LOCK WASHER, 5/16" 2
	9 00544G4 JAM NUT, 5/16" - 24 2
	10 11027G2 LOCK NUT, 1/4" - 20 2
	11 73446G01 FASTON TAB, 90° 4
	12 25971G17 4 GA WIRE (BLACK 9") 1
	13 73499G01 INLINE FUSE COVER 1
	14 15058G1 RIVET (ALUMINUM), 3/16" X 7/16" LG 1
	15 73523G01 CONTROLLER COVER 1
	16 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 4
	17 608931 RELAY HARNESS, WALKAWAY 48V 1
	18 16816G2 RIVET, 0.25" X 0.887" 1
	19 16816G5 RIVET, 0.187" X 0.550" 1
	20
	21 73296G01 BOLT, 8MM X 16MM LG 3
	22 00993G01 LOCK WASHER, 5/16" 3
	23 73346G01 BOLT, 6MM X 1 X 12MM LG 2
	24 00993-G02 LOCK WASHER, 1/4" 2
	25 73334G01 CONTROL HARNESS 1
	26 25971G06 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY +) 1
	27 74878G01 TOW-MAINTENANCE SWITCH (SHUTTLE 4/6) 1
	28 73347G03 TOW-MAINTENANCE SWITCH (SHUTTLE 2) 1
	29 71055G01 RIVET, 5/32" X 3/4" LG 2
	30 73398G01 DIAGNOSTIC LABEL (FAULT CODE) 1
	31 73053G01 DOUBLE TUBE CLAMP 1
	32 11027G2 LOCK NUT, 1/4 - 20 4

	SP_624956_D_BRAKES_AUG2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 652251G03 BRAKE PEDAL 1
	6 652253G03 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409-G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4 - 20 (NOT ILLUSTRATED) 1
	19
	20
	21 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 3
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624695 BRAKE CABLE (DRIVER SIDE) 1
	26 624696 BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 5/8" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 641748 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258G03 SERVICE BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 652355 BRAKE PEDAL SPACER 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645G2 BOLT, # 6 - 32 X 1 1/4" LG 2
	72 00559G5 FLAT WASHER, #10 2
	73 00559G3 FLAT WASHER, # 6 4
	74 00565G3 LOCK WASHER, # 6 2
	75 00525G5 NUT, # 6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, # 6 2
	77 00642G8 FLAT WASHER # 4 - 5/16 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 3
	81
	82 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93) 1
	84 612411 BRAKE SHOE, L 2
	85 612412 BRAKE SHOE, T 2
	86 612413 DUST COVER 1
	87 612415 BRAKE SPRING 1
	88 612414 BRAKE SPRING 1
	89 612416 SHOE CLAMP 2
	90
	91
	92 612418 GEAR ADJUSTER 1
	93 612417 GEAR ADJUSTER 1
	94
	95
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 FLAT WASHER, 13/16" 2
	99
	100 21807G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 20947G1 BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 21830G1 FLAT WASHER, 1 3/8" O.D. X 21/32" 2
	106 613172 CASTELLETED NUT, 5/8 - 18 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 SPINDLE CAP
	109
	110 652248 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 652249 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112
	113
	114
	115 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 116 - 126) 1
	116 00532G4 HEX NUT 2
	117 629486 HEX NUT, 5/16 - 24 1
	118 28082G01 EQUALIZER BRACKET 1
	119 15121G1 FLAT WASHER - 5/16 2
	120 17979G1 ACCELERATOR ROD BUSHING 1
	121 23061G2 TUBE 1
	122 23463G1 COMPRESSION SPRING 1
	123 27330G01 BRAKE YOKE 1
	124 11098G9 HEX LOCK NUT, 5/16 - 24 1
	125 612557 COMPENSATOR LINK ROD 1

	SP_624956_L-REAR SUSPENSION_OCT2016.pdf
	1 76418G01 SHOCK ABSORBER 2
	2 10435G1 SHOCK ABSORBER WASHER 8
	3 10194G1 RUBBER SHOCK ABSORBER BUSHING 8
	4 00532G6 HEX NUT, 3/8" - 24 4
	5
	6 74207G03 LEAF SPRING (HEAVY DUTY) 2
	7 72618G01 “U” BOLT, 3/8" - 16 X 2" X 2 1/2" LG 4
	8 00560G1 FLAT WASHER, 3/8" 8
	9 11098G5 LOCK NUT, 3/8" - 16 8
	10
	11 70289G02 SPLIT STEEL SPACER 4
	12 624030 FLANGED BUSHING 12
	13 652245 SHACKLE PLATE 4
	14 00665G9 HEX HEAD BOLT, 3/8" - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	15 11098G5 LOCK NUT, 3/8" - 16 4
	16
	17 14158G1 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG. 2
	18 12262G1 LOCK NUT, 3/8" - 16 2
	19
	20 10044G01 VINYL CAP 2

	SP_624956_H-FRONT SUSPENSION  STEERING_OCT2019.pdf
	1 652822 FRONT AXLE 1
	2 602327 FRONT AXLE WITH FRONT DISC BRAKES 1
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 10) 1
	4 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 25146G1 GREASE SEAL 1
	6 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	7 70589G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	8 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	9 12093G1 CASTELLATED NUT, 1" - 14 1
	10 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	11 12091G2 SPINDLE CAP 2
	12 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 10, 13) 1
	13 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	14 602288 SPINDLE AND HUB ASSEMBLY WITH FRONT DISC BRAKES (PASSENGER SIDE)(INCLUDES ITEMS 16 - 21) 1
	15
	16 12092G1 GREASE SEAL 1
	17 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	18 74673G01 WHEEL HUB ASSEMBLY WITH RACES, (INCLUDES ITEM 19) 1
	19 30143G1 LUG BOLT, 1/2" - 20 X 1 7/32" LG 5
	20 12093G1 CASTELLATED NUT, 1" - 14 1
	21 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	22 602281 SPINDLE AND HUB ASSEMBLY, WITH FRONT DISC BRAKES (DRIVER SIDE)(INCLUDES ITEMS 15 - 20) 1
	23
	24 00407G6 HEX HEAD BOLT, 1/2" - 13 X 6" LG 2
	25 00560G3 FLAT WASHER, 1/2" 4
	26 70745G01 KING PIN TUBE 2
	27 70754G01 THRUST WASHER (SS), 1" 2
	28 14390G6 LOCK NUT, 1/2" - 13 2
	29 76419G01 SHOCK ABSORBER 2
	30 70509G01 SHOCK ABSORBER BOOT 2
	31 31539G1 WIRE TIE 4
	32 10435G1 SHOCK ABSORBER WASHER 8
	33 10194G1 RUBBER BUSHING 8
	34 00532G6 HEX NUT, 3/8" - 24 4
	35
	36 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	37 652258 SPRING PLATE 4
	38 00734G1 LOCK NUT, 7/16" - 14 11
	39 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 11
	40
	41 685698 DECAL, MADE IN USA 1
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 2
	55 01068G01 HEX HEAD BOLT, 7/16" - 14 X 3 1/2" LG 1
	56 70667G02 SPACER, 1.21" LG 2
	57 70667G04 SPACER (SHORT), 0.69" LG 1
	58 00532G7 HEX NUT, 7/16" - 14 1
	59 00560G2 FLAT WASHER, 7/16" 7
	60 00734G1 LOCK NUT, 7/16" - 14 3
	61 70607G01 STEERING SHAFT 1
	62 70758G06 STEERING COLUMN KIT (INCLUDES ITEMS 63 - 65) 1
	63 70610G03 STEERING COLUMN 1
	64 28569G01 STEERING COLUMN BUSHING 1
	65 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	66 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 67 - 69) 1
	67 70610G04 STEERING COLUMN 1
	68 28569G01 STEERING COLUMN BUSHING 1
	69 01022G01 HEX WASHER HEAD SCREW, #6 - 20 X 5/16" LG 1
	70 01006G01 HEX WASHER HEAD BOLT, 3/8" - 16 X 1 1/4" LG 4
	71 00879G1 LOCK WASHER, 3/8" 4
	72 70997G01 COVER 1
	73 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	74 70758G05 STEERING COLUMN KIT (INCLUDES ITEMS 61, 63 - 65, 75 - 81) 1
	75 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 75, 76) 1
	76 01055G01 HEX HEAD BOLT, M8 X 1.25 - 6G 1
	77 00565G8 LOCK WASHER, 5/16" 1
	78 70751G01 RETAINING RING (INTERNAL) 1
	79 70888G01 RETAINING RING (EXTERNAL) 1
	80 15112G1 BALL BEARING 1
	81 70887G01 WAVE WASHER 1
	82
	83 618086 CUSHMAN STEERING WHEEL DECAL 1
	84 71147G01 STEERING WHEEL COVER 1
	85 602979 STEERING WHEEL 1
	86 607925 CLIPBOARD 1
	87 71949G01 HUB COVER 1
	88 14390G2 LOCK NUT, 5/8" - 18 1
	89 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 90 - 94) 1
	90 70897G02 THREADED ROD (24" LG) 1
	91 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	92 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	93 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	94 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	95 00734G1 LOCK NUT, 7/16" - 14 2
	96 10044G01 VINYL CAP 4
	1 70964G01 RACK AND PINION UNIT (INCLUDES ITEMS 2 - 23) 1
	2 70965G01 STEERING RACK COVER & BEARING 1
	3
	4 * JAM NUT, 1/2" - 20 1
	5 70750G01 RETAINING RING (EXTERNAL) 1
	6 15112G1 BALL BEARING 1
	7 70603G01 PINION 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70638G01 SEAL (PINION) 1
	10 70604G01 STEERING RACK 1
	11 * SET SCREW, #10 - 32 X .25" LG 1
	12 70590G01 RACK LOADER 1
	13 70666G01 COMPRESSION SPRING 1
	14 70645G01 GASKET (RACK LOADER COVER) 1
	15 652259 COVER (RACK LOADER) 1
	16 71102G01 HEX WASHER HEAD BOLT, 1/4" - 20 X 11/16" LG 2
	17 10389G3 GREASE FITTING (STRAIGHT) 1
	18 74694G01 ROD END (INNER) 1
	19 70961G01 RACK BOOT 1
	20 12416G2 NYLON CLAMP, 10" 1
	21 11391G8 HOSE CLAMP, 1.81" 1
	22
	23 70695G01 TIE ROD END (OUTER) (INCLUDES ITEMS 24 - 25) 1
	24 50641G1 GROMMET 1
	25 50209G2 HEX SLOTTED NUT, 7/16" - 20 1
	26 10387G2 COTTER PIN, 3/32" X 1" 1

	SP_624956_F_ELECTRICAL SYSTEM_FEB_2020.pdf
	1 73311G03 CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) 1
	2 602822 CHARGER HARNESS 1
	3 668283 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) 1
	4 73051G22 RECEPTACLE BOTTOM 1
	5 73051G21 RECEPTACLE COVER 1
	6 73051G08 BINDING HEAD BRASS SCREW, #10 - 32 X 1/2" LG 2
	7 73051G09 PHILLIPS HEAD SCREW, #6 - 32 X 1 3/4" LG 3
	8 73051G10 LOCK NUT, #6 - 32 3
	9 25978G25 RED JUMPER WIRE, 18 GA. 1
	10 73051G23 FEMALE CONTACT 1
	11 73051G24 FEMALE CONTACT, INSULATED 1
	12 71055G01 RIVET, 3/16" X 1" LG 4
	13
	14
	15 73349G01 POWER HARNESS 1
	16
	17
	18 00993G01 LOCK WASHER, 5/16" 4
	19 28418G01 HEX NUT, 5/16" - 18 4
	20 27327G0* CLAMP 1
	21 10570G11 RIVET (SS), 3/16" X 3/4" LG 1
	22
	23 72824G01 6 VOLT BATTERY 8
	24 612867 BATTERY RETAINER 1
	25 01101G01 HOLD DOWN BOLT 2
	26 11027G1 LOCK NUT, 5/16" - 18 6
	27 70386G01 HOLD DOWN BOLT 4
	28 70387G01 BATTERY RETAINER 2
	29
	30 25971G18 4 GA WIRE (BLK 6") 4
	31 25971G16 4 GA WIRE (BLK 19") 1
	32 25971G13 4 GA WIRE (BLK 10 1/2") 2
	33 00702G2 HEX NUT, 5/16" - 18 16
	34 605988 DC TO DC CONVERTER KIT (INCLUDES ITEMS 35 - 40, 100 & 101) 1
	35 632185 DC TO DC CONVERTER (FOR MODELS AFTER 02 OCTOBER 2013) 1
	36 626315 BRACKET 1
	37 606018 DC TO DC WIRING HARNESS 1
	38 632372 PHILIPS PAN HEAD SCREW, #10 - 24 X 1/2" LG (FOR MODELS AFTER 02 OCTOBER 2013) 4
	39 16816G5 CHRISTMAS TREE RIVET, .187" X 0.55" LG 1
	40 00715G2 HEX HEAD BOLT, 5/16" - 18 X .80" LG (NOT ILLUSTRATED) 2
	41 18602G1 IGNITION SWITCH 1
	42 00568G6 LOCK WASHER, 3/4" 1
	43 17137G1 FACE NUT 1
	44 17955G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) 1
	45 18027G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED) 1
	46 33639G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) 1
	47 33639G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY) 1
	48 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	49 22674G1 FUSE BLOCK 1
	50 01041G01 RIVET, 5/32" X 3/8" LG 2
	51 18392G1 FUSE, 15 AMP 3
	52 619156 WIRE HARNESS (ACCESSORY) (FOR SHUTTLE 4 AND 6) 1
	53 73030G12 CONSOLE INSERT PLATE 1
	54 74320G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER 1
	55 74322G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER 1
	56 624514G02 DIRECTION SELECTOR SWITCH 1
	57 33636G05 STATE OF CHARGE METER (VERTICAL) 1
	58 33623G02 RIVET, 3/16" X 3/8" LG 2
	59 645774 SOC FUSE HARNESS 1
	60 73334G01 HARNESS (CONTROL) 1
	61 25978G74 18 GA WIRE (RED 6") 1
	62 73290G02 BUZZER 1
	63 01041G01 RIVET, 5/32" X 3/4" LG 2
	64 32860G1 HORN 1
	65
	66 614497 HEADLIGHT W/O TURN SIGNAL (PASSENGER SIDE) 1
	67 614501 HEADLIGHT W/O TURN SIGNAL (DRIVER SIDE) 1
	68 659008 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 73) 1
	69 659009 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 73) 1
	70 71597G01 SELF THREADING NUT, 5 X 10X 15MM 8
	71 71781G02 VINYL TAPE 2
	72 654465 JUMPER HARNESS, LED HEADLIGHT 2
	73 651411G03 LED HEADLIGHT 1
	74 618257 WIRE HARNESS (ACCESSORY), 48V DC, SWB 1
	75 618260 JUMPER PLUG, TAIL LIGHT 1
	76
	77 32739G2 TAIL LIGHT 1
	78
	79 622712 TURN SIGNAL KIT (INCLUDES ITEMS 80 - 85) 1
	80 619102 TURN SIGNAL BULB 1
	81 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	82 32307G3 FLEX LOOM, 3/8" X 8" LG 1
	83 17618G1 WIRE TIE 2
	84 20965G3 STEERING COLUMN COVER 1
	85 21640G01 FLASHER UNIT 1
	86 17318G1 HORN SWITCH 1
	87 17318G2 HORN SWITCH CAP AND NUT 2
	88 27068G01 HORN SWITCH BOOT 1
	89 608397 HORN SWITCH LABEL 1
	90 01041G01 RIVET, 5/32" X 3/4" LG 2
	91
	92
	93 75113G06 HOUR METER KIT (INCLUDES ITEMS 94 - 99) 1
	94 74665G02 HOUR METER 1
	95 74716G01 HOUR METER BRACKET 1
	96 74696G01 RETAINER CLIP 1
	97 14390G10 LOCK NUT, #10 - 24 2
	98 75117G04 WIRE HARNESS (HOUR METER) 1
	99 00379G4 PAN HEAD PHILLIPS SCREW,#10 - 24 X 1/2" LG 2
	100 604884 DC TO DC CONVERTER (FOR MODELS BEFORE 02 OCTOBER 2013) 1
	101 00379G4 PHILLIPS PAN HEAD SCREW, #10 - 24 X 1/2" LG (FOR MODELS BEFORE 02 OCTOBER 2013) 6
	102 22288G1 TAIL LIGHT ASSEMBLY COMPLETE 2
	103 625251 BEZEL, TAILLIGHT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	104 625252 BEZEL, TAILLIGHT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 1
	105 71364G02 "J" TYPE NUT, #8 (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 8
	106 00513G4 PAN HEAD PHILLIPS SCREW, #8 X 1.5" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 4
	107 22288G1 TAILLIGHT ASSEMBLY (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	108 71425G01 TAPPING SCREW, #8 - 18 X .75" LG (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 8
	109 14601G11 RIVET, 3/16" X 9/16" (FOR VEHICLES MANUFACTURED FROM MARCH 2014) 2
	110 676122 TROJAN HAND PUMP KIT 1
	111 665740 ACCESSORY WIRE HARNESS (NOT ILLUSTRATED) (FOR SHUTTLE 2) 1




